INAIGATOR

RGL/RBGL
Series |

and Series
1l

LIFTGATE PARTS AND MAINTEMANCE GUIDE

RGL/RBGL Series | and Series Il

Click the appropriate link below for the major component of the liftgate for which
you are trying to find the correct part. If you are unsure of the name of the part in
Waltco terminology, click the "Liftgate Terminology" link and it will take you to a
document showing a picture of the liftgate with the common Waltco names for each
of the parts.

Mount Assembly

Series |, Series | without Cable Brake
Series || Cylinder Close wiBrake
Fulley and Cable Information

RGL Liftgate Terminology

Runner Assembly

Seriesl Series || Series |l w/Brake.
Series | wBrake and RM Flatforms
Upper Roller Tandem Assembly

Platform - Single Piece

Platform - Two Piece —Z.~
Platform Support Linkage

Standard
Special (page 1, page 2)

RBGL Platform/Runners (Bottled Gas)
Hydraulics and Control

Pumps and Cylinders
Electrical Schematics
Tech Tips

© 2009 Waltco Lift Corp. All rights reserved



1. RGL LIFTGATE TERMINOLOGY

o ahkobd-=

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.

Hydraulic Enclosure
Pump or Hydraulic Unit
Filler/Breather Cap
Pump Starter Solenoid
Hydraulic Reservoir

Platform Opening and Closing Speed
Flow Control Valves

Grommeted Hole for Liftgate Wiring
Harness

Grommeted Hole for Battery Cable
5 Amp Fuse

Relay

Thermalpak® with Voltage Guard™
Motor Wiring Harness

150 Amp Circuit Breaker

Liftgate Wiring Harness

Curb Side Rail

Control Switches

Safety Chain Assembly

Upstop Pin

Pulley Assembly

Pulley Guard Assembly

Brake Assembly

Upper Roller/Tandem Assembly

23.
24,
25.
26.

27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42,
43.
44,
45.

Street Side Rail
“H” Frame Hose Guide
Lift Cylinder

Pressure Compensated Flow Control
Valve

Crossbeam Access Door
Hydraulic Hose

Runner Hose Guide

Torsion Bar Anchor

Slide Bearing

Curb Side Runner Assembly
Closer Cylinder

Chain Clip

Deck Assembly

Torsion Bar

Deck Extension Assembly
Street Side Runner Assembly

Upper Link Assembly

Connecting Bar Assembly

Lower Link Assembly

Curb Side Cable Assembly (Fixed)
Pulley Assembly

Street Side Cable Assembly (Adjustable)
Shoe Assembly

© 2009 Waltco Lift Corp. All rights reserved



1. RGL LIFTGATE TERMINOLOGY

1.2

rved

© 2009 Waltco Lift Corp. All rights rese



1. RGL LIFTGATE TERMINOLOGY

EXPLANATION OF SPECIFICATION TAG

MODEL NO. | MODEL NAME DESCRIPTION CAPACITY
363 RBGL-30 RGL-30 BOTTLED GAS 3000 Ib.
364 RBGL-40 RGL-40 BOTTLED GAS 4000 Ib.
372 RGL-20 RGL-20 STANDARD 2000 Ib.
373 RGL-30 RGL-30 STANDARD 3000 Ib.
374 RGL-40 RGL-40 STANDARD 4000 Ib.
375 RGL-50 RGL-50 STANDARD 5000 Ib.
376 RGL-60 RGL-60 STANDARD 6000 Ib.
382 RGL-20 RGL-20 102" WIDE 2000 Ib.
383 RGL-30 RGL-30 102" WIDE 3000 Ib.
384 RGL-40 RGL-40 102" WIDE 4000 Ib.
385 RGL-50 RGL-50 102" WIDE 5000 Ib.
386 RGL-60 RGL-60 102" WIDE 6000 Ib.

MODEL NUMBER RATED CAPACITY
Based on an evenly
distributed load on

the platform flat

WALTCO
TRUCK EQUIPMENT

surface.
MNDEL CAPACITY/LB
BURLINGTON, WISCONSIN
GARDENA, CALIFORNIA
TALLMADGE, OHIO
SERIAL NUMBER DATE OF MANUFACTURE
of liftgate. To be used Month/Year

when ordering parts or

when contacting Waltco

for service or warranty
questions.

1.3

© 2009 Waltco Lift Corp. All rights reserved



RGL-SERIES PLATFORM - SINGLE PIECE

Assist Springs

Closer Cylinder

Common Features

e Capacity decal: 2000, 3000, and 4000

pounds.

e Sizes: 36", 42", 48" deep

90", 96" wide.
e Torsion bar assist (till 1/90).

e Spring assist (after 1/90)

Hydraulic cylinder close (option 4/82 -

standard 1985)

Optional ramps - see Ramp page
Reduced Maintenance Bearings at main
platform pivot (after 12/97).

3/16” Diamond Floor Plate Standard on all
capacity platforms (after 7/2001).

Series |l Series |l Series I RM
(Torsion Bar) (Spring & 2" Square (Spring & 2-1/2"
Series | (1" x 50") Side Tubes) Square Side Tubes)
PM-202 PM-230A PM-230 PM-443A
(Built thru 12/97) (Built from 12/97 to
now)
Closure Cam Hydraulic Cylinder | Hydraulic Cylinder Hydraulic Cylinder
Torsion Bar Assist Springs (Two) Assist Springs (Two)
Closer Cylinder
% Closer Cylinde C\Io@ser Cylinder
Series | >4 o
Cam Closer \/4
Ramp ~
,, Side Tubes 2-1/2" Side Tubes|
s 36 Ramp Ramp
RGL20 RGL30 RGL40
Diamond 1/8" (prior to 7-2001) 1/8" or 3/16" (prior to 7-2001) 3/16"
Plate 3/16" (after 7-2001)

3/16” (after 7-2001)

80101077 Rev. 03 10/02

Click here for a list of liftgate serial numbers, organized by approximate ship dates.
© 2009 Waltco Lift Corp. All rights reserved



PLATFORM ASSEMBLY for Units w/ 36" & 42" Decks

(Built thru 3-87)

WALTCO
TRUCK EQUIPMENT CO.

RGL SERIES |

ITEM | PART NUMBER | QTY DESCRIPTION
1 35411201 1 Pivot Tube Assy
2 75089541 2 1/4” x 1-7/8" Coiled Pin
3 35416301 1 Closer Spring
4 35211036 1 Deck Assy, 36” x 90" + 6” (RGL-20,30)
35211046 1 Deck Assy, 42" x 90" + 6" (RGL-20,30)
35211031 1 Deck Assy, 36" x 90" + 12" w/ Cart Stop
(RGL-20,30)
35211041 1 Deck Assy, 42" x 90" + 12" w/ Cart Stop
(RGL-20,30)
35411046 1 Deck Assy, 36" x 90" + 12" w/ Cart Stop
(RGL-40)
35411041 1 Deck Assy, 42" x 90" + 12" w/ Cart Stop
(RGL-40)
5 35270201 1 Torsion Bar
6 35415501 1 Closer Rod Assy
7 75084055 1 Cotter Pin
8 35417001 1 Cam Follower Assy, Curb Side
9 35417051 1 Cam Follower Assy, Street Side
10 35411101 1 Pivot Tube
11 75088058 1 Washer
12 35411401 1 Pin
13 35417201 2 Roller Pin
14 75089340 2 Roller Bearing
15 35416101 2 1/4” Dia. x 1-1/2" Pin
16 35416201 2 Tube, Pin Retainer

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

12/1/03

5221
02

PM-202



PLATFORM ASSEMBLY (36" & 42" Deep Platforms)
(Built thru 1-90)

NOTE:

Indicate 102" Unit when
ordering parts for 102" units.

WALTCO REVISED: 12-18-98
TRUCK EQUIPMENT CO. ES\/ 8260
RGL SERIES PM-230A
ITEM | PART NUMBER | QTY DESCRIPTION
1 37418601 1 Spacer Block
2 35631601 2 Chain Clip
3 37411101 2 Pin
4 75089554 4 3/8" x 1-3/4" Coiled Pin
5 75084055 1 5/32" x 2-1/2" Cotter Pin
6 35270201 1 Torsion Bar
7 37211036 1 36" x 90" Deck + 6" Ramp (RGL-20, 30)
37211046 1 42" x 90" Deck + 6 Ramp (RGL20, 30)
37211031 1 36" x 90" Deck + 12" Ramp (RGL-20, 30)
(w/ Cart Stop)
37211041 1 42" x 90" Deck + 12" Ramp (RGL-40)
(w/ Cart Stop)
37411046 1 42" x 90" Deck + 6" Ramp (RGL-40)
37411041 1 42" x 90" Deck + 12" Ramp (RGL-40)
(w/ Cart Stop)
8 75089303 2 Grease Fitting

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM ASSEMBLY (Units w/ 36", 42" & 48" Deep Platforms) (96” and 102" Wide Units)

(Built 1-90 thru 12-97)

WALTCO
TRUCK EQUIPMENT CO.

RGL SERIES

ITEM | PART NUMBER | QTY DESCRIPTION

1 35631601 2 Chain Clip

2 37211101 2 Pin

3 75089554 4 3/8" x 1-3/4" Coiled Pin

4 37270251 1 Torsion Spring (Driver Side)

5 37270201 1 Torsion Spring (Curb Side)

6 37211030 1 36" x 90" Butt End Platform (RGL-20, 30)
37211036 1 36" x 90" + 6" Platform (RGL-20, 30)
37211031 1 36" x 90" + 12" CS Platform (RGL-20, 30)
38211030 1 36" x 96" Butt End Platform (RGL-20, 30)
38211036 1 36" x 96" + 6" Platform (RGL-20, 30)
38211031 1 36" x 96" + 12" CS Platform (RGL-20, 30)
37211040 1 42" x 90" Butt End Platform (RGL-20, 30)
37211046 1 42" x 90" + 6" Platform (RGL-20, 30)
37211041 1 42" x 90" + 12" CS Platform (RGL-20, 30)
38211040 1 42" x 96" Butt End Platform (RGL-20, 30)
38211046 1 42" x 96" + 6" Platform (RGL-20, 30)
38211041 1 42" x 96" + 12" CS Platform (RGL-20, 30)
37411040 1 42" x 90" Butt End Platform (RGL-40)
37411046 1 42" x 90" + 6" Platform (RGL-40)
37411041 1 42" x 90" + 12" CS Platform (RGL-40)
38411040 1 42" x 96" Butt End Platform (RGL-40)
38411046 1 42" x 96" + 6" Platform (RGL-40)
38411041 1 42" x 96" + 12" CS Platform (RGL-40)
37411050 1 48" x 90" Butt End Platform (RGL-40)
37411056 1 48" x 90" + 6" Platform (RGL-40)
37411051 1 48" x 90" + 12" CS Platform (RGL-40)
38411050 1 48" x 96" Butt End Platform (RGL-40)
38411056 1 48" x 96" + 6" Platform (RGL-40)
38411051 1 48" x 96" + 12" CS Platform (RGL-40)

7 75089303 2 Grease Fitting

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

12-18-98

3760
05

PM-230



PLATFORM ASSEMBLY (Units w/ 36", 42", 48" Deep Platforms)
(Built from 12-97)

WALTCO
TRUCK EQUIPMENT CO.

RGL SERIES

ITEM | PART NUMBER | QTY DESCRIPTION

1 35631601 2 Chain Clip

2 37211102 2 Pin

3 75089554 4 3/8" x 1-3/4" Coiled Pin

4 37270251 1 Torsion Spring (Driver Side)

5 37270201 1 Torsion Spring (Curb Side)

6 37410030 1 36" x 90" Butt End Platform
37410036 1 36" x 90" + 6" Platform
37410031 1 36" x 90" + 12" CS Platform
38410030 1 36" x 96" Butt End Platform
38410036 1 36" x 96" + 6" Platform
38410031 1 36" x 96" + 12" CS Platform
37410040 1 42" x 90" Butt End Platform
37410046 1 42" x 90" + 6" Platform
37410041 1 42" x 90" + 12" CS Platform
38410040 1 42" x 96" Butt End Platform
38410046 1 42" x 96" + 6" Platform
38410041 1 42" x 96" + 12" CS Platform
37410050 1 48" x 90" Butt End Platform
37410056 1 48" x 90" + 6" Platform
37410051 1 48" x 90" + 12" CS Platform
38410050 1 48" x 96" Butt End Platform
38410056 1 48" x 96" + 6" Platform
38410051 1 48" x 96" + 12" CS Platform

7 85803391 4 Fiber Bearing

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

7-6-2001
4268

01

PM-443A



RGL-SERIES PLATFORM - TWO PIECE

LOWER LINK

4

CLOSER

CYLINDER
#
2

Common Features
e Capacity decal: 3000, 4000, 5000, and o
6000 pounds.

e Sizes: 60", 72", 84" deep

90",

standard 1985).

96" wide.
e Torsion bar assist (2) - (1/2" x 36").
e Hydraulic cylinder close (option 4/82 -

Linkage support - see Help sheet.
Optional ramps - see Ramp page.
Reduced Maintenance Bearings at main
pivot points (after 12/97).
3/16” Diamond floor plate standard on all
capacity platforms (after 7/01).

Series | Series | Series |l Series I|RM | Series Il RM Series I RM
PM-197 PM-228 (90") | PM-244 (90") | PM-439 (90”) | PM-441 (90") PM-439A
(All Widths, PM-389 (96”) | PM-390 (96”) | PM-440 (96”) | PM-442 (96") (All Widths,
Fixed (Fixed Ramp) (Butt End) (Fixed Ramp) (Butt End) Fixed Ramps
BRa:FES(‘jg‘ Built thru Built thru Built from Built from &_BUtt End)
utt End) 12/97 12/97 12/97 to 7/01 | 12/97 to 7/01 | Built from 7/01
Built thru
3/87
Closure Cam Hydraulic Hydraulic Hydraulic Hydraulic Hydraulic
Cylinder Cylinder Cylinder Cylinder Cylinder
Platform 42 30 12
Depth (= 7
[ o 0 w
42
‘ 42 ‘ 30
18
e
o G 1) H
RGL30 RGL40 RGL50 RGL60
Diamond 1/8" (prior to 7/01) 3/16" 3/16" 1/4" (prior to 7/01)
Plate 3/16” (after 7/01) 3/16” (after 7/01)
80101078 Rev. 03 10/02

Click here for a list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved




Page 1 of 3

RGL-SERIES PLATFORM SUPPORT LINKAGE

UPFPER LINK

LOWER [LINK

DECK DEPTH OF
EXTENSION PLATFORM

Standard Linkages

Platform Upper Link Connecting Bar Lower Link
Depth(s)

601’ BE 22% 19% g 44% .
(Break @ 427 @V/ /ﬂ R & -‘212”%»$

| || [&] I &) 1 4]

38455001 | |
38456001 & 38456051 38457001

i

551

Py

60" + 12", " ‘ y— 1
60" + 12”7 CS, K? @g 8 I ‘7 CHANNELS WELDED "‘172?—
72" B.E. & | : & [7 | (@) 1 b

383 | 35457001
35456002 & 35456052

(Break @ 42" 35455002

72"+ 12", T/ﬂ ‘ 253 =8 663 >
72” + 12” CS, % 8 $S»ENAV;ELSWELDED 3 L
84" BE. | [& < S Vg — T —e% T+

(Break @ 427) 37455001 | 37

37456001 & 37456051

|

37457001

80101036 Rev. 01 10/02
Page 1 of 3

© 2009 Waltco Lift Corp. All rights reserved




Page 2 of 3

Special Linkages

Platform
Depth(s)

Upper Link

Lower Link

60" + 12",
60" + 12" CS,
72" B.E.
(Break @ 36)

153
D

98110550

Connecting Bar
I 205

b=\

! 383 !

98110560 & 98110565

[ee] M)

Pany

611

15§

N
N

o T ¢

98110570

60" + 127,
60" + 12" CS,
72" B.E.
(Break @ 36")
Armored car w/
1/2” longer
upper link

163

&

99198650

b5\

! 383

99198560 & 99198565

611

163

99198570

48" + 6”
(Break @ 27")

5
125

&

98448550

oW

@( - > >§

1 383 !

98448560 & 98448565

A

42}

[

i @ !

98448570

90" B.E.,
72" + 18"
(Break @ 45")

T/22%2
[&

99611550

oor»

@( - e;&

373

99611560 & 99611565

71%

[yl
N

3
— 1

99611570

60" + 127,
60" + 12" CS,
72" B.E.
(Break @ 42")
with 1/2” longer
upper link

22%
—

99198450

h——5\

! 383

35456002 & 35456052

P

CHANNELS WELDED

TO BAR

551

[ [7

i (@]

35457001

60" + 127,
60" + 12" CS,
72" B.E.
(Break @ 427)
with 3/8” longer
upper and
lower links

90113550

22%

[ee] OV

A

=

383 \‘

35456002 & 35456052

55§

i (2]

90113570

96" B.E.
(Break @ 48")
Gate de-rated
to 1500 Ibs.

253
—

99841550

W

o - l;&

99841560 & 99841561

373

163

| &) 3

99841570

© 2009 Waltco Lift Corp. All rights reserved

80101036 Rev. 01 10/02
Page 2 of 3




Page 3 of 3

Special Linkages

Platform Upper Link Connecting Bar Lower Link
Depth(s)
60" + 127, ‘ 22% 3 552 -
60" + 12" CS, @< " Yoo
72" BE. | ) g2 I
(Break @ 427) ; 382 |
Heavy DUty EXTRA STIFFENER .
" Beverage 35456002 & 35456052 ) Nﬁ -
Linkage (Coke) 99056570
84" B.E. o | 26} 65 R
(Break @ 48") . @§ g;’»& N
Heavy Duty A SSSSSSSS | ‘ [& ] I KRR
Beverage ‘ 38 ' | EXTRA STIFFENERS
Linkage (Coke) ‘ ! \‘ ‘ 99612560 & 99612565 \\ b
99612550 ———
99612570
42" + 18", ; | 273 3 564 .
48" + 12" CS, 104 @< 8 & 14; 3
60" B.E. | & 1 @) 1 <]
(Break @ 30" | 39 ‘ 98820570
‘é} 98820560 & 98820561
98820550

© 2009 Waltco Lift Corp. All rights reserved

80101036 Rev. 01 10/02

Page 3 of 3




PLATFORM AND LINKAGE ASSY

@
NOTE: PLASTIC GUARDS ARE ATTACHED :
TO LINKAGE ON BOTH SIDES {0
OF PLATFORM. ®) .
™ ) NCTE: REFER TO PLATFORM AND RAMP
} ~ SIZE TO DETERMINE LINKAGE.
A

(Built thru 3-87)

)
WALTCO E%YISED. 23/211/03
TRUCK EQUIPMENT CO. REV. 02
RGL SERIES | PM-197
ITEM | PARTNO |30 |40 ] 50 | 60 | DESCRIPTION ITEM | PARTNO |30 |40 |50 | 60 | DESCRIPTION
1 35411201 | 1 | 1 | 1 | 1 | Pivot Tube Assy 37657001 | - - - | 2 | Lower Link, 72" + 12"
2 75089541 | 16 | 16 | 16 | 16 | 1/4” X 1-7/8" Coiled Pin 13 | 75089548 | 2 | 2 | 2 | 2 | 3/16" x 1-1/4” Coiled Pin
3 35416301 | 1 | 1 | 1 | 1 | Closer Spring 14 120411201 | 2 | 2 | 2 | 2 | Pin
4 35311001 | 1 | - - - | Deck Assy 15 |35411101 | 1 | 12 | 1 | 1 | Pivot Tube
35411001 | - | 1| - - | Deck Assy 16 |35415501 | 1 | 1 | 1 | 1 | Closer Rod Assy
35511001 - - 1 - | Deck Assy 17 135417001 | 1 | 1 | 1 | 1 | Cam Follower Assy, Curb Side
35611001 - - - 1 | Deck Assy 18 35417051 | 1 | 1 | 1 | 1 | Cam Follower Assy, Street Side
5 35313061 | 1 | - - - | Deck Ext. Assy, 60" x 90" + 12" CS 19 |35417201 | 2 | 2 | 2 | 2 | Roller Pin
35313062 | 1 | - - - | Deck Ext. Assy, 60" x 90" + 12" 20 | 75089340 | 2 | 2 | 2 | 2 | Roller Bearing
35413001 - 1 - - | Deck Ext. Assy, 72" x 90" + 12" 21 | 35473602 | 2 | 2 | 2 | 2 | Linkage Guard
35413002 | - 1] - - | Deck Ext. Assy, 72" x 90" B.E. 22 35411401 |1 | 1] 1] 1 |Pin
35413061 | - | 1 ]| - - | Deck Ext. Assy, 60" x 90" + 12" CS 23 | 75088058 | 1 | 1 | 1| 1 | 3/4"SAE Washer
35413062 - 1 - - | Deck Ext. Assy, 60" x 90" + 12" 24 | 75089405 | 6 | 6 | 6 | 6 | 3/16" Dia. x 9/16” Expansion Rivet
35413071 | - | 1| - - | Deck Ext. Assy, 72" x 90" + 12" CS 25 35416201 | 2 | 2 | 2 | 2 | Tube, Pin Retainer
35513001 | - - 1 | - | Deck Ext. Assy, 72" x 90" + 12" 26 |35416101 | 2 | 2 | 2 | 2 | 1/4" Dia. x 1-1/2" Pin
35513002 - - 1 - | Deck Ext. Assy, 72" x 90" B.E. 27 35456101 | 2 | 2 | 2 | 2 | Torsion Bar Anchor
35513061 - - 1 - | Deck Ext. Assy, 60" x 90" + 12" CS 28 | 20211200 | 2 | 2| 2] 2 |Pin
35513062 | - - 1 | - | Deck Ext. Assy, 60" x 90" + 12" 29 35440002 | 1 | 1] 1| 1 | CartStop Assy (Items 30 thru 38)
35513071 | - -] 12| - | Deck Ext. Assy, 72" x 90" + 12" CS 30 35442501 | 1 | 1 | 1 | 1 | Cart Stop Brace Assy
35613001 - - - 1 | Deck Ext. Assy, 72" x 90" + 12" 31 35442002 | 1 | 1| 1 | 1 | LeverAssy
35613002 | - - - | 1 | Deck Ext. Assy, 72" x 90" B.E. 32 | 75088056 | 1 | 1| 1| 1 | 1/2" SAE Washer
35613061 | - - - 1 | Deck Ext. Assy, 60" x 90" + 12" CS 33 | 75089752 | 5 | 5| 5] 5 | 1/2" Dia. x 3" Steel Spring
35613062 - - - 1 | Deck Ext. Assy, 60" x 90" + 12” 34 | 75084052 | 1 | 1 | 1 | 1 |5/32"Dia.x 1" Cotter Pin
35613071 - - - 1 | Deck Ext. Assy, 72" x 90" + 12" CS 35 |35440502 | 1 | 1] 1 | 1 | Latch Pin Assy
6 35455002 | 2 | 2 | 2 | - | UpperLink, 60"+ 12", 72" B.E. 36 |35441502 | 1 | 1 | 1| 1 | StopAssy
35655002 | - - - | 2 | Upper Link, 60" + 12", 72" B.E. 37 | 75089547 | 1 | 1| 1] 1 |3/16"x1"Coiled Pin
37455001 | 2 | 2 | 2 | - | UpperlLink, 72"+ 12" 38 | 75088064 | 1 | 1 | 1| 1 |5/8 SAE Washer
37655001 2 | Upper Link, 72" + 12"
7 20411201 | 2 1 2 | 2| - | Pin
10370800 2 | Pin
8 35470201 2 | Torsion Bar
9 75088061 | 10| 10| 10 | 8 | 1" SAE Washer
10 |35456002 | 1 | 1 | 1 | 1 | Connecting Bar, 60" + 12", 72" B.E.
37456001 | 1 | 1| 1 | 1 | Connecting Bar, 72" + 12"
11 | 35417701 | 3 | 3 | 3 | 3 | Side Plate (Cam Follower)
12 | 35457001 | 2 | 2 | 2 | - | LowerLink, 60"+ 12", 72" B.E.
35657001 | - - - | 2 | Lower Link, 60" + 12", 72" B.E.
37457001 | 2 | 2 | 2 Lower Link, 72" + 12"

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM ASSEMBLY (96" Wide Liftgates)
(Built thru 12-97)

NOTE:

Refer to PM-389 for 102"
wide liftgates.

WALTCO D
TRUCK EQUIPMENT CO. REV. 08
RGL SERIES PM-228
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 75089541* 12 | 1/4" x 1-7/8" Coiled Pin 13 20411201* 2 | Pin
2 35331601* 2 Chain Clip 14 35440002* 1 Cart Stop Ramp Assembly (Items 15 thru
3 37311001 1 | Platform Assembly (RGL-30 96" Wide) 25)
37411001 1 | Platform Assembly (RGL-40 96" Wide) 15 35442501* 1 | Cart Stop Brace Assembly
37511001 1 | Platform Assembly (RGL-50 96" Wide) 16 35442002~ 1 | Lever Assembly
37611001 1 | Platform Assembly (RGL-60 96" Wide) 17 75088056* 1 | 1/2" S.A.E. Washer
4 35313061 1 | 60x90+12 CS Deck Extension (RGL-30) 18 75089752* 5 | Extension Spring
35313062 1 | 60x90+12 Deck Extension (RGL-30) 19 75084052* 1 | 5/32"x 1" Cotter Pin
35313071 1 | 72x90+12 CS Deck Extension (RGL-30) 20 35440502* 1 | Latch Pin Assembly
35313001 1 | 72x90+12 Deck Extension (RGL-30) 21 35441502* 1 | Cart Stop Assembly
35413061 1 | 60x90+12 CS Deck Extension (RGL-40) 22 75089547* 1 | 3/16"x 1" Coiled Pin
35413062 1 | 60x90+12 Deck Extension (RGL-40) 23 75088064* 1 |5/8"S.A.E. Washer
35413071 1 | 72x90+12 CS Deck Extension (RGL-40) 24 37411101* 2 | Pin
35413001 1 | 72x90+12 Deck Extension (RGL-40) 25 75089554* 6 | 3/8"x1-3/4" Coiled Pin
35513061 1 | 60x90+12 CS Deck Extension (RGL-50) 26 75089303~ 2 | Grease Fitting
35513062 1 | 60x90+12 Deck Extension (RGL-50) 27 35456101* 2 | Torsion Bar Anchor
35513071 1 | 72x90+12 CS Deck Extension (RGL-50) 28 20211200* 2 | Pin
35513001 1 | 72x90+12 Deck Extension (RGL-50)
35613061 1 | 60x90+12 CS Deck Extension (RGL-60)
35613062 1 60x90+12 Deck Extension (RGL-60)
35613071 1 | 72x90+12 CS Deck Extension (RGL-60)
35613001 1 | 72x90+12 Deck Extension (RGL-60)
5 35455002 m 2 Upper Link Assembly
35655002 m 2 Upper Link Assembly (RGL-60)
37455001 2 Upper Link Assembly
37655001 2 | Upper Link Assembly (RGL-60)
6 37456701* 2 | Pin
7 35470201* 2 Torsion Bar * All RGL-30, 40, 50, 60 Units
8 75088061* 10 1" S.A.E. Washer W Used on 60 + 12 Deep platforms only.
9 35457001 m 2 Lower Link Assembly
35657001 m 2 Lower Link Assembly (RGL-60)
37457001 2 Lower Link Assembly
37657001 2 Lower Link Assembly (RGL-60)
10 35456002* m 1 Connecting Bar Assembly (Curb Side)
37456001* 1 Connecting Bar Assembly (Curb Side)
11 35456052* B 1 Connecting Bar Assembly (Street Side)
37456051* 1 Connecting Bar Assembly (Street Side)
12 75089548* 2 | 3/16" x 1-1/4" Coiled Pin

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM ASSEMBLY (102" Wide Liftgates)
(Built thru 12-97)

NOTE:

Refer to PM-228 for
96" wide liftgates.

WALTCO e e
TRUCK EQUIPMENT CO. REV. 03
RGL SERIES PM-389
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 75089541* 12 1/4" x 1-7/8" Coiled Pin (Items 15 thru 25)
2 35331601* 2 Chain Clip 15 35442501* 1 Cart Stop Brace Assembly
3 38311001 1 Platform Assembly (RGL-30 102" Wide) 16 35442002* 1 Lever Assembly
38411001 1 Platform Assembly (RGL-40 102" Wide) 17 75088056* 1 1/2" S.A.E. Washer
38511001 1 Platform Assembly (RGL-50 102" Wide) 18 75089752* 5 Extension Spring
38611001 1 Platform Assembly (RGL-60 102" Wide) 19 75084052* 1 5/32" x 1" Cotter Pin
4 38313061 1 60x96+12 CS Deck Extension (RGL-30) 20 35440502* 1 Latch Pin Assembly
38313062 1 60x96+12 Deck Extension (RGL-30) 21 38441501* 1 Cart Stop Assembly
38413061 1 60x96+12 CS Deck Extension (RGL-40) 22 75089547* 1 3/16" x 1" Coiled Pin
38413062 1 60x96+12 Deck Extension (RGL-40) 23 75088064* 1 5/8" S.A.E. Washer
38413071 1 72x96+12 CS Deck Extension (RGL-40) 24 37411101 2 Pin
38413072 1 72x96+12 Deck Extension (RGL-40) 25 75089554* 6 3/8" x 1-3/4" Coiled Pin
38513061 1 60x96+12 CS Deck Extension (RGL-50) 26 75089303 2 Grease Fitting
38513062 1 60x96+12 Deck Extension (RGL-50) 27 35456101* 2 Torsion Bar Anchor
38513071 1 72x96+12 CS Deck Extension (RGL-50) 28 20211200* 2 Pin
38513072 1 72x96+12 Deck Extension (RGL-50)
38613061 1 60x96+12 CS Deck Extension (RGL-60)
38613062 1 60x96+12 Deck Extension (RGL-60)
38613071 1 72x96+12 CS Deck Extension (RGL-60)
38613072 1 72x96+12 Deck Extension (RGL-60)
5 35455002 m 2 Upper Link Assembly
35655002 m 2 Upper Link Assembly (RGL-60)
37455001 2 Upper Link Assembly
37655001 2 Upper Link Assembly (RGL-60)
6 37456701* 2 Pin
7 35470201* 2 Torsion Bar
8 75088061* 10 1" S.A.E. Washer
9 35457001 = 2 Lower Link Assembly
35657001 m 2 Lower Link Assembly (RGL-60)
37457001 2 Lower Link Assembly
37657001 2 Lower Link Assembly (RGL-60)
10 35456002* m 1 Connecting Bar Assembly (Curb Side)
37456001* 1 Connecting Bar Assembly (Curb SiQe) * All RGL-30, 40, 50, 60 Units
11 35456052* m 1 | Connecting Bar Assembly (Street Side) m Used on 60 + 12 Deep platforms only
37456051* 1 Connecting Bar Assembly (Street Side)
12 75089548* 2 3/16" x 1-1/4" Coiled Pin
13 20411201* 2 Pin
14 38440001* 1 Cart Stop Ramp Assembly

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM ASSEMBLY (BUTT END) (96” Wide Liftgates)

(Built thru 12-97)

NOTE:

Refer to PM-390 for
102" Wide Liftgates.

WALTco REVISED: 12-18-98
TRUCK EQUIPMENT CO. EEOV 8260
RGL SERIES PM-244
ITEM | PART NUMBER | QTY DESCRIPTION

1 75089541 * 12 1/4" x 1-7/8" Coiled Pin ITEM | PART NUMBER | QTY DESCRIPTION

2 35631601 * 2 Chain Clip 10 35456002 * ¢ 1 Connecting Bar Assembly (Curb Side)

3 37311001 1 | Platform Assembly (RGL30 96" Wide) 37456001 * @ 1 | Connecting Bar Assembly (Curb Side)
37411001 1 | Platform Assembly (RGL40 96" Wide) 38456001 = 1 | Connecting Bar Assembly (Curb Side)
37511001 1 Platform Assembly (RGL50 96" Wide) 11 35456052 * ¢ 1 Connecting Bar Assembly (Driver’s Side)
37611001 1 Platform Assembly (RGL60 96" Wide) 37456051 * ® 1 Connecting Bar Assembly (Driver’s Side)

4 35313060 1 | 60 x 90 Butt End Deck Extension 38456051 = 1 | Connecting Bar Assembly (Driver’'s Side)

(RGL30) 12 75089548 * 2 3/16" x 1-1/4" Coiled Pin
35313002 1 72 x 90 Butt End Deck Extension 13 20411201 * 2 Pin
(RGL30) 14 37411101 * 2 | Pin
35413060 1 60 x 90 Butt End Deck Extension 15 75089554 * 6 3/8" x 1-3/4" Coiled Pin
(RGLA40) 16 75089303 * 2 | Grease Fitting
35413002 1 72 x 90 Butt End Deck Extension 17 35456101 * 2 Torsion Bar Anchor
(RGL40) 18 20211200 * 2 | Pin
35513002 1 72 x 90 Butt End Deck Extension
(RGL50)
35513080 1 84 x 90 Butt End Deck Extension
(RGL50)
35613002 1 72 x 90 Butt End Deck Extension
(RGL60)
35613080 1 84 x 90 Butt End Deck Extension
(RGL60)
5 35455002 & 2 Upper Link Assembly (RGL-30, 40, 50)
35655002 ¢ 2 Upper Link Assembly (RGL-60)
37455001 @ 2 Upper Link Assembly (RGL-30, 40, 50)
37655001 @ 2 Upper Link Assembly (RGL-60)
38455001 = 2 Upper Link Assembly (RGL-30, 40)

6 37456701 * 2 Pin

7 35470201 * 2 Torsion Bar

8 75088061 * 10 1" S.A.E. Washer * All RGL-30. 40, 50, 60 Units.

9 35457001 & 2 Lower Link Assembly (RGL-30, 40, 50) W Used on 60" Deep Butt End platforms only.

35657001 & 2 | Lower Link Assembly (RGL-60) @ Used on 72" Deep Butt End platforms only.
37457001 @ 2 Lower Link Assembly (RGL-30, 40, 50) ® Used on 84" Deep Butt End platforms only.
37657001 @ 2 Lower Link Assembly (RGL-60)

38457001 m Lower Link Assembly (RGL-30, 40)

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM ASSEMBLY (BUTT END) (102" Wide Liftgates)

(Built thru 12-97)

NOTE:

Refer to PM-244 for
96" Wide Liftgates.

WALTco REVISED: 12-18-98
E.O. 3760
TRUCK EQUIPMENT CO. REV. 02
RGL SERIES PM-390
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 75089541 * 12 1/4" x 1-7/8" Coiled Pin 12 75089548 * 2 3/16" x 1-1/4" Coiled Pin
2 35631601 * 2 Chain Clip 13 20411201 * 2 Pin
3 38311001 1 Platform Assembly (RGL 30 102" Wide) 14 37411101 * 2 Pin
38411001 1 Platform Assembly (RGL 40 102" Wide) 15 75089554 * 6 3/8" x 1-3/4" Coiled Pin
38511001 1 Platfrom Assembly (RGL 50 102" Wide) 16 75089303 * 2 Grease Fitting
38611001 1 Platform Assembly (RGL 60 102" Wide) 17 35456101 * 2 Torsion Bar Anchor
4 38313060 1 60 x 96 Butt End Deck Extension (RGL 18 20211200 * 2 Pin
30)
38413060 1 60 x 96 Butt End Deck Extension (RGL
40)
38413070 1 72 x 96 Butt End Deck Extension (RGL
40)
38513070 1 72 x 96 Butt End Deck Extension (RGL
50)
38513080 1 84 x 96 Butt End Deck Extension (RGL
50)
38613070 1 72 x 96 Butt End Deck Extension (RGL
60)
38613080 1 84 x 96 Butt End Deck Extension (RGL
60)
5 35455002 & 2 Upper Link Assembly (RGL 30, 40, 50)
35655002 ¢ 2 Upper Link Assembly (RGL 60)
37455001 @ 2 Upper Link Assembly (RGL 30, 40, 50)
37655001 @ 2 Upper Link Assembly (RGL 60)
38455001 m 2 Upper Link Assembly (RGL 30, 40)
6 37456701 * 2 Pin
7 35470201 * 2 Torsion Bar
8 75088061 * 10 1" S.A.E. Washer
9 35457001 & 2 Lower Link Assembly (RGL 30, 40, 50)
35657001 ¢ 2 Lower Link Assembly (RGL 60)
37457001 @ 2 Lower Link Assembly (RGL 30, 40, 50)
37657001 @ 2 Lower Link Assembly (RGL 60) * All RGL-30. 40. 50. 60 Units
38457001 m 2 Lower Link Assembly (RGL 30, 40) W Used on 60" Deep Butt End platforms only.
10 35456002 * ¢ 1 Connecting Bar Assembly (Curb Side) € Used on 72" Deep Butt End platforms only.
37456001 * ® 1 | Connecting Bar Assembly (Curb Side) ® Used on 84" Deep Butt End platforms only.
38456001 m 1 Connecting Bar Assembly (Curb Side)
11 35456052 * & 1 Connecting Bar Assembly (Driver’s Side)
37456051 * @ 1 Connecting Bar Assembly (Driver’s Side)
38456051 m 1 Connecting Bar Assembly (Driver’s Side)

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM ASSEMBLY (96" Wide Liftgates)

(Built 12-97 thru 7-01)

NOTE:

Refer to PM-440 for

102" Wide Liftgates.

WALTCO S
TRUCK EQUIPMENT CO. REV. 04
RGL SERIES (96" Wide) PM-439
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 75089541* 8 | 1/4" x 1-7/8" Coiled Pin 13 37417501* 2 | Pin Assembly
2 35331601* 2 Chain Clip 14 35440002* 1 Cart Stop Ramp Assembly
3 37312002 1 | Platform Assembly (RGL-30 96" Wide) (Items 15 thru 25)
37412002 1 | Platform Assembly (RGL-40 96" Wide) 15 35442501* 1 | Cart Stop Brace Assembly
37512002 1 | Platform Assembly (RGL-50 96" Wide) 16 35442002~ 1 | Lever Assembly
37612002 1 | Platform Assembly (RGL-60 96" Wide) 17 75088056* 1 | 1/2" S.A.E. Washer
4 37318003 1 | 60x90+12 CS Deck Extension (RGL-30) 18 75089752* 5 | Extension Spring
37318002 1 | 60x90+12 Deck Extension (RGL-30) 19 75084052* 1 | 5/32"x 1" Cotter Pin
37318006 1 | 72x90+12 CS Deck Extension (RGL-30) 20 35440502* 1 | Latch Pin Assembly
37318005 1 | 72x90+12 Deck Extension (RGL-30) 21 35441502* 1 | Cart Stop Assembly
37418003 1 | 60x90+12 CS Deck Extension (RGL-40) 22 75089547* 1 | 3/16"x 1" Coiled Pin
37418002 1 | 60x90+12 Deck Extension (RGL-40) 23 75088064* 1 |5/8"S.A.E. Washer
37418006 1 | 72x90+12 CS Deck Extension (RGL-40) 24 37411102* 2 | Pin
37418005 1 | 72x90+12 Deck Extension (RGL-40) 25 75089554* 6 | 3/8"x1-3/4" Coiled Pin
37518003 1 | 60x90+12 CS Deck Extension (RGL-50) 26 85803391* 6 | Fiber Bearing
37518002 1 | 60x90+12 Deck Extension (RGL-50) 27 35456101* 2 | Torsion Bar Anchor
37518006 1 | 72x90+12 CS Deck Extension (RGL-50) 28 20211200* 2 | Pin
37518005 1 | 72x90+12 Deck Extension (RGL-50) 29 75088081* 2 | 3/8" Lock Washer
37618003 1 | 60x90+12 CS Deck Extension (RGL-60) 30 75086055* 2 | 3/8"-16 x 3/4" Lg. Hex head Bolt
37618002 1 | 60x90+12 Deck Extension (RGL-60) (Grade 5)
37618005 1 | 72x90+12 CS Deck Extension (RGL-60)
37618006 1 | 72x90+12 Deck Extension (RGL-60)
5 35455002¢ 2 Upper Link Assembly
356550024 2 Upper Link Assembly (RGL-60)
37455001 2 Upper Link Assembly
37655001 2 | Upper Link Assembly (RGL-60)
6 37456701* 2 | Pin
7 35470201* 2 Torsion Bar
8 75088061* 10 | 1" S.A.E. Washer
9 35457001 ¢ 2 Lower Link Assembly
35657001 ¢ 2 Lower Link Assembly (RGL-60)
37457001 2 Lower Link Assembly * All RGL-30, 40, 50, 60 Units
37657001 2 Lower Link Assembly (RGL-BO) € Usedon 60 + 12 Deep platforms only
10 35456002* ¢ 1 Connecting Bar Assembly (Curb Side)
37456001* 1 Connecting Bar Assembly (Curb Side)
11 35456052* @ 1 Connecting Bar Assembly (Street Side)
37456051* 1 Connecting Bar Assembly (Street Side)
12 75089548* 2 | 3/16" x 1-1/4" Coiled Pin

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM ASSEMBLY (102" Wide Liftgates)

(Built 12-97 thru 7-01)

NOTE:

Refer to PM-439 for

96” Wide Liftgates.

WALTCO i
TRUCK EQUIPMENT CO. REV. 04
RGL SERIES (102" Wide) PM-440
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 75089541* 8 1/4" x 1-7/8" Coiled Pin 25)
2 35331601* 2 Chain Clip 15 35442501* 1 Cart Stop Brace Assembly
3 38312002 1 Platform Assembly (RGL-30 102" Wide) 16 35442002* 1 Lever Assembly
38412002 1 Platform Assembly (RGL-40 102" Wide) 17 75088056* 1 1/2" S.A.E. Washer
38512002 1 Platform Assembly (RGL-50 102" Wide) 18 75089752* 5 Extension Spring
38612002 1 Platform Assembly (RGL-60 102" Wide) 19 75084052* 1 | 5/32" x 1" Cotter Pin
4 38318003 1 60x96+12 CS Deck Extension (RGL-30) 20 35440502* 1 Latch Pin Assembly
38318002 1 60x96+12 Deck Extension (RGL-30) 21 35441502* 1 Cart Stop Assembly
38418003 1 60x96+12 CS Deck Extension (RGL-40) 22 75089547* 1 3/16" x 1" Coiled Pin
38418002 1 | 60x96+12 Deck Extension (RGL-40) 23 75088064~ 1 | 5/8" S.A.E. Washer
38418006 1 72x96+12 CS Deck Extension (RGL-40) 24 37411102* 2 Pin
38418005 1 72x96+12 Deck Extension (RGL-40) 25 75089554* 6 3/8" x 1-3/4" Coiled Pin
38518003 1 60x96+12 CS Deck Extension (RGL-50) 26 85803391* 6 Fiber Bearing
38518002 1 60x96+12 Deck Extension (RGL-50) 27 35456101* 2 | Torsion Bar Anchor
38518006 1 72x96+12 CS Deck Extension (RGL-50) 28 20211200* 2 Pin
38518005 1 72x96+12 Deck Extension (RGL-50) 29 75088081* 2 3/8" Lock Washer
38618003 1 60x96+12 CS Deck Extension (RGL-60) 30 75086055* 2 3/8"-16 x 3/4" Lg. Hex head Bolt (Grade
38618002 1 60x96+12 Deck Extension (RGL-60) 5)
38618005 1 72x96+12 CS Deck Extension (RGL-60)
38618006 1 72x96+12 Deck Extension (RGL-60)
5 35455002¢ 2 Upper Link Assembly
356550024 2 Upper Link Assembly (RGL-60)
37455001 2 Upper Link Assembly
37655001 2 Upper Link Assembly (RGL-60)
6 37456701* 2 Pin
7 35470201* 2 Torsion Bar
8 75088061* 10 1" S.A.E. Washer
9 35457001 ¢ 2 Lower Link Assembly
35657001 ¢ 2 Lower Link Assembly (RGL-60)
37457001 2 Lower Link Assembly
37657001 2 Lower Link Assembly (RGL-60)
10 35456002* ¢ 1 Connecting Bar Assembly (Curb Side) * All RGL-30, 40, 50, 60 Units
37456001* 1 Connecting Bar Assembly (Curb Side) @ Used on 60 + 12 Deep platforms only
11 35456052* ¢ 1 Connecting Bar Assembly (Street Side)
37456051* 1 Connecting Bar Assembly (Street Side)
12 75089548* 2 3/16" x 1-1/4" Coiled Pin
13 37417501* 2 Pin Assembly
14 35440002* 1 Cart Stop Ramp Assembly (Iltems 15 thru

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM ASSEMBLY (BUTT END) (96” Wide Liftgates)
(Built 12-97 thru 7-01)

NOTE:

Refer to PM-442 for
102" Wide Liftgates.

WALTco EEOVISED: é$—6108-98
TRUCK EQUIPMENT CO. REV. 03
RGL SERIES PM-441
ITEM | PART NUMBER | QTY DESCRIPTION

1 75089541 * 8 | 1/4" x 1.7/8" Coiled Pin ITEM | PART NUMBER | QTY DESCRIPTION

2 35631601 * 2 Chain Clip 10 35456002 *& 1 Connecting Bar Assembly (Curb Side)

3 37312002 1 | Platform Assembly (RGL30 96" Wide) 37456001 *® 1 | Connecting Bar Assembly (Curb Side)
37412002 1 | Platform Assembly (RGL40 96" Wide) 38456001m 1 | Connecting Bar Assembly (Curb Side)
37512002 1 Platform Assembly (RGL50 96" Wide) 11 35456052 *& 1 Connecting Bar Assembly (Driver’s Side)
37612002 1 Platform Assembly (RGL60 96" Wide) 37456051 *®@ 1 Connecting Bar Assembly (Driver’s Side)

4 37318001 1 | 60 x 90 Butt End Deck Extension 38456051m 1 | Connecting Bar Assembly (Driver’'s Side)

(RGL30) 12 75089548 * 2 3/16" x 1-1/4" Coiled Pin
37318004 1 72 x 90 Butt End Deck Extension 13 37417501 * 2 Pin
(RGL30) 14 37411102 * 2 | Pin
37418001 1 60 x 90 Butt End Deck Extension 15 75089554 * 6 3/8" x 1-3/4" Coiled Pin
(RGLA40) 16 85803391 * 6 | Fiber Bearing
37418004 1 72 x 90 Butt End Deck Extension 17 35456101 * 2 Torsion Bar Anchor
(RGL40) :
37518004 1 | 72 x 90 Butt End Deck Extension 18 { 202112007 2_|Pin
(RGL50) 19 75088081 2 3/8" Lock Washer
37518007 1 | 84 x 90 Butt End Deck Extension 20 73086055 2 | 8/8"-16 x 3/4" Lg. Hex head Bolt
(RGL50) (Grade 5)
37618004 1 | 72 x 90 Butt End Deck Extension
(RGL60)
37618007 1 84 x 90 Butt End Deck Extension
(RGL60)
5 35455002¢ 2 Upper Link Assembly (RGL30-40-50)
356550024 2 Upper Link Assembly (RGL60)
37455001@ 2 Upper Link Assembly (RGL30-40-50)
37655001@ 2 Upper Link Assembly (RGL60)
38455001m 2 Upper Link Assembly (RGL30-40) )
6 37456701 * > Pin * All RGL-30, 40, 50, 60 Units
_ B Used on 60" deep Butt End Platforms only.

7 35470201 * 2 Torsion Bar 4 Used on 72" deep Butt End Platforms only.

8 75088061 * 10 | 1" S.A.E. Washer ® Used on 84” deep Butt End Platforms only.

9 35457001 ¢ 2 Lower Link Assembly (RGL30-40-50)

35657001 ¢ 2 Lower Link Assembly (RGL60)
37457001e@ 2 Lower Link Assembly (RGL30-40-50)
37657001@ 2 Lower Link Assembly (RGL60)
38457001m 2 Lower Link Assembly (RGL30-40)

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM ASSEMBLY (BUTT END) (102" Wide Liftgates)

(Built 12-97 thru 7-01)

NOTE:

Refer to PM-441 for

96" Wide Liftgates.

© 2009 Waltco Lift Corp. All rights reserved

WALTco REVISED: 12-18-98
TRUCK EQUIPMENT CO. EEOV 8260
RGL SERIES PM-442
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 75089541 * 8 1/4" x 1-7/8" Coiled Pin 12 75089548 * 2 3/16" x 1-1/4" Coiled Pin
2 35631601 * 2 Chain Clip 13 37417501 * 2 Pin
3 38312002 1 Platform Assembly (RGL30 102" Wide) 14 37411102 * 2 Pin
38412002 1 Platform Assembly (RGL40 102" Wide) 15 75089554 * 6 3/8" x 1-3/4" Coiled Pin
38512002 1 Platform Assembly (RGL50 102" Wide) 16 85803391 * 6 Fiber Bearing
38612002 1 Platform Assembly (RGL60 102" Wide) 17 35456101 * 2 Torsion Bar Anchor
4 38318001 1 60 x 96 Butt End Deck Extension 18 20211200 * 2 Pin
(RGL30) 19 75088081 2 | 3/8" Lock Washer
38418001 1 60 x 96 Butt End Deck Extension 20 75086055 2 3/8"-16 x 3/4" Lg. Hex head Bolt
(RGL40) (Grade 5)
38418004 1 72 x 96 Butt End Deck Extension
(RGL40)
38518004 1 72 x 96 Butt End Deck Extension
(RGL50)
38518007 1 84 x 96 Butt End Deck Extension
(RGL50)
38618004 1 72 x 96 Butt End Deck Extension
(RGL60)
38618007 1 84 x 96 Butt End Deck Extension
(RGL60)
5 35455002¢ 2 Upper Link Assembly (RGL30-40-50)
356550024 2 Upper Link Assembly (RGL60)
37455001 @ 2 Upper Link Assembly (RGL30-40-50)
37655001 @ 2 Upper Link Assembly (RGL60)
38455001m 2 Upper Link Assembly (RGL30-40)
6 37456701 * 2 Pin
7 35470201 * 2 Torsion Bar * All RGL-30, 40, 50, 60 Units
8 75088061 * 10 | 1" S.A.E. Washer B Used on 60” deep Butt End Platforms only.
9 35457001 ¢ 2 Lower Link Assembly (RGL30-40-50) € Usedon 72" deep Butt End Platforms on|y_
35657001 ¢ 2 Lower Link Assembly (RGL60) ® Used on 84" deep Butt End Platforms only.
37457001@ 2 Lower Link Assembly (RGL30-40-50)
37657001@ 2 Lower Link Assembly (RGL60)
38457001m 2 Lower Link Assembly (RGL30-40)
10 35456002 *& 1 Connecting Bar Assembly (Curb Side)
37456001 *@ 1 Connecting Bar Assembly (Curb Side)
38456001m 1 Connecting Bar Assembly (Curb Side)
11 35456052 *& 1 Connecting Bar Assembly (Driver’s Side)
37456051 *@ 1 Connecting Bar Assembly (Driver’s Side)
38456051m 1 Connecting Bar Assembly (Driver’s Side)




PLATFORM ASSEMBLIES
(Built from 7-01)

WALTCO LiFT corp. REVISED: o
RGL SERIES REV. 04
PM-439A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 75089541* 8 1/4" x 1-7/8" Coiled Pin 10 35456002 *& 1 Connecting Bar Assembly (Curb Side)
2 35631601* 2 Chain Clip 37456001 *@ 1 Connecting Bar Assembly (Curb Side)
3 37412002 1 Platform Assy (RGL-30, 40 96" Wide) 38456001m 1 Connecting Bar Assembly (Curb Side)
38412002 1 Platform Assy (RGL-30, 40 102" Wide) 11 35456052 *& 1 Connecting Bar Assembly (Driver’s Side)
37612002 1 Platform Assy (RGL-50, 60 96" Wide) 37456051 *@ 1 Connecting Bar Assembly (Driver’s Side)
38612002 1 Platform Assy (RGL-50, 60 102" Wide) 38456051m 1 Connecting Bar Assembly (Driver’s Side)
4 37418001 1 | 60x90 Butt End Deck Ext. (RGL-30, 40) 12 75089548 2 | 3/16" x 1-1/4" Coiled Pin
37418003 1 | 60x90+12 CS Deck Ext. (RGL-30, 40) 13 37417501 2 | Pin Assembly
37418002 1 60x90+12 Deck Ext. (RGL-30, 40) 14 35440002* 1 Cart Stop Ramp Assembly (96” Wide
37418004 1 | 72 x 90 Butt End Deck Ext. (RGL-30, 40) Platforms) (Items 15 thru 25)
37418006 1 | 72x90+12 CS Deck Ext. (RGL-30, 40) 38440001* 1 | Cart Stop Ramp Assembly (102" Wide
37418005 1 | 72x90+12 Deck Ext. (RGL-30, 40) Platforms) (ltems 15 thru 25)
37618003 1 | 60x90+12 CS Deck Ext. (RGL-50, 60) 15 35442501 1 | Cart Stop Brace Assembly
37618002 1 | 60x90+12 Deck Ext. (RGL-50, 60) 16 35442002 1 | Lever Assembly
37618004 1 | 72x90 Butt End Deck Ext. (RGL-50, 60) 17 75088056 1 | 1/2"S.A.E. Washer
37618005 1 | 72x90+12 CS Deck Ext. (RGL-50, 60) 18 75089752* 5 | Extension Spring
37618006 1 | 72x90+12 Deck Ext. (RGL-50, 60) 19 75084052* 1 ] 5/32"x 1" Cotter Pin
38418001 1 | 60x96 Butt End Deck Ext. (RGL-30, 40) 20 35440502 1 [ Latch Pin Assembly
38418003 1 60x96+12 CS Deck Ext. (RGL-30, 40) 21 35441502* 1 Cart Stop Assy (96” Wide Platforms)
38418002 1 60x96+12 Deck Ext. (RGL-30, 40) 38441501* 1 Cart Stop Asgy (10?" Wide Platforms)
38418004 1 | 72x96 Butt End Deck Ext. (RGL-30, 40) 22 75089547~ 1 | 3/16"x 1" Coiled Pin
38418006 1 | 72x96+12 CS Deck Ext. (RGL-30, 40) 23 75088064~ 1 | 5/8"S.AE. Washer
38418005 1 | 72x96+12 Deck Ext. (RGL-30, 40) 24 37411102 2_|Pin I
38618003 1 | 60x96+12 CS Deck Ext. (RGL-50, 60) 25 75089554 6 | 3/8"x 1-3/4" Coiled Pin
38618002 1 | 60x96+12 Deck Ext. (RGL-50, 60) 26 85803391* 6 | Fiber Bearing
38618004 1 | 72x96 Butt End Deck Ext. (RGL-50, 60) 27 35456101 2| Torsion Bar Anchor
38618005 1 | 72x96+12 CS Deck Ext. (RGL-50, 60) 28 20211200* 2_|Pin
38618006 1 | 72x96+12 Deck Ext. (RGL-50, 60) 29 75088081 2 | 3/8" Lock Washer
37618007 1 | 84%90 Butt End Deck Ext. (RGL-50, 60) 30 75086055 2 ?c/iaég >5<)3/4" Lg. Hex head Bolt
38618007 1 | 84x96 Butt End Deck Ext. (RGL-50, 60) ‘
5 35455002¢ 2 Upper Link Assembly 31 75088053 2 3/8" Flat Washer
37455001@ 2 Upper Link Assembly
38455001m 2 | Upper Link Assembly * AllRGL-30, 40, 50, 60 Units
6 37456701 5 Pin B Used on 60" deep Butt End Platforms only.
, € Used on 60+12” and 72" deep Butt End Platforms only.
7 35470201* 2 | Torsion Bar ® Used on 72+12" and 84" deep Butt End Platforms only.
8 75088061* 10 | 1" S.A.E. Washer
9 35457001 ¢ 2 Lower Link Assembly
37457001e@ 2 Lower Link Assembly
38457001m 2 Lower Link Assembly

© 2009 Waltco Lift Corp. All rights reserved




RGL-SERIES RAMPS

16" ALUMINUM
RAMP

HINGE BAR

12" STEEL
RAMP

PM-243A (prior to 11-01)
PM-243B (after 11-01)

PM-243A (prior to 11-01)
PM-243B (after 11-01)

12" RAMP WITH
CART STOP

12" FIXED RAMP

PM-228 (90”) thru 12/97
PM-389 (96”) thru 12/97
PM-439 (90”) 12/97 thru 7/01
PM-440 (96”) 12/97 thru 7/01
PM-439A (all widths) after 7/01

PM-228 (90") thru 12/97
PM-389 (96”) thru 12/97
PM-439 (90”) 12/97 thru 7/01
PM-440 (96”) 12/97 thru 7/01
PM-439A (all widths) after 7/01

6" FIXED RAMP

PM-230A thru 1/90
PM-230 1/90 thru 12/97
PM-443A after 12/97

80101081 Rev. 02 10/02

Click here for a list of liftgate serial numbers, organized by approximate ship dates.
© 2009 Waltco Lift Corp. All rights reserved




16” ALUMINUM & 12" STEEL FOLDING RAMPS
(Built thru 11-01)

WALTCO
TRUCK EQUIPMENT CO.

RGL SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 37214101 1 16" Aluminum Ramp
(1 Piece 90" Wide Deck)
37414101 1 16" Aluminum Ramp
(2 Piece Folding 90" & 96" Wide Decks)
38214101 1 16" Aluminum Ramp
(1 Piece 96" Wide Deck)
37216500 1 12" Steel Folding Ramp (1 Piece 90"
Wide Deck)
37416500 1 12" Steel Folding Ramp (2 Piece Folding
90" & 96" Wide Decks)
38216500 1 12" Steel Folding Ramp (1 Piece 96"
Wide Deck)
2 37415551 1 Hinge Plate Assembly (Driver Side)
(Aluminum Ramp Only)
3 37415501 1 Hinge Plate Assembly (Curb Side)
(Aluminum Ramp Only)
4 37419501 2 Retention Cable Assembly
5 37215202 * 1 Ramp Latch (1 Piece Deck Only)
37414501 1 Ramp Latch Assembly (2 Piece Decks
Only)
6 37414801 2 Ramp Hinge Clevis
7 75085193 12 3/8"-16 Locknut (Aluminum Ramp Only)
8 75086057 10 3/8"-16 x 1-1/4" Hex Head Bolt (Aluminum
Ramp Only)
9 75086001 * 2 3/8"-16 x 1" Flat Head Screw (Aluminum
Ramp Only)
10 37415401 2 Ramp Brace

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

7-6-2001
4268

01

PM-243A



16” ALUMINUM & 12" STEEL FOLDING RAMPS
(Built from 11-01)

WALTCO
TRUCK EQUIPMENT CO.

RGL SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 37214101 1 16" Aluminum Ramp
(1 Piece 90" Wide Deck)
37414101 1 16" Aluminum Ramp
(2 Piece Folding 90" & 96" Wide Decks)
38214101 1 16" Aluminum Ramp
(1 Piece 96" Wide Deck)
37216500 1 12" Steel Folding Ramp (1 Piece 90"
Wide Deck)
37416500 1 12" Steel Folding Ramp (2 Piece Folding
90" & 96" Wide Decks)
38216500 1 12" Steel Folding Ramp (1 Piece 96"
Wide Deck)
2 37415551 1 Hinge Plate Assembly (Driver Side)
(Aluminum Ramp Only)
3 37415501 1 Hinge Plate Assembly (Curb Side)
(Aluminum Ramp Only)
4 37419502 2 Retention Cable Assembly
5 37215202 * 1 Ramp Latch (1 Piece Deck Only)
37414501 1 Ramp Latch Assembly (2 Piece Decks
Only)
6 37414801 2 Ramp Hinge Clevis
7 75085193 12 3/8"-16 Locknut (Aluminum Ramp Only)
8 75086057 10 3/8"-16 x 1-1/4" Hex Head Bolt (Aluminum
Ramp Only)
9 75086001 * 2 3/8"-16 x 1" Flat Head Screw (Aluminum
Ramp Only)
10 37415401 2 Ramp Brace
11 75084053 2 3/32" x 1” Ig. Cotter Pin
12 27310303 2 1/2" Dia. Clevis Pin

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

11-2-2001
4088

01

PM-243B



RGL-SERIES RUNNER ASSEMBLY

Page 1 of 2

HOSHE GUARD
IN OVER ALL LENGTH /IN OVER ALL LENGTH
o o
4 4
j NO LINKAGH j
//CLE\/IS
4
_—LINKAGE CLEVIS
N
OVER ALL %% OVER ALL
LENGTH OF NOTE SHAPE OF LENGTH OF NOTE SHAPE
RUNNBR |/ ~sioe PLATE RUNNER /OF SIDE PLATE
77
| —CLOSHR CYLINDBR
\CLOSER CYLINDER
0 @ 0

DO NOT INCLUDH

CURB SIDH RUNNER

CURB SIDE RUNNER

DO NOT INCLUDE
HOSE GUARD

(1 Piece Platform)

(2 Piece Platform)

Common Features

¢ Runner without linkage (1 piece platform)
e Runner with linkage (2 piece platform)

Series | Series |l Series Il w / Brake | Series |l w / Brake
and RM Platforms
PM-203 | PM-196 | PM-224A | PM-223A | PM-224 PM-223 PM-446A
without |  with without | with without with with and without
linkage | linkage | linkage | linkage | |inkage | linkage linkage
Built Built Built until | Built until | gyt from | Built from Built from
until until 3/87 3/87 3/87 thru | 3/87 thru 12/97
3/87 3/87 12/97 12/97
Type of Cam Cam Cylinder | Cylinder | Cylinder | Cylinder Cylinder
Closure
O.A.L.
RGL20
RGL30 60-7/8" | 60-7/8" 60-7/8" 60-7/8" 61-1/4" 61-1/4" 61-1/4"
RGL40
RGL50 " " " " " "
RGL60 66-7/8 66-7/8 66-7/8 66-7/8 67-1/4 67-1/4 67-1/4
Page 1 of 2

Click here for a list of liftgate serial numbers, organized by approximate ship dates.
© 2009 Waltco Lift Corp. All rights reserved



Page 2 of 2

RGL-SERIES RUNNER ASSEMBLY

RGL UPPER ROLLER TANDEM ASSEMBLY

Series | ¢

Series Il ¢

Series Il w/ Brake

PM-208

Built until 3/87

PM-208

Built until 3/87

PM-266 — Built from 3/87 thru
12/97

PM-448 — Built from 12/97

UPPER BEARING
MOUNT PLATE

UPPER BEARING
MOUNT PLATE

UPPER BEARING
MOUNT PLATE

ROLLER- & VP
/@)/ >

¢ Ref: SB-145 when ordering rollers and spacers.

80101080 Rev. 03 1/5/2006

Page 2 of 2

Click here for a list of liftgate serial numbers, organized by approximate ship dates.
© 2009 Waltco Lift Corp. All rights reserved



RUNNER ASSEMBLY without LINKAGE — Cam Closing

(Built thru 3-87)

2)
| 2|
pl
~] P
CURB SIDE
PART SHOWN >
©
e
O
@
y/
J
WALTCO
TRUCK EQUIPMENT CO.
RGL SERIES |
ITEM | PART NUMBER | QTY | DESCRIPTION
A 35230001 1 | Runner Assembly (Curb Side)
B 35230051 1 | Runner Assembly (Street Side)
1 35235001 1 | Runner Sub-Assembly (Curb Side)
2 35235051 1 | Runner Sub-Assembly (Street
Side)
3 35435801 1 | Lower Roller Pin
4 35435501 2 | Lower Roller Assembly
5 35433001 1 | Pin Assembly
6 35433501 1 | Hook Sub-Assembly (Curb Side
Only)
7 75088058 1 | 3/4” Lock Washer
8 35631601 1 | Chain Clip
9 35635101* 4 | Hex Head Screw (Grade 8)
10 75088083 4 | 1/2” Lock Washer
11 75085110* 4 | 1/27-20 Hex Nut (Grade 8)

* IMPORTANT

These are special high grade nuts

and bolts and must be purchased
from Waltco.

Hook Assembly (Items 5, 6
& 7) are used on curb side
only and are part of the
Runner Sub-Assembly

REVISED: 12/1/03
E.O. 5221
REV. 02

PM-203

* IMPORTANT

These are special high grade nuts
and bolts and must be purchased

from Waltco.

© 2009 Waltco Lift Corp. All rights reserved



RUNNER ASSEMBLY with LINKAGE — Cam Closing

(Built thru 3-87)

CURB SIDE
PART SHOWN

WALTCO
TRUCK EQUIPMENT CO.
RGL SERIES |

* IMPORTANT

These are special high grade nuts
and bolts and must be purchased
from Waltco.

N

_ N
=

Hook Assembly (Items 10,
11 & 12) are used on curb
side only and are part of the
Runner Sub-Assembly

|/
N\
1Y) Q/ ) REVISED: 12/1/03
o E.O. 5221
REV. 02
PM-196
* IMPORTANT

These are special high grade nuts
and bolts and must be purchased

from Waltco.

ITEM | PART NUMBER | QTY DESCRIPTION

A 35430001 1 Runner Assy (RGL-30,40) (Curb Side)
35530001 1 Runner Assy (RGL-50) (Curb Side)
35630001 1 Runner Assy (RGL-60) (Curb Side)

B 35430051 1 Runner Assy (RGL-30,40) (Street Side)
35530051 1 Runner Assy (RGL-50) (Street Side)
35630051 1 Runner Assy (RGL-60) (Street Side)

1 35435001 1 Runner Sub-Assy (RGL-30,40)

(Curb Side)
35535001 1 Runner Sub-Assy (RGL-50) (Curb Side)
35635001 1 Runner Sub-Assy (RGL-60) (Curb Side)
2 35435051 1 Runner Sub-Assy (RGL-30,40)
(Street Side)
35535051 1 Runner Sub-Assy (RGL-50) (Street Side)
35635051 1 Runner Sub-Assy (RGL-60) (Street Side)

3 35635101* 4 Hex Head Screw (Grade8)

4 75088083 4 1/2” Lock Washer

5 75085110* 4 Hex Nut (Grade 8)

6 75089541 4 1/4” Dia. x 1-7/8" Coiled Pin

7 20211200 2 Pin

8 35435801 2 Lower Roller Pin

9 35435501 4 Lower Roller Assy

10 35433001 1 Pin Assy

11 35433501 1 Hook Sub-Assy (Curb Side Only)
12 75088058 1 3/4”" Lock Washer

13 35631601 1 Chain Clip

© 2009 Waltco Lift Corp. All rights reserved



RUNNER ASSEMBLY without LINKAGE
(Built thru 3-87)

These are special high grade
nuts and bolts and must be

*NOTE:

purchased from Waltco.

WALTCO
TRUCK EQUIPMENT CO.

RGL-SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 37235001 1 Runner Assembly (Curb Side)
2 37235051 1 Runner Assembly (Street Side)
3 35635101* 2 Cable Bolt (Grade 8)

4 75088083 2 1/2” Lock Washer
5 75085110* 2 1/2"-20 Hex Nut (Grade 8)
6 35435802 1 Lower Bearing Pin
7 35435502 2 Lower Slide Bearing
8 75089569 1 Plastic Plug
9 75089335 1 Flexible Grommeting
* NOTE:

These are special high grade

nuts and bolts and must be

purchased from Waltco.

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.
REV.

12-18-98
3760

02

PM-224A



RUNNER ASSEMBLY w/ LINKAGE
(Built thru 3-87)

1@
1%

(\L
%

These are special high grade
nuts and bolts and must be

*NOTE:

purchased from Waltco.

/2/

WALTCO
TRUCK EQUIPMENT CO.

RGL-SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 37435001 1 Runner Assembly (Curb Side)
(RGL-30, 40)
37535001 1 Runner Assembly (Curb Side) (RGL-50)
37635001 1 Runner Assembly (Curb Side) (RGL-60)
2 37435051 1 Runner Assembly (Street Side)
(RGL-30, 40)
37535051 1 Runner Assembly (Street Side) (RGL-50)
37635051 1 Runner Assembly (Street Side) (RGL-60)
3 35635101* 2 Cable Bolt (Grade 8)
4 75088083 2 1/2” Lock Washer
5 75085110* 2 1/2"-20 Hex Nut (Grade 8)
6 75089541 2 1/4” Dia. x 1-7/8" Coiled Pin
7 20211200 1 Pin
8 35435802 1 Lower Bearing Pin
9 35435502 2 Lower Slide Bearing
10 75089569 1 Plastic Plug
11 75089335 1 Flexible Grommeting
* NOTE:

These are special high grade

nuts and bolts and must be

purchased from Waltco.

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.
REV.

12-18-98
3760

02

PM-223A



RUNNER ASSEMBLY w/o LINKAGE
(Built 3-87 thru 12-97)

=
\@\&\
*NOTE:
These are special high grade
nuts and bolts and must be
purchased from Waltco.
L0
N
/7 e
. (&)
g
WALTCO
TRUCK EQUIPMENT CO.
RGL SERIES

ITEM | PART NUMBER | QTY DESCRIPTION

1 37235003 1 Runner Assembly (Curb Side)

2 37235053 1 Runner Assembly (Driver’'s Side)

3 35635101 * 2 | 1/2"-20 x 1-3/4" Bolt (Grade 8)

4 75088083 2 1/2" Lock Washer

5 75085110 * 2 1/2"-20 Hex Nut (Grade 8)

6 37432702 2 Retainer Clip

7 37435502 2 Lower Slide Bearing

8 75089569 1 Plastic Plug

9 75089335 1 Flexible Grommeting

© 2009 Waltco Lift Corp. All rights reserved

)

@ REVISED:
E.O.
REV.

*NOTE:

These are special high grade
nuts and bolts and must be
purchased from Waltco.

12-18-98

3760
04

PM-224



RUNNER ASSEMBLY w/ LINKAGE

(Built 3-87 thru 12-97)

These are special high grade @
nuts and bolts and must be

*NOTE

purchased from Waltco.

c
) j @
2
)
WALTCO
TRUCK EQUIPMENT CO.
RGL SERIES
ITEM | PART NUMBER | QTY DESCRIPTION
1 37435002 1 Runner Assembly (Curb Side)
(RGL-30, 40)
37535002 1 Runner Assembly (Curb Side) (RGL-50)
37635002 1 Runner Assembly (Curb Side) (RGL-60)
2 37435052 1 Runner Assembly (Driver’s Side)
(RGL-30, 40)
37535052 1 Runner Assembly (Driver’'s Side)
(RGL-50)
37635052 1 Runner Assembly (Driver’'s Side)
(RGL-60)
3 35635101 * 2 1/2"-20 x 1-3/4" Bolt (Grade 8)
4 75088083 2 1/2" Lock Washer
5 75085110 * 2 1/2"-20 Hex Nut (Grade 8)
6 75089541 2 1/4" x 1-7/8" Coiled Pin
7 20211200 1 Pin
8 37432702 2 Retainer Clip
9 37435502 2 Outside Slide Bearing
10 75089569 1 Plastic Plug
11 75089335 1 Flexible Grommeting
12 75088061 2 1" S.A.E. Washer

© 2009 Waltco Lift Corp. All rights reserved

0)
@ REVISED: 12-18-98
& E.O. 3760
REV. 04
PM-223

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.




RUNNER ASSEMBLIES
(Built from 12-97)

RUNNERS FOR SINGLE
PIECE PLATFORMS

WALTCO
TRUCK EQUIPMENT CO.

RGL SERIES

0
©

0

= X

* NOTE:
These are special high grade

nuts and bolts and must be
purchased from Waltco.

ITEM | PART NUMBER | QTY DESCRIPTION
1 37235004 1 Runner Assembly (Curb Side)
(RGL-20,30,40 with One Piece Platforms)
37435003 1 Runner Assembly (Curb Side)
(RGL-30, 40 with Two Piece Platforms)
37535003 1 Runner Assembly (Curb Side)
(RGL-50, 60 with Two Piece Platforms)
2 37235054 1 Runner Assembly (Driver's Side)
(RGL-20,30,40 with One Piece Platforms)
37435053 1 Runner Assembly (Driver's Side)
(RGL-30, 40 with Two Piece Platforms)
37535053 1 Runner Assembly (Driver's Side)
(RGL-50, 60 with Two Piece Platforms)
3 35635101 * 2 1/2"-20 x 1-3/4" Bolt (Grade 8)
4 75088083 2 1/2" Lock Washer
5 75085110 * 2 1/2"-20 Hex Nut (Grade 8)
6 75089541 2 1/4" x 1-7/8" Coiled Pin (Used only for
Two Piece Platforms)
7 20211200 1 Pin (Used only for Two Piece Platforms)
8 37432702 2 Retainer Clip
9 37435502 2 Outside Slide Bearing
10 75088061 2 1" S.A.E. Washer (Used only for Two
Piece Platforms)
11 75089335 1 Flexible Grommeting

Y
@

RUNNERS FOR TWO
PIECE PLATFORMS

0

REVISED:
E.O. 4268
REV. 01

PM-446A

*NOTE:

These are special high grade
nuts and bolts and must be
purchased from Waltco.

© 2009 Waltco Lift Corp. All rights reserved

7-6-2001



UPPER ROLLER ASSEMBLY (OLD STYLE)
(Built thru 3-87)

RGL-20
UPPER ROLLER
ASSEMBLY COMPLETE

e

&
\\ . 0/@
\\
N
o Tl
~ o

N

;

i o

L

RGL-BO, 40, 50, 60
UPPER TANDEM ROLLER
ASSEMBLY COMPLETE

Doy

WALTCO EEOVISED: é$-6108-98
TRUCK EQUIPMENT CO. REV. 03
RGL SERIES I & 11 PM-208
RGL-20
RGL-30, 40, 50, 60
ITEM | PART NUMBER | QTY DESCRIPTION
1 35237001 1 | Upper Bearing Mount Plate Assembly ITEM | PART NUMBER | QTY DESCRIPTION
2 37436502 2 Upper Roller 1 35436301 1 Upper Bearing Mount Plate (RGL-30, 40)
3 35435801 1 Upper Roller Pin 35636301 1 Upper Bearing Mount Plate (RGL-50, 60)
4 35236001 1 | Upper Roller Assembly Complete 2 37436502 * 4 | Upper Roller
(Includes ltems 1 thru 3) 3 75087575 1 Socket Head Shoulder Bolt
4 37436902 * 4 Spacer
5 35436801 2 Upper Roller Pin
6 35436401 2 Upper Bearing Pivot Plate
7 75085193 1 3/8"-16 Steel Flexloc Nut
8 35436001 1 Upper Roller Assembly Complete
(RGL-30, 40) (Includes Items 1 thru 7)
35636001 1 Upper Roller Assembly Complete
(RGL-50, 60) (Includes Items 1 thru 7)

© 2009 Waltco Lift Corp. All rights reserved



UPPER ROLLER ASSEMBLY

(Built 3-87 thru 12-97)

WALTCO
TRUCK EQUIPMENT CO.

RGL SERIES

i
Rl
(@@

(@

1

ITEM | PART NUMBER | QTY DESCRIPTION

1 37437302 1 Upper Bearing Mount Plate (w/Brake)
2 35436401 2 Upper Bearing Pivot
3 37436502 4 Roller Assembly
4 35436801 2 Roller Pin (Upper)
5 37436902 4 Bearing Spacer
6 75085193 2 3/8"-16 Locknut
7 75087575 1 1/2" x 3/4" Socket Hd Shoulder Bolt
8 75087576 1 1/2" x 1-1/4" Socket Hd Shoulder Bolt
9 37439502 1 Connector Plate

10 37438502 1 Housing Assembly

11 37438802 1 Toothed Cam

12 37437702 1 Pin

13 37437402 1 Pin

14 37437202 1 Pin

15 37437602 1 Pin

16 37438902 1 Spring

17 75089753 1 Spring

18 75089548 1 3/16" Dia. x 1-1/4" Coiled Pin

19 37437002 1 Upper Bearing/Brake Assembly Complete

(Includes Items 1 thru 18)

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.
REV.

12-18-98

3760
05

PM-266



UPPER ROLLER ASSEMBLY
(Built from 12-97)

/

H
L
AN
-

4%

%i@@

\

&

oN)
AN
N
p
Y
\

%
(N \@ "
N

i
@(@({(

(@@

@gi(((

>
0

WALTco - REVISED: 12-18-98
TRUCK EQUIPMENT CO. EEOV 8160
RGL SERIES PM-448
ITEM | PART NUMBER | QTY DESCRIPTION
1 37437303 1 Upper Bearing Mount Plate (w/Brake)
2 35436401 2 Upper Bearing Pivot
3 37436502 4 Roller Assembly
4 35436801 2 Roller Pin (Upper)
5 37436902 4 Bearing Spacer
6 75085193 2 3/8"-16 Locknut
7 75087575 1 1/2" x 3/4" Socket Hd Shoulder Bolt
8 75087576 1 1/2" x 1-1/4" Socket Hd Shoulder Bolt
9 37439502 1 Connector Plate
10 37438502 1 Housing Assembly
11 37438802 1 Toothed Cam
12 37437702 1 Pin
13 37437402 1 Pin
14 37437202 1 Pin
15 37437602 1 Pin
16 37438902 1 Spring
17 75089753 1 Spring
18 75089548 1 3/16" Dia. x 1-1/4" Coiled Pin
19 37437003 1 Upper Bearing/Brake Assembly Complete
(Includes Items 1 thru 18)

© 2009 Waltco Lift Corp. All rights reserved



Page 1 of 3

RGL-SERIES MAIN FRAME ASSEMBLY

CABLE END ﬁ

(AT RUNNER)

LIFT CYLINDER

>4l 0
CROSS BEAM BOX SKIN @

)
T giﬂyup STOP PIN

) /SF’EC TAG

By @(CLOSER VALVE
D\CLOSER CYLINDER

Common Features

e Spec tag on rail
e Horizontal lift cylinder in crossbeam box
e Cable and pulley operation
e Upstop pin
e Controls on Curb Side (see Hydraulics & Controls Section for
different types of controls used)
Series | Series Il without Cable Brake
Capacity 2000 to 4000 5000, 6000 2000 to 4000 5000, 6000
Decal
(Pounds) PM-198 PM-239 PM-225A PM-240A
Built thru 3/87 Built thru 3/87 Built thru 3/87 Built thru 3/87
Closure Cam Cam Cylinder Cylinder
Upstop
Pin
Round Round
Pin Pin

80101079 Rev. 05 4/05

Click here for list of liftgate serial numbers, organized by approximate ship dates.

Page 1 of 3

© 2009 Waltco Lift Corp. All rights reserved



Page 2 of 3

RGL-SERIES MAIN FRAME ASSEMBLY

o

//
CABLE END ﬁ

(AT RUNNER)

CROSS BEAM BOX SKIN @

|
‘/z’ i‘i

P STOP PIN

PULLEYS AR
E& B
)

B\ @(CLOSER VALVE
D\CLOSER CYLINDER

LIFT CYLINDER

Common Features

Spec tag on rail

Horizontal lift cylinder in crossbeam box

Cable and pulley operation

Upstop pin

Controls on Curb Side (see Hydraulics & Controls Section for more
detail on different types of controls used)

Series Il Cylinder Close w / Brake

Push Button Controls Raise/Lower Super Raise/Lower and Open/Close Super
w/ Closer Valve Switch w/ Closer Valve Switches
2000 to 5000, 6000 2000 to 5000, 6000 | 2000 to 4000 | 5000, 6000 | 2000 to 6000
4000 4000
PM-240 PM-240B PM-225C PM-240C PM-225D
PM-225 Built from PM-225B Built from 8/98 | Built from 1/01 | Built from 1/01 | Built from 7/01
Built from 3/87 thru Built from thru 1/01 thru 7/01 thru 7/01 thru 4/04
3/87 thru 8/98 8/98 thru
8/98 1/01 PM-225E
Built from 4/04

Rectangular/

Pin

80101079 Rev. 05 4/05
Click here for list of liftgate serial numbers, organized by approximate ship dates. Page 2 of 3

© 2009 Waltco Lift Corp. All rights reserved



Page 3 of 3

RGL-SERIES MAIN FRAME ASSEMBLY
PULLEY and CABLE INFORMATION

Series | Series || Series Il w/ Brake

Capacity 2000 - 4000 | 5000 - 6000 | 2000 - 4000 | 5000 - 6000 | 2000 - 4000 | 5000 - 6000

Pulley 6" dia. 7" dia. 6" dia. 7" dia. 6" dia. 7" dia.
7 per unit

Cable
Slot
Depth

)
wIal

Cable
Part
Number

[

/CABLE PART NUMBER
< STAMPED HERE

80101079 Rev. 05 4/05

NOTES:

1. When customers are ordering new cables for a liftgate it is very important that they
provide the part number for the cable from the end as shown above. If they are unable to
provide part number, the you must have them provide a serial number for the liftgate to
properly determine the correct part number for the cables. If they are unable to provide
serial number (or serial number is too old to be in WIS), have them check for the
following to determine whether or not the cables are SP cables.

e Measure outside width of liftgate. Standard liftgates will be 94” or 100” outside of rail
to outside of rail. If liftgate measures different, then the cables are SP.

e Does liftgate travel above floor? If liftgate travels 6” above floor, the cables are
standard. If liftgate travels 12" above floor then the cables are SP.

Click here for list of liftgate serial numbers, organized by approximate ship dates. Page 3 of 3

© 2009 Waltco Lift Corp. All rights reserved



RGL-20, 30, 40 MAIN FRAME ASSEMBLY — Cam Closing

(Built thru 3-87)

WALTCO
TRUCK EQUIPMENT CO.

RGL-20, 30, 40 SERIES |

* IMPORTANT

These are special high grade nuts
and bolts and must be purchased
from Waltco.

N4 ~©
i
i REVISED: 12/1/03

E.O. 5221
REV. 02

PM-198

ITEM | PART NUMBER | QTY | DESCRIPTION ITEM | PART NUMBER | QTY | DESCRIPTION
1 35693001 2 Latch Chain Assy 32 35474202 1 Switch Box
2 75089451 1 Waltco Name Plate 33 75088083 1 1/2” Lock Washer
3 35470601* 2 Short Pulley Bolt (Grade 8) 34 75085110* 1 1/2"-20 Hex Nut (Grade 8)
4 75086220* 2 Short Pulley Bolt (Grade 8) 37 35471501 2 Pulley Cover Guard Assy
5 75088083 8 | 1/2” Lock Washer (Items 31,38,40)
6 75085110* 5 | 1/2"-20 Hex Nut (Grade 8) 38 35471701 2 | Pulley Cover Shield
7 75089541 4 | 1/4” Dia. x 1-7/8” Coiled Pin 40 35471601 2 | Pulley Cover Guard
8 23211200 2 Pin 41 75086012 4 1/4"-20 x 2-1/2" Hex Head Screw
9 35428001 7 Pulley Assy (6” Dia.) 42 75085001 4 1/4"-20 Serrated Hex Nut
10 35635101* 2 Cable Bolt (Grade 8)
11 35472501" 1 | Adjustable Cable Assy
12 35420001 1 Main Frame Assy
13 35472001" 1 Fixed Cable Assy
14 35427601* 2 Long Pulley Bolt (Grade 8) -
15 35426502 1 | Shoe Sub-Assy w/ Items 19 & 30 NOTE:
(RGL-30,40) Both Cables should be replaced at the same
35226502 1 Shoe Sub-Assy w/ Items 19 & 30 time, when ordering replacement cables.
(RGL-20)
16 35427002 1 Shoe Sub-Assy w/ Items 19 & 30
(RGL-30,40)
35227002 1 Shoe Sub-Assy w/ Items 19 & 30
(RGL-20)
17 35470501* 1 Long Cylinder Bolt (Grade 8) (RGL-30,40)
35427601* 1 Long Cylinder Bolt (Grade 8) (RGL-20)
18 75088085 3 5/8” Lock Washer
19 75089406 4 1/4” Dia. x 5/16" Drive Rivet
20 35427501 1 Block Assy (RGL-30,40)
35227501 1 | Block Assy (RGL-20)
21 75085180* 1 Special Locknut (AN 363-820A)
22 75087586 3 Nylon Bolt
23 75085165 3 “J” Type Nut Retainer
24 75089323 1 Rubber Grommet
25 35470901* 1 Short Cylinder Bolt (Grade 8)
26 35420101 1 Access Door
27 75089355 3 Box Hinge (Door)
28 75085138* 1 Self Locking Nut (AN 364-1018A)
29 75089569 1 Plastic Plug
30 35426602 2 Phenolic Bearing
31 75089402 5 3/16” Dia. x 7/16” Drive Rivet

© 2009 Waltco Lift Corp. All rights reserved




RGL-50, 60 MAIN FRAME ASSEMBLY — Cam Closing

(Built thru 3-87)

*

IMPORTANT

These are special high grade nuts

from Waltco.

and bolts and must be purchased

WALTCO REVISED: 12/1/03
TRUCK EQUIPMENT CO. =S ooel
RGL-50, 60 SERIES | PM-239
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 35693001 2 Latch Chain Assy 39 35671601 2 Pulley Cover Guard
2 75089451 1 Waltco Name Plate
3 35470601* 2 Short Pulley Bolt (Grade 8)
4 75086220* 2 Short Pulley Bolt (Grade 8) A'NOTE:
5 75088083 8 | 1/2" Lock Washer Both Cables should be replaced at the same
6 75085110* 5 1/2"-20 Hex Nut (Grade 8) time, when ordering replacement cables.
7 75089541 4 1/4” Dia. x 1-7/8" Coiled Pin
8 23211200 2 Pin
9 35628001 7 Pulley Assy (7" Dia.)
10 35635101* 2 Cable Bolt (Grade 8)
11 35672501 1 Adjustable Cable Assy
12 35620001 1 Main Frame Assy
13 35672001" 1 | Fixed Cable Assy
14 35427601* 2 Long Pulley Bolt (Grade 8)
15 35626502 1 Shoe Sub-Assy w/ Items 19 & 30
16 35627002 1 Shoe Sub-Assy w/ Items 19 & 30
17 35670501* 1 Long Cylinder Bolt (Grade 8)
18 75088087 3 3/4” Lock Washer
19 75089406 4 1/4” Dia. x 5/16" Drive Rivet
20 35627501 1 Block Assy
21 75085184* 1 Special Locknut (AN 365-1018A)
22 75087586 3 Nylon Bolt
23 75085165 3 “J” Type Nut Retainer
24 75089323 1 Rubber Grommet
25 35670901* 1 Short Cylinder Bolt (Grade 8)
26 35420101 1 Access Door
27 75089355 3 Box Hinge (Door)
28 75085192* 1 Special Flex-Loc Nut
29 75089569 1 Plastic Plug
30 35426602 2 Phenolic Bearing
31 75089402 5 3/16” Dia. x 7/16" Drive Rivet
32 35474202 1 Switch Box
33 75088085 1 5/8” Lock Washer
34 75085111* 1 5/8"-18 Hex Nut (Grade 8)
35 75088056 2 1/2” Flat Washer
36 35671501 2 Pulley Cover Guard Assy
(Items 31,38,39)
38 35471701 2 Pulley Cover Shield

© 2009 Waltco Lift Corp. All rights reserved




RGL-20, 30, 40 & RBGL SERIES MAIN FRAME ASSEMBLY

(Built thru 3-87)

5

\

A0

*NOTE:

These are special high grade

nuts and bolts and must be
purchased from Waltco.

i,

NOTE:
Indicate 102" Unit when

ordering parts for 102" Units.

WALTCO REVISED: 22/211/03
TRUCK EQUIPMENT CO. e o
RGL SERIES PM-225A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 35693002 2 Safety Chain Assembly 30 35426602 2 Phenolic Bearing
2 75089451 1 Waltco Nameplate 31 75089402 5 3/16" Dia. x 7/16" Drive Rivet
3 35470601* 2 Short Pulley Bolt (Grade 8) 32 35474202 1 Switch Box
4 75086220* 2 1/2”-20 x 3" Bolt (Grade 8) 33 75088083 1 1/2” Lock Washer
5 75088083 8 1/2" Lock Washer 34 75085110* 1 1/2"-20 Hex Nut (Grade 8)
6 75085110* 5 1/2”-20 Hex Nut (Grade 8) 37 35471501 2 Pulley Cover Guard Assembly
7 75089541 4 1/4” Dia. x 1-7/8" Coiled Pin (Consists of Items 19, 38, 40, 45, 46)
8 23211200 2 Pin 38 35471701 2 Pulley Cover Shield
9 35428001 7 Pulley Assembly Complete 40 35471601 2 Pulley Cover Guard
10 35635101* 2 Cable Bolt (Grade 8) 41 75086012 4 1/4"-20 x 2-1/2" Hex Head Screw
11 35472501° 1 Adjustable Cable Assembly 42 75085001 4 1/4"-20 Serrated Hex Nut
12 37420001 1 Main Frame Assembly 43 75088085 2 5/8” Lock Washer (RGL-30, 40)
13 35472001° 1 Fixed Cable Assembly 75088083 2 1/2" Lock Washer (RGL-20)
14 35427601* 2 Long Pulley Bolt (Grade 8) 44 75089321 1 Grommet
15 35426502 1 Shoe Sub-Assembly (With Items 19 & 30) 45 75087588 2 3/87-16 x 2-1/2" Nylon Hex Bolt
(RGL-30, 40) 46 75085005 2 3/8"-16 Serrated Nut
35226502 1 Shoe Sub-Assembly (With Items 19 & 30)
(RGL-20)
16 35427002 1 Shoe Sub-Assembly (With Items 19 & 30)
(RGL-30, 40) ® NOTE:
35227002 1 | Shoe Sub-Assembly (With Items 19 & 30) Both Cables should be replaced at the same
(RGL-20) time, when ordering replacement cables.
17 35470501* 1 Long Cylinder Bolt (Grade 8) Al . .
(RGL-30, 40) ncluded in Access Door Replacement Kit 80000932.
35427601* 1 Long Cylinder Bolt (Grade 8) (RGL-20)
18 75088085 1 5/8” Lock Washer
19 75089406 8 1/4” Dia. x 5/16" Drive Rivet
20 35427501 1 Block Assembly (RGL-30, 40)
35227501 1 | Block Assembly (RGL-20)
21 75085180 1 Special Locknut (AN363-820A) * NOTE:
22 75087585 * 3 3/8"-16 x 1" Truss Head Screw ] )
23 75085165 * 3 | “” Type Nut Retainer These are special high grade
24 75089323 1 | Rubber Grommet nuts and bolts and must be
25 35470901* 1 | Short Cylinder Bolt (Grade 8) purchased from Waltco.
26 37420101 * 1 | Access Door
27 75089356 * 3 | Box Hinge (Door)
28 75085183* 1 Self Locking Nut (RGL-30, 40)
75085181* 1 Self Locking Nut (RGL-20)
29 75089569 1 Plastic Plug

© 2009 Waltco Lift Corp. All rights reserved



RGL-50, 60 MAIN FRAME ASSEMBLY
(Built thru 3-87)

These are special high grade
nuts and bolts and must be

*NOTE:

purchased from Waltco.

NOTE:

Indicate 102" Unit when
ordering parts for 102" Units.

WALTCO EEOVISED: 23/211/03
TRUCK EQUIPMENT CO. REV. 04
RGL SERIES PM-240A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 35693002 2 Safety Chain Assembly 39 35671601 2 Pulley Cover Guard
2 75089451 1 Waltco Nameplate 43 75088087 2 3/4” Lock Washer
3 35470601* 2 Short Pulley Bolt (Grade 8) 44 75089321 1 Grommet
4 75086220* 2 1/2"-20 x 3" Bolt (Grade 8) 45 75087588 2 3/8"-16 x 2-1/2" Nylon Hex Bolt
5 75088083 8 1/2" Lock Washer 46 75085005 2 3/8"-16 Serrated Hex Nut
6 75085110* 5 1/2”-20 Hex Nut (Grade 8)
7 75089541 4 1/4” Dia. x 1-7/8" Coiled Pin
8 23211200 2 Pin
9 35628001 7 Pulley Assembly Complete
10 35635101* 2 Cable Bolt (Grade 8)
11 35672501° 1 Adjustable Cable Assembly
12 37620001 1 Main Frame Assembly A , ,
13 35672001° 1 Fixed Cable Assembly Included in Access Door Replacement Kit 80000932.
14 35427601* 2 Long Pulley Bolt (Grade 8)
15 35626502 1 Shoe Sub-Assembly (With ltems 19 & 30)
16 35627002 1 Shoe Sub-Assembly (With Items 19 & 30) ENOTE.
17 35670501 1 Long Cylinder Bolt (Grade 8) Both Cables should be rep;laced at the same
18 75088087 1 | 3/4" Lock Washer time, when ordering replacement cables.
19 75089406 8 1/4” Dia. x 5/16” Drive Rivet
20 35627501 1 Block Assembly
21 75085184* 1 Special Locknut (AN365-1018A)
22 75087585 3 3/8"-16 x 1" Truss Head Screw
23 75085165 * 3 “J” Type Nut Retainer
24 75089323 1 Rubber Grommet
25 35670901* 1 Short Cylinder Bolt (Grade 8)
26 37420101 ° 1 | Access Door
27 75089356 * 3 | Box Hinge (Door)
28 75085192* 1 Special Flex-loc Nut
29 75089569 1 Plastic Plug
30 35426602 2 Phenolic Bearing * NOTE:
31 75089402 5 3/16” Dia. x 7/16" Drive Rivet . .
32 35474202 1 | switch Box These are special high grade
33 | 75088085 " 1 | 5/8" Lock Washer nuts and bolts and must be
34 75085111* 1 | 5/8"-18 Hex Nut (Grade 8) purchased from Waltco.
35 75088056 2 1/2” Flat Washer
36 35671501 2 Pulley Cover Guard Assembly
(Consists of Iltems 19, 38, 39, 45, 46)
38 35471701 2 Pulley Cover Shield

© 2009 Waltco Lift Corp. All rights reserved




RGL-20, 30, 40 & RBGL SERIES MAIN FRAME ASSEMBLY

(Built 3-87 thru 8-98)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

NOTE:

Indicate 102" Liftgate
when ordering parts for
102" wide liftgates.

WALTCO evsEo: o
TRUCK EQUIPMENT CO. REV. 11
RGL SERIES PM-225
ITEM | PART NUMBER QTY DESCRIPTION ITEM | PART NUMBER QTY DESCRIPTION
1 35693002 2 Safety Chain Assembly 25 35470901 * 1 Short Cylinder Bolt (Grade 8)
2 75089451 1 Waltco Nameplate 26 37420101 " 1 Access Door (96" Wide)
3 35470601 * © 2 Short Pulley Bolt (Grade 8) 38420101 1 Access Door (102" Wide)
4 75086220 * © 2 | 1/2"-20 x 3" Bolt (Grade 8) 27 75089356 3 | Box Hinge (Door)
5 75088083 © 6 1/2" Lock Washer 28 75085183 * 1 Self Locking Nut (RGL-30, 40)
6 75085110 * 3 1/2"-20 Hex Nut (Grade 8) 75085181 * 1 Self Locking Nut (RGL-20)
7 75089541 4 | 1/4" x 1-7/8" Coiled Pin 29 75089569 " 1 | Plastic Plug
8 37427302 2 Up Stop Pin 30 35426602 2 Phenolic Bearing
9 35428001 7 Pulley Assembly Complete 31 75085005 2 3/8"-16 Serrated Hex Nut
10 37420901 1 Valve Mount 32 37474203 1 Switch Box
11 37472502 ¢’ 1 | Adjustable Cable Assembly (96" 33 75088085 " 1 | 5/8" Lock Washer
Wide) 34 75085111 * < 1 | 5/8"-18 Hex Nut (Grade 8)
38472502 ™ 1 Adjustable Cable Assembly (102" 35 75088056 2 1/2" Flat Washer
Wide) 37 37471502 2 Pulley Cover Guard Assembly
12 37420002 1 Main Frame Assembly (96" Wide) (Includes Items 19, 31, 38, 40, 45)
38420002 1 Main Frame Assembly (102" Wide) 38 37471702 2 Pulley Cover Shield
13 37472002 © 1 Fixed Cable Assembly (96" Wide) 40 37471602 2 Pulley Cover Guard
38472002 " 1 | Fixed Cable Assembly (102" Wide) 43 75088085 2 | 5/8" Lock Washer (RGL-30, 40)
14 35427601 * © 2 | Long Pulley Bolt (Grade 8) 75088083 2 | 1/2" Lock Washer (RGL-20)
15 35426502 1 Shoe Sub-Assembly (with Items 19 & 44 75089321 1 Grommet
30) (RGL-30, 40) 45 75087588 2 | 3/8"-16 x 2-1/2" Nylon Hex Bolt
35226502 1 Shoe Sub-Assembly (with Items 19 &
30) (RGL-20)
16 35427002 1 | Shoe Sub-Assembly (with Items 19 & © Included in Cable Replacement Kit 80000919.
30) (RGL-30, 40) Zlncluded in Cable Replacement Kit 80000922.
35227002 1 Shoe Sub-Assembly (with Items 19 & N Included in Pulley Bolt Replacement Kit 2_30000499.
30) (RGL-20) | Included_ in Access Door Replacement Klt 80000932.
17 35470501 * 1 Long Cylinder Bolt (Grade 8) (RGL-30 Included in Access Door Replacement Kit 80000933.
40)
35427601 * © 1 Long Cylinder Bolt (Grade 8) (RGL-
20)
18 75088085 < 1 | 5/8" Lock Washer
19 75089406 8 1/4" Dia. x 5/16" Drive Rivet -
20 35427501 1 | Block Assembly (RGL-30, 40) NOTE:
35227501 1 Block Assembly (RGL-20) Both Cables shOl_JId be replaced at the same
o : time, when ordering replacement cables.
21 75085184 * 1 Special Lock Nut (AN365-1018A) TNOTE:
22 75087585 3 | 3/8"-16 x 1" Truss Head Screw '
23 75085165 " 3 | “J" Type Nut Retainer These are special high grade nuts
24 75089323 1 Rubber Grommet and bolts and must be purchased

from Waltco.

© 2009 Waltco Lift Corp. All rights reserved



RGL-50, 60 MAIN FRAME ASSEMBLY
(Built 3-87 thru 8-98)

*NOTE:

These are special high grade
nuts and bolts and must be
purchased from Waltco.

NOTE:

Indicate 102" liftgate
when ordering parts for
102" wide liftgates.

WALTCO eysed: - tion
TRUCK EQUIPMENT CO. REV. 10
RGL SERIES PM-240
ITEM | PART NUMBER QTY DESCRIPTION ITEM | PART NUMBER QTY DESCRIPTION
1 35693002 2 Safety Chain Assembly 32 37474203 1 Switch Box
2 75089451 1 Waltco Nameplate 33 75088085 " 1 5/8" Lock Washer
3 35470601 * © 2 | Short Pulley Bolt (Grade 8) 34 75085111 * < 1 | 5/8"-18 Hex Nut (Grade 8)
4 75086220 * © 2 1/2"-20 x 3" Bolt (Grade 8) 35 75088056 2 1/2" Flat Washer
5 75088083 © 6 1/2" Lock Washer 37 37671502 2 Pulley Cover Guard
6 75085110 * 3 | 1/2"-20 Hex Nut (Grade 8) Assembly(Includes Items 19, 31, 38,
7 75089541 4 | 1/4" x 1-7/8" Coiled Pin 40, 45)
3 37427302 2 Up Stop Pin 38 37471702 2 Pulley Cover Shield
9 35628001 7 Pulley Assembly Complete 40 37671602 2 Pulley Cover Guard
10 37420901 1 Valve Mount 43 75088087 2 3/4" Lock Washer
11 37672502 1 | Adjustable Cable Assembly (96" Wide) 44 75089321 1 | Grommet
38672502 1 Adjustable Cable Assembly (102" 45 75087588 2 3/8"-1 x 2-1/2" Nylon Hex Bolt
Wide)
12 37620002 1 Main Frame Assembly (96" Wide) €Included in Cable Replacement Kit 80000925
38620002 1 Main Frame Assembly (102" Wide) FIncluded in Cable Replacement Kit 80000928
13 37672002 © 1 | Fixed Cable Assembly (96" Wide) o 'InC'luggg i_g PALég?énggoRrnglea?aeg%];r}ftithtoggggggéz
: - nclu i i
38672002 FJG 1 Fixed Cable Assembly (102" Wide) 'Included in Access Door Rep[I)acement Kit 80000933.
14 35427601 * 2 Long Pulley Bolt (Grade 8)
15 35626502 1 Shoe Sub-Assembly (With Items 19 &
30)
16 35627002 1 Shoe Sub-Assembly (With Items 19 &
30)
17 35670501 * 1 Long Cylinder Bolt (Grade 8)
18 75088087 1 3/4" Lock Washer TNOTE
;g ;222328? j ;/Iicl?zsxe?rllt(lsy Drive Rivet E_Both Cables shogld be replaced at the same
time, when ordering replacement cables.
21 75085184 * °F 1 | Special Lock Nut (AN365-1018A)
22 75087585 3 | 3/8"-16 x 1" Truss Screw
23 75085165 3 | “J" Type Nut Retainer
24 75089323 1 Rubber Grommet
25 35670901 * 1 Short Cylinder Bolt (Grade 8)
26 37420101 " 1 Access Door (96" Wide)
38420101 ' 1 Access Door (102" Wide)
27 75089356 3 | Box Hinge (Door) * NOTE:
28 75085192 * 1 Special Flex-Loc Nut
29 75089569 1 | Plastic Plug These are special high grade
30 35426602 2 | Phenolic Bearing nuts and bolts and must be
31 75085005 2 | 3/8"-16 Serrated Nut purchased from Waltco.

© 2009 Waltco Lift Corp. All rights reserved



RGL-20, 30, 40 & RBGL SERIES MAIN FRAME ASSEMBLY

(Built 8-98 thru 1-01)

WALTCO esee o
TRUCK EQUIPMENT CO. REV. 06
RGL & RBGL SERIES PM-225B
ITEM PART NUMBER QTY DESCRIPTION ITEM PART NUMBER QTY DESCRIPTION
1 35693002 2 | Safety Chain Assembly 38420101 1 | Access Door (102" Wide)
2 75089451 1 Waltco Nameplate 27 75089356 3 Box Hinge (Door)
3 35470601 * © 2 Short Pulley Bolt (Grade 8) 28 75085183 * 1 Self Locking Nut (RGL-30, 40)
4 75086220 * © 2 1/2"-20 x 3" Bolt (Grade 8) 75085181 * 1 Self Locking Nut (RGL-20)
5 75088083 © 6 1/2" Lock Washer 29 75089569 ©F 1 Plastic Plug
6 75085110 * 3 1/2"-20 Hex Nut (Grade 8) 30 35426602 2 Phenolic Bearing
7 75089541 4 1/4" x 1-7/8" Coiled Pin 31 75085005 2 3/8"-16 Serrated Hex Nut
8 37427302 2 Up Stop Pin 33 75088085 " 1 5/8" Lock Washer
9 35428001 7 Pulley Assembly Complete 34 75085111 * < 1 5/8"-18 Hex Nut (Grade 8)
10 37420901 1 Valve Mount 35 75088056 2 1/2" Flat Washer
11 37472502 ¢’ 1 Adjustable Cable Assembly (96" Wide) 37 37471502 2 Pulley Cover Guard
38472502 ™ 1 | Adjustable Cable Assembly (102" Assembly(Includes Items 19, 31, 38,
Wide) 40, 45)
12 37420003 1 | Main Frame Assembly (96" Wide) 38 37471702 2 | Pulley Cover Shield
38420003 1 | Main Frame Assembly (102" Wide) 40 37471602 2 | Pulley Cover Guard
13 37472002 © 1 | Fixed Cable Assembly (96" Wide) 43 75088085 2 | 5/8" Lock Washer (RGL-30, 40)
38472002 ™ 1 | Fixed Cable Assembly (102" Wide) 75088083 2 | 1/2" Lock Washer (RGL-20)
14 35427601 * © 2 | Long Pulley Bolt (Grade 8) 44 75089321 1 | Grommet
15 35426502 1 | Shoe Sub-Assembly(with Items 19 & 45 75087588 2 ] 3/8"-16 x 2-1/2" Nylon Hex Bolt
30) (RGL-30, 40)
35226502 1 Shoe Sub-Assembly(with Items 19 &
30) (RGL-20) Elncluded in Cable Replacement Kit 80000919.
16 35427002 1 | Shoe Sub-Assembly(with Items 19 & . Included in Cable Replacement Kit 80000922.
%) (RGL-30, 40) “ Included n AGcess Door Repiacement Kit 50000952
35227002 ! gg;» (eR%uLti-ZAc\).;,sembly(wnh ltems 19 & 'Included in Access Door Replacement Kit 80000933
17 35470501 * 1 Long Cylinder Bolt (Grade 8)(RGL-30,
40)
35427601 * © 1 Long Cylinder Bolt (Grade 8) (RGL-20)
18 75088085 " 1 5/8" Lock Washer
19 75089406 8 1/4" Dia. x 5/16" Drive Rivet
20 35427501 1 | Block Assembly (RGL-30, 40) NOTE:
35227501 1 Block Assembly (RGL-20) I?_>oth Cables shogld be replaced at the same
21 75085184 * ° 1 | Special Lock Nut (AN365-1018A) time, when ordering replacement cables.
22 75087585 3 | 3/8"-16 x 1" Truss Head Screw * NOTE:
23 75085165 " 3 | “J” Type Nut Retainer
24 75089323 1 Rubber Grommet These are special high grade nuts and bolts
25 35470901 * 1 | Short Cylinder Bolt (Grade 8) and must be purchased from Waltco.
26 37420101 " 1 Access Door (96" Wide)

© 2009 Waltco Lift Corp. All rights reserved




RGL-50, 60 SERIES MAIN FRAME ASSEMBLY
(Built 8-98 thru 1-01)

WALTCO
TRUCK EQUIPMENT CO.

REVISED: 4-1-05
E.O. 5221G
REV. 05

RGL SERIES PM-240B
ITEM PART NUMBER QTY DESCRIPTION ITEM PART NUMBER QTY DESCRIPTION
1 35693002 2 Safety Chain Assembly 32 37474203 1 Switch Box
2 75089451 1 Waltco Nameplate 33 75088085 " 1 5/8" Lock Washer
3 35470601 * © 2 | Short Pulley Bolt (Grade 8) 34 75085111 * < 1 | 5/8"-18 Hex Nut (Grade 8)
4 75086220 * © 2 1/2"-20 x 3" Bolt (Grade 8) 35 75088056 2 1/2" Flat Washer
5 75088083 © 6 1/2" Lock Washer 37 37671502 2 Pulley Cover Guard
6 75085110 * 3 | 1/2"-20 Hex Nut (Grade 8) Assembly(Includes Items 19, 31,
7 75089541 4 | 1/4" x 1-7/8" Coiled Pin 38, 40,45
3 37427302 2 Up Stop Pin 38 37471702 2 Pulley Cover Shield
9 35628001 7 Pulley Assembly Complete 40 37671602 2 Pulllley Cover Guard
10 37420901 1 Valve Mount 43 75088087 2 3/4" Lock Washer
11 37672502 © 1 | Adjustable Cable Assembly (96" 44 75089321 1 | Grommet
Wide) 45 75087588 2 3/8"-1 x 2-1/2" Nylon Hex Bolt
38672502 1 | Adjustable Cable Assembly (102"
Wide)
12 37620003 1 Main Frame Assembly (96" Wide) “Included in Cable Replacement Kit 80000925
38620003 1 Main Frame Assembly (102" Wide) Zlncluded i_n Cable Replac_ement Kit 80000928
15 [ arora00z | 1| FedCabl Assombly (95" Wi b e oo e ootonc?
FJ . " . .
38672002 = 1 Fixed Cable Assembly (102" Wide) "Included in Access Door Replacement Kit 80000933
14 35427601 * 2 Long Pulley Bolt (Grade 8)
15 35626502 1 Shoe Sub-Assembly (With Items 19
& 30)
16 35627002 1 Shoe Sub-Assembly (With Items 19
& 30)
17 35670501 * 1 Long Cylinder Bolt (Grade 8)
18 75088087 1 3/4" Lock Washer
19 75089406 8 1/4" Dia. x 5/16" Drive Rivet -
20 35627501 1 | Block Assembly NOTE:
21 75085184 * °F 1 | Special Lock Nut (AN365-1018A) tE?Oth C?]b'es SO*I‘O‘,"O' be rlep'aced tat ”t‘)le same
22 75087585 3 3/8"-16 x 1" Truss Screw \me, WNen orcering 7ep acement can es.
23 75085165 ™ 3 | “J" Type Nut Retainer
24 75089323 1 Rubber Grommet
25 35670901 * 1 Short Cylinder Bolt (Grade 8)
26 37420101 " 1 Access Door (96" Wide)
38420101 ' 1 | Access Door (102" Wide)
27 75089356 " 3 | Box Hinge (Door)
28 75085192 * 1 Special Flex-Loc Nut
29 75089569 °F 1 | Plastic Plug
30 35426602 2 Phenolic Bearing
31 75085005 2 3/8"-16 Serrated Nut

© 2009 Waltco Lift Corp. All rights reserved




RGL-20, 30, 40 & RBGL SERIES MAIN FRAME ASSEMBLY

(Built 1-01 thru 7-01)

™

O

e

WALTCO eysed: - tion
TRUCK EQUIPMENT CO. REV. 04
RGL & RBGL SERIES PM-225C
ITEM PART NUMBER QTY DESCRIPTION ITEM PART NUMBER QTY DESCRIPTION
1 35693002 2 Safety Chain Assembly 24 75087588 2 3/8"-16 x 2-1/2" Nylon Hex Bolt
2 75089451 1 Waltco Nameplate 25 35470901 * 1 Short Cylinder Bolt (Grade 8)
3 35470601 * © 2 | Short Pulley Bolt (Grade 8) 26 37420101 " 1 | Access Door (96" Wide)
4 75086220 * © 2 1/2"-20 x 3" Bolt (Grade 8) 38420101 ' 1 Access Door (102" Wide)
5 75088083 © 6 | 1/2" Lock Washer 27 75089356 M 3 | Box Hinge (Door)
6 75085110 * 3 1/2"-20 Hex Nut (Grade 8) 28 75085183 * 1 Self Locking Nut (RGL-30, 40)
7 75089541 4 1/4" x 1-7/8" Coiled Pin 75085181 * 1 Self Locking Nut (RGL-20)
8 37427302 2 | Up Stop Pin 29 75089569 “F 1 | Plastic Plug
9 35428001 7 Pulley Assembly Complete 30 35426602 2 Phenolic Bearing
10 75088085 * 2 | 5/8" Lock Washer (RGL-30, 40) 31 75085005 2 | 3/8"-16 Serrated Hex Nut
75088083 2 1/2" Lock Washer (RGL-20) 32 75088085 " 1 5/8" Lock Washer
11 37472502 ¢ 1 | Adjustable Cable Assembly (96" 33 75085111 * °F 1 | 5/8"-18 Hex Nut (Grade 8)
Wide) 34 75088056 2 | 1/2” Flat Washer
38472502 ™ 1 Adjustable Cable Assembly (102" 35 37471502 2 Pulley Cover Guard
Wide) Assembly(Includes ltems 19, 24, 31,
12 37420003 1 Main Frame Assembly (96" Wide) 36, 37)
38420003 1 Main Frame Assembly (102" Wide) 36 37471702 2 Pulley Cover Shield
13 37472002 ¢’ 1 Fixed Cable Assembly (96" Wide) 37 37471602 2 Pulley Cover Guard
38472002 ™ 1 | Fixed Cable Assembly (102" Wide)
14 35427601 * © 2 Long Pulley Bolt (Grade 8)
15 35426502 1 | Shoe Sub-Assembly(with Items 19 & “Included in Cable Replacement Kit 0000919.
207630, 40 included i Cable Beplocement 180000022
35226502 ! gg)"fRSG“Ltf'zAcgsemb'y(W'th ltems 19 & "included in Access Door Replacement Kit 80000932.
- Included in Access Door Replacement Kit 80000933.
16 35427002 1 Shoe Sub-Assembly(with ltems 19 &
30) (RGL-30, 40)
35227002 1 Shoe Sub-Assembly(with Items 19 &
30) (RGL-20)
17 35470501 * 1 | Long Cylinder Bolt (Grade 8)(RGL-30,
40)
35427601 * © 1 | Long Cylinder Bolt (Grade 8) (RGL- ’ NOTE:
20) Both Cables should be replaced at the same
18 75088085 ° 1 5/8" Lock Washer time, when ordering replacement cables.
19 75089406 8 1/4" Dia. x 5/16" Drive Rivet
20 35427501 1 Block Assembly (RGL-30, 40) " NOTE.
35227501 1 | Block Assembly (RGL-20) ‘
21 75085184 * < 1 | Special Lock Nut (AN365-1018A) These are special high grade nuts and bolts
22 75087585 ™ 3 | 3/8"-16 x 1" Truss Head Screw and must be purchased from Waltco.
23 75085165 3 | “J" Type Nut Retainer

© 2009 Waltco Lift Corp. All rights reserved




RGL-50, 60 SERIES MAIN FRAME ASSEMBLY
(Built 1-01 thru 7-01)

O

e

WALTCO eysed: - tion
TRUCK EQUIPMENT CO. REV. 04
RGL SERIES PM-240C
ITEM | PART NUMBER QTY | DESCRIPTION ITEM | PART NUMBER QTY | DESCRIPTION
1 35693002 2 Safety Chain Assembly 32 75088085 " 1 5/8" Lock Washer
2 75089451 1 Waltco Nameplate 33 75085111 * < 1 5/8"-18 Hex Nut (Grade 8)
3 35470601 * © 2 Short Pulley Bolt (Grade 8) 34 75088056 2 1/2" Flat Washer
4 75086220 * © 2 1/2"-20 x 3" Bolt (Grade 8) 35 37671502 2 Pulley Cover Guard
5 75088083 © 6 1/2" Lock Washer Assembly(Includes Items 19, 24, 31,
6 75085110 * 3 | 1/2"-20 Hex Nut (Grade 8) 36, 37)
7 75089541 4 1/4" x 1-7/8" Coiled Pin 36 37471702 2 Pulley Cover Shield
8 37427302 2 Up Stop Pin 37 37671602 2 Pulley Cover Guard
9 35628001 7 Pulley Assembly Complete
10 75088087 2 3/4” Lock Washer
11 37672502 ¢ 1 Adjustable Cable Assembly (96" E Included _in Cable Replacement K_it 80000925
. wide) © Included i Pulley Boft Replacement Kit 80000499
38672502 1 Cvc:Jdues)table Cable Assembly (102 :* Included_in Access Door Replacement K_it 80000932.
12 37620003 1 Main Frame Assembly (96" Wide) Included in Access Door Replacement Kit 80000933.
38620003 1 Main Frame Assembly (102" Wide)
13 37672002 <’ 1 | Fixed Cable Assembly (96" Wide)
38672002 ™ 1 | Fixed Cable Assembly (102" Wide)
14 35427601 * © 2 Long Pulley Bolt (Grade 8)
15 35626502 1 Shoe Sub-Assembly (With Items 19 &
30)
16 35627002 1 Shoe Sub-Assembly (With Items 19 & I NOTE:
30) . Both Cables should be replaced at the same
17 35670501 * 1 | Long Cylinder Bolt (Grade 8) time, when ordering replacement cables.
18 75088087 1 3/4" Lock Washer
19 75089406 8 1/4" Dia. x 5/16" Drive Rivet
20 35627501 1 Block Assembly
21 75085184 * °F 1 | Special Lock Nut (AN365-1018A)
22 75087585 3 | 3/8"-16 x 1" Truss Screw
23 75085165 ™ 3 | “J” Type Nut Retainer
24 75087588 2 3/8"-1 x 2-1/2" Nylon Hex Bolt
25 35670901 * 1 Short Cylinder Bolt (Grade 8)
26 37420101 " 1 Access Door (96" Wide)
38420101 ' 1 Access Door (102" Wide)
27 75089356 " 3 | Box Hinge (Door)
28 75085192 * 1 Special Flex-Loc Nut
29 75089569 °F 1 | Plastic Plug
30 35426602 2 Phenolic Bearing
31 75085005 2 3/8"-16 Serrated Nut

© 2009 Waltco Lift Corp. All rights reserved




RGL & RBGL SERIES MAIN FRAME ASSEMBLY

(Built 7-01 thru 4-04)

WALTCO

TRUCK EQUIPMENT CO.
RGL & RBGL SERIES

T

o

e e

ITEM | PART NUMBER | QTY DESCRIPTION
1 35693002 2 Safety Chain Assembly
2 75089451 1 Waltco Nameplate
3 35470601 * " 2 Short Pulley Bolt (Grade 8)
4 75086220 * 2 1/2"-20 x 3" Bolt (Grade 8)
5 75088083 6 1/2" Lock Washer
6 75085110 * 3 1/2"-20 Hex Nut (Grade 8)
7 75089541 4 1/4" x 1-7/8" Coiled Pin
8 37427302 2 Up Stop Pin
9 35428001 7 Pulley Assy Complete (RGL-20, 30, 40)
35628001 7 Pulley Assy Complete (RGL-50, 60)
10 75088085 3 5/8" Lock Washer (RGL-20, 30, 40)
75088087 3 3/4” Lock Washer (RGL-50, 60)
11 37472502 "8 1 | Adjustable Cable Assy (96" Wide)
(RGL-20, 30, 40)
38472502 "¢ 1 Adjustable Cable Assy (102" Wide)
(RGL-20, 30, 40)
37672502 *° 1 | Adjustable Cable Assy (96" Wide)
(RGL-50, 60)
38672502 "¢ 1 | Adjustable Cable Assy (102" Wide)
(RGL-50, 60)
12 37420004 1 Main Frame Assembly (96" Wide)
(RGL-20, 30, 40)
38420004 1 Main Frame Assembly (102" Wide)
(RGL-20, 30, 40)
37620004 1 Main Frame Assembly (96" Wide)
(RGL-50, 60)
38620004 1 Main Frame Assembly (102" Wide)
(RGL-50, 60)
13 37472002"° 1 | Fixed Cable Assembly (96" Wide)
(RGL-20, 30, 40)
38472002 "¢ 1 Fixed Cable Assembly (102" Wide)
(RGL-20, 30, 40)
37672002 1 | Fixed Cable Assembly (96" Wide)
(RGL-50, 60)
38672002 "% 1 | Fixed Cable Assembly (102" Wide)
(RGL-50, 60)
14 35427601 * " 2 | Long Pulley Bolt (Grade 8)

® Included in Cable Replacement Kit 80000919.

© Included in Cable Replacement Kit 80000922.
®Included in Cable Replacement Kit 80000925.

£ Included in Cable Replacement Kit 80000928.

F Included in Pulley Bolt Replacement Kit 80000499.
©Included in Access Door Replacement Kit 80000932.
"Included in Access Door Replacement Kit 80000933.

REVISED: 4-1-05
E.O. 5221G
REV. 03
PM-225D
ITEM | PART NUMBER | QTY DESCRIPTION
15 35426502 1 Shoe Sub-Assembly(with Items 19 & 30)
(RGL-20, 30, 40)
35626502 1 Shoe Sub-Assembly(with Items 19 & 30)
(RGL-50, 60)
16 35427002 1 Shoe Sub-Assembly(with Items 19 & 30)
(RGL-20, 30, 40)
35627002 1 Shoe Sub-Assembly(with Items 19 & 30)
(RGL-50, 60)
17 35470501 * 1 Long Cylinder Bolt (Grade 8)(RGL-20, 30, 40)
35670501 * 1 Long Cylinder Bolt (Grade 8)(RGL-50, 60)
18 37471602 2 Pulley Cover Guard (RGL-20,30,40)
37671602 2 Pulley Cover Guard (RGL-50,60)
19 75089406 8 1/4" Dia. x 5/16" Drive Rivet
20 35427501 1 Block Assembly (RGL-20, 30, 40)
35627501 1 Block Assembly (RGL-50, 60)
21 75085184 * BCPE 1 | Special Lock Nut (AN365-1018A)
22 75087585 " 3 | 3/8"-16 x 1" Truss Head Screw
23 75085165 °" 3 | “J” Type Nut Retainer
24 75087588 2 3/8"-16 x 2-1/2" Nylon Hex Bolt
25 35470901 * 1 Short Cyl. Bolt (Grade 8) (RGL-20,30,40)
35670901 * 1 Short Cyl. Bolt (Grade 8) (RGL-50,60)
26 37420101 © 1 Access Door (96" Wide)
38420101 " 1 | Access Door (102" Wide)
27 75089356 3 Box Hinge (Door)
28 75085183 * 1 Self Locking Nut (RGL-20, 30, 40)
75085192 * 1 Self Locking Nut (RGL-50, 60)
29 75089569 PPE 1 | Plastic Plug
30 35426602 2 Phenolic Bearing
31 75085005 2 3/8"-16 Serrated Hex Nut
32 75088085 °“°F 1 | 5/8" Lock Washer
33 75085111 * BCPE 1 | 5/8"-18 Hex Nut (Grade 8)
34 75088056 2 1/2” Flat Washer
35 37471502 2 Pulley Cover Guard Assembly(Includes Items
18, 19, 24, 31, 36)(RGL-20,30,40)
37671502 2 Pulley Cover Guard Assembly(Includes Items
18, 19, 24, 31, 36)(RGL-50,60)
36 37471702 2 Pulley Cover Shield

© 2009 Waltco Lift Corp. All rights reserved

ANOTE:

Both Cables should be replaced at the same
time, when ordering replacement cables.




RGL & RBGL SERIES MAIN FRAME ASSEMBLY
(Built from 4-04)

WALTCO

TRUCK EQUIPMENT CO.
RGL & RBGL SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 35693002 2 Safety Chain Assembly
2 75089451 1 Waltco Nameplate
3 35470601 *F 2 Short Pulley Bolt (Grade 8)
4 75086220 ** 2 1/2"-20 x 3" Bolt (Grade 8)
5 75088083 6 1/2" Lock Washer
6 75085110 * 3 1/2"-20 Hex Nut (Grade 8)
7 75089541 4 1/4" x 1-7/8" Coiled Pin
8 37427302 2 Up Stop Pin
9 35428001 7 Pulley Assy Complete (RGL-20, 30, 40)
35628001 7 Pulley Assy Complete (RGL-50, 60)
10 75088085 3 5/8" Lock Washer (RGL-20, 30, 40)
75088087 3 3/4” Lock Washer (RGL-50, 60)
11 37472502 "8 1 | Adjustable Cable Assy (96" Wide)
(RGL-20, 30, 40)
38472502 "¢ 1 Adjustable Cable Assy (102" Wide)
(RGL-20, 30, 40)
37672502 "° 1 | Adjustable Cable Assy (96" Wide)
(RGL-50, 60)
38672502 "¢ 1 | Adjustable Cable Assy (102" Wide)
(RGL-50, 60)
12 37420004 1 Main Frame Assembly (96" Wide)
(RGL-20, 30, 40)
38420004 1 Main Frame Assembly (102" Wide)
(RGL-20, 30, 40)
37620004 1 Main Frame Assembly (96" Wide)
(RGL-50, 60)
38620004 1 Main Frame Assembly (102" Wide)
(RGL-50, 60)
13 37472002"° 1 | Fixed Cable Assembly (96" Wide)
(RGL-20, 30, 40)
38472002 "¢ 1 | Fixed Cable Assembly (102" Wide)
(RGL-20, 30, 40)
37672002 1 | Fixed Cable Assembly (96" Wide)
(RGL-50, 60)
38672002 "¢ 1 | Fixed Cable Assembly (102" Wide)
(RGL-50, 60)
14 35427601 * " 2 | Long Pulley Bolt (Grade 8)

® Included in Cable Replacement Kit 80000919.

© Included in Cable Replacement Kit 80000922.
®Included in Cable Replacement Kit 80000925.

£ Included in Cable Replacement Kit 80000928.

F Included in Pulley Bolt Replacement Kit 80000499.
©Included in Access Door Replacement Kit 80000932.
"Included in Access Door Replacement Kit 80000933.

REVISED: 4-1-05
E.O. 5221G
REV. 02
PM-225E
ITEM | PART NUMBER | QTY DESCRIPTION
15 35426502 1 Shoe Sub-Assembly(with Items 19 & 30)
(RGL-20, 30, 40)
35626502 1 Shoe Sub-Assembly(with Items 19 & 30)
(RGL-50, 60)
16 35427002 1 Shoe Sub-Assembly(with Items 19 & 30)
(RGL-20, 30, 40)
35627002 1 Shoe Sub-Assembly(with Items 19 & 30)
(RGL-50, 60)
17 35470501 * 1 Long Cylinder Bolt (Grade 8)(RGL-20, 30, 40)
35670501 * 1 Long Cylinder Bolt (Grade 8)(RGL-50, 60)
18 37471602 2 Pulley Cover Guard (RGL-20,30,40)
37671602 2 Pulley Cover Guard (RGL-50,60)
19 75089406 8 1/4" Dia. x 5/16" Drive Rivet
20 35427501 1 Block Assembly (RGL-20, 30, 40)
35627501 1 Block Assembly (RGL-50, 60)
21 75085184 * BPE 1 | Special Lock Nut (AN365-1018A)
22 75087585 " 6 | 3/8"-16 x 1" Truss Head Screw
23 75085165 " 6 | “J” Type Nut Retainer
24 75087588 2 3/8"-16 x 2-1/2" Nylon Hex Bolt
25 35470901 * 1 Short Cyl. Bolt (Grade 8) (RGL-20,30,40)
35670901 * 1 Short Cyl. Bolt (Grade 8) (RGL-50,60)
26 37420101 © 1 Access Door (96" Wide)
38420101 " 1 | Access Door (102" Wide)
27 75085183 * 1 Self Locking Nut (RGL-20, 30, 40)
75085192 * 1 Self Locking Nut (RGL-50, 60)
28 75089569 B°PF 1 | Plastic Plug
29 35426602 2 Phenolic Bearing
30 75085005 2 3/8"-16 Serrated Hex Nut
31 75088085 *** 1 | 5/8" Lock Washer
32 75085111 * BPE 1 | 5/8"-18 Hex Nut (Grade 8)
33 75088056 2 1/2" Flat Washer
34 37471502 2 Pulley Cover Guard Assembly(Includes Items
18, 19, 24, 31, 36)(RGL-20,30,40)
37671502 2 Pulley Cover Guard Assembly(Includes Items
18, 19, 24, 31, 36)(RGL-50,60)
35 37471702 2 Pulley Cover Shield

© 2009 Waltco Lift Corp. All rights reserved

ANOTE:

Both Cables should be replaced at the same
time, when ordering replacement cables.




RBGL PLATFORM / RUNNERS
(BOTTLED GAS)

RAIL SPRING

"DOG LEG™ RAILS

Common Features

e Retention cage

e Ramp (16 x 45)

e Chain support

¢ Rail spring & "dog leg" rails on fold down retention

¢ Only built for Series Il Cylinder Closer

RBGL Standard RBGL Fold Down
PM-231A PM-370
Built thru 1/90 Built from 11/95 thru 12/97
PM-231 PM-445
Built from 1/90 thru 12/97 Built from 12/97

PM-444

Built from 12/97

Torsion Bar Till 1/90 N/A
(1" x 50")

Spring After 1/90 Yes
Assist

80101082 Rev. 02 10/02

Click here for a list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM ASSEMBLY

(Built thru 1-90)

WALTCO
TRUCK EQUIPMENT CO.
RBGL SERIES
ITEM | PART NUMBER | QTY DESCRIPTION
1 36411036 1 Platform Assembly (36" x 90")
36411042 1 Platform Assembly (42" x 90")
2 36430001 1 Runner Assembly Complete (Curb Side)
36430051 1 Runner Assembly Complete (Driver Side)
3 36455001 2 Guard Rail Sub-Assembly
4 36414001 1 Ramp Assembly
5 36457036 2 Side Rail Assembly (36" Platform)
36457042 2 Side Rail Assembly (42" Platform)
6 75089541 12 1/4" x 1-7/8" Coiled Pin
7 75088061 8 1" Washer
8 10370800 6 Pin
9 75089361 4 Chain Hook
10 37418601 1 Spacer Block
11 35631601 2 Chain Clip
12 10193100 10 Half Link, Plated Chain
13 36458336 2 Plated Chain (36" Platform)
36458342 2 Plated Chain (42" Platform)
14 36458236 2 Plated Chain (36" Platform)
36458242 2 Plated Chain (42" Platform)
15 35270201 1 Torsion Bar
16 75084055 1 5/32" x 2-1/2" Cotter Pin
17 36458101 2 Plated Chain
18 20255200 2 Pin
19 75089554 4 3/8" x 2-1/4" Coiled Pin
20 37411101 2 Pin
21 75089569 2 Plastic Plug
22 75089324 2 Grommet

REVISED:
E.O.
REV.

5-1-11
6513

03

PM-231A



PLATFORM ASSEMBLY
(Built 1-90 thru 12-97)

WALTCO

TRUCK EQUIPMENT CO.
RBGL SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 36411036 1 Platform Assembly (36" x 90")
36411042 1 Platform Assembly (42" x 90")
2 36435003 1 Runner Assembly Complete (Curb Side)
3 36435053 1 Runner Assembly Complete (Street Side)
4 36455001 2 Guard Rail Sub-Assembly
5 36457036 2 Side Rail Assembly (36" Platform)
36457042 2 Side Rail Assembly (42" Platform)
6 36414001 1 Ramp Assembly
7 75088061 16 1" Washer
8 75089541 12 1/4" x 1-7/8" Coiled Pin
9 10370800 6 Pin
10 75089361 4 Chain Hook
11 10193100 10 Half Link, Plated Chain
12 36458336 2 Plated Chain (36" Platform)
36458342 2 Plated Chain (42" Platform)
13 37211101 2 Pin
14 75089554 4 3/8" x 1-3/4" Coiled Pin
15 35631601 2 Chain Clip
16 36458236 2 Plated Chain (36" Platform)
36458242 2 Plated Chain (42" Platform)
17 36458101 2 Plated Chain
18 37270201 1 Torsion Spring (Curb Side)
19 37270251 1 Torsion Spring (Street Side)
20 35411401 2 Pin
21 75089324 2 Grommet
22 75089569 2 Plastic Plug

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.
REV.

12-18-98

3760
06

PM-231



PLATFORM ASSEMBLY

(Built from 12-97)

WALTCO
TRUCK EQUIPMENT CO.

RBGL SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 36412001 1 Platform Assembly (36" x 90")
36412003 1 Platform Assembly (42" x 90")
2 36435004 1 Runner Assembly Complete (Curb Side)
3 36435054 1 Runner Assembly Complete (Street Side)
4 36455001 2 Guard Rail Sub-Assembly (Curb Side)
5 36457001 2 Side Rail Assembly (36" Platform)
36457002 2 Side Rail Assembly (42" Platform)
6 31214001 1 Ramp Assembly
7 75088061 16 1" Washer
8 75089541 12 1/4" x 1-7/8" Coiled Pin
9 10370800 6 Pin
10 75089361 4 Chain Hook
11 75089349 6 5/16” Cold Shut
12 36458336 2 Plated Chain (36" Platform)
36458342 2 Plated Chain (42" Platform)
13 37211102 2 Pin
14 75089554 4 3/8" x 1-3/4" Coiled Pin
15 35631601 2 Chain Clip
16 36458236 2 Plated Chain (36" Platform)
36458242 2 Plated Chain (42" Platform)
17 36455051 1 Guard Rail Sub-Assembly (Street Side)
18 37270201 1 Torsion Spring (Curb Side)
19 37270251 1 Torsion Spring (Street Side)
20 31214701 2 Bar Ramp Pivot
21 75089324 2 Grommet
22 85803391 4 Fiber Bearing

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.

REV.

1-4-2002

PM-444



FOLD DOWN RAIL PLATFORM ASSEMBLY
(Built 11-95 thru 12-97)

WALTCO

TRUCK EQUIPMENT CO.
RBGL SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 36411006 1 Platform Assembly (36" x 90")
36411002 1 Platform Assembly (42" x 90")
2 36435003 1 Runner Assembly Complete (Curb Side)
3 36435053 1 Runner Assembly Complete (Street Side)
4 36414001 1 Ramp Assembly
5 36457536 2 Side Rail Assembly (36" Decks)
36457542 2 Side Rail Assembly (42" Decks)
6 36459001 1 Fixed Guard Rail Assembly (Curb Side)
7 36459051 1 Fixed Guard Rail Assembly (Street Side)
8 36455002 1 Guard Rail Assembly (Curb Side)
9 36455052 1 Guard Rail Assembly (Street Side)
10 75088061 20 1" S.A.E. Washer
11 75089541 16 1/4" x 1-7/8" Coiled Pin
12 10370800 8 Pin
13 35411401 2 Pin
14 37211101 2 Pin
15 75089554 4 3/8" x 1-3/4" Coiled Pin
16 75089361 4 Chain Hook
17 37270201 1 Torsion Spring (Curb Side)
18 37270251 1 Torsion Spring (Street Side)
19 35631601 2 Chain Clip
20 36458236 2 Plated Chain (36" Decks)
36458242 2 Plated Chain (42" Decks)
21 10193100 6 Half Link Plated Chain
22 36458501 2 Lock Pin Assembly
23 36459501 2 Lock Pin Sub Assembly
24 75089756 2 Spring
25 75089557 2 1/4" x 1-1/2" Coiled Pin
26 36458336 2 Plated Chain (36" Decks)
36458342 2 Plated Chain (42" Decks)
27 75089335 2 Flexible Grommeting
28 75089569 1 Plastic Plug

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.
REV.

12-18-98

3760
03

PM-370



FOLD DOWN RAIL PLATFORM ASSEMBLY
(Built from 12-97)

WALTCO
TRUCK EQUIPMENT CO.
RBGL SERIES
ITEM | PART NUMBER | QTY DESCRIPTION
1 36412002 1 Platform Assembly (36" x 90")
36412004 1 Platform Assembly (42" x 90")
2 36435004 1 Runner Assembly Complete (Curb Side)
3 36435054 1 Runner Assembly Complete (Street Side)
4 31214001 1 Ramp Assembly
5 36457501 2 Side Rail Assembly (36" Decks)
36457502 2 Side Rail Assembly (42" Decks)
6 36459001 1 Fixed Guard Rail Assembly (Curb Side)
7 36459051 1 Fixed Guard Rail Assembly (Street Side)
8 36455002 1 Guard Rail Assembly (Curb Side)
9 36455052 1 Guard Rail Assembly (Street Side)
10 75088061 20 1" S.A.E. Washer
11 75089541 16 1/4" x 1-7/8" Coiled Pin
12 10370800 8 Pin
13 31214701 2 Bar Ramp Pivot
14 37211102 2 Pin
15 75089554 4 3/8" x 1-3/4" Coiled Pin
16 75089361 4 Chain Hook
17 37270201 1 Torsion Spring (Curb Side)
18 37270251 1 Torsion Spring (Street Side)
19 35631601 2 Chain Clip
20 36458236 2 Plated Chain (36" Decks)
36458242 2 Plated Chain (42" Decks)
21 75089349 6 5/16” Cold Shut
22 36458501 2 Lock Pin Assembly
23 36459501 2 Lock Pin Sub Assembly
24 75089756 2 Spring
25 75089557 2 1/4" x 1-1/2" Coiled Pin
26 36458336 2 Plated Chain (36" Decks)
36458342 2 Plated Chain (42" Decks)
27 75089335 2 Flexible Grommeting
28 85803391 4 Fiber Bearing

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

1-4-2002

4626
05

PM-445



RGL-SERIES HYDRAULICS & CONTROLS

Common Features

o Power up/Gravity down
e Cam assisted closing (RGL Series | — Discontinued 1/85)
e Cylinder closing (RGL Series Il)
e Controls on Curb Side
Series | — Series Il — Series Il — Push Series Il — Push Series Il — Push
Toggle switch Toggle switch Button control with | Button controls Button controls
control control with Closer switch and with Closer with Closer Valve
Built thru 3/87 Closer Valve Closer Valve Valve (Monarch Pump)

Built thru 3/84

(3 Push Buttons)

(Fenner Pump)

Built from 4/94 thru

Built from 3/84 thru Built from 3/87 8/98
3/87 thru 4/94
Hydraulic Layout | Hydraulic Layout Hydraulic Layout Hydraulic Layout Hydraulic Layout
PM-200 PM-226A PM-226A PM-226B PM-226
Electrical Layout | Electrical Layout Electrical Layout Electrical Layout Electrical Layout
PM-204 PM-227C PM-227A PM-227 PM-227
Series Il - Series Il — Raise/Lower and Open/Close Super Switch control

Raise/Lower Super
Switch control with

Closer Valve

Built from 8-98 thru

1-01

(No Closer Valve)

Hydraulic Layout

PM-449

Electrical Layout

Liftgate Hydraulic &
Electric Layout

Single Pump & Single
Pump w/ hand Pump
Hydraulic and Electrical

Dual Pump Hydraulic
and Electrical layout

PM-227B PM-533 layout PM-537A
Built from 1-01 thru PM-536A .
4-04 Built from 1-01 thru 7-04 | Built from 1-01 thru 7-04
PM-537
PM-533A PM-536 .
Built from 4-04 thru |  Built from 7-04 thru 4-05 | SUilt from 7-04 thru 6-05
1010 PM-536B BuiFl)tI\?r_ggg-os
PM-533B Built from 4-05 thru 6-05
Built from 10-10 PM-536C
Built from 6-05
80101054 Rev. 04 4/06
NOTES:

1. Hand Pump Option for liftgates built prior to 1/01 was a “Special”. Contact Engineering for parts
replacement assistance.
2. Dual Pump option for liftgates built prior to 1/01 did not have any PM drawings. Refer to the
following drawings for parts replacement assistance:

10090810 RGL-20,30,40 Built from 4/94 thru 1/01 — Monarch Pump

10090811 RGL-50,60 Built from 4/94 thru 1/01 — Monarch Pump

38595002 RGL-20,30,40,50,60 built from 1/92 thru 4/94 — Fenner Pump

Dual Pumps built prior 1/92 used a reservoir that had the motors mounted vertically into

the reservoir. See drawing 38595501 for the reservoir. Refer to drawing 38595002 for all
other components.

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



HYDRAULIC LAYOUT
(Built thru 3-87)

N

Do not run the

IMPORTANT:

hydraulic hose in or
near the vehicle
exhaust stream.

YELLOW \

4 o,
KOTE DIRECTION N
OF ARROW @ S

S
lﬁ
WALTCO
TRUCK EQUIPMENT CO.
RGL-SERIES |
ITEM | PART NUMBER | QTY DESCRIPTION
1 75089311 1 Cylinder Breather Cap
2 35280050 ° 1 Hydraulic Cylinder Assy (RGL-20) A.
35480050 1 Hydraulic Cylinder Assy (RGL-30, 40) B.
35680050 1 Hydraulic Cylinder Assy (RGL-50, 60)
3 75083036 2 3/8" x 90° Elbow C.
4 75083069 2 3/8” ID x 65" Hose Assembly
5 70110010 1 Flow Control Valve (RGL-20) D.
70110020 1 Flow Control Valve (RGL-30, 40)
70110030 1 Flow Control Valve (RGL-50, 60)
6 35295001 * 1 | Hydraulic Pump Unit (RGL-20, 30)
35495001 ° 1 Hydraulic Pump Unit (RGL-40, 60)
35595001 © 1 Hydraulic Pump Unit (RGL-50)
7 10195625 1 2 Ga. x 25 Ft. Battery Cable
8 75088081 4 3/8" Lock Washer
9 75086055 4 3/8"-16 x 3/4" Hex Bolt (Grade 5)
10 20220900 2 Pump Mount Bracket
11 75085005 2 3/8"-16 Serrated Nut
12 75089847 1 20 Amp Fuse Holder w/ Fuse
13 70091631 1 Release Solenoid
70091632 1 Replacement Caoil
14 80001065 1 Solenoid Kit
15 75082903 1 1/8” x 3/8” Bushing
16 75082914 1 3/8” Straight Swivel
17 20690500 1 Pump Weather Box Assy

GREEN -

EROWN \

THIS SIDE OF SOLENOID
CORNECTS TO MOTOR

TO

( BATTERY

@
REVISED: 9-1-04
E.O. 5221F
REV. 04

NOTES:

When ordering a complete replacement pump, please use
part number 70400325

When ordering a complete replacement pump, please use
part number 70400350.

When ordering a complete replacement pump, please use
part number 70400375.

When ordering a complete replacement cylinder, please use
part number 80000943.

© 2009 Waltco Lift Corp. All rights reserved



ELECTRICAL COMPONENTS
(Built thru 3-87)

WALTCO

TRUCK EQUIPMENT CO.

RGL-SERIES |

ITEM | PART NUMBER | QTY DESCRIPTION
1 75089814 4 Nut w/ Rubber Cap
2 75088077 2 #10 Lock Washer
3 75089808 3 Momentary Switch
4 75089809 1 2 Position Switch
5 35494001 1 Recessed Plate Assy
6 37474303 1 Switch Box Mount Bracket
7 75089780 1 Key Switch
8 35474901 1 Switch Guard
9 35475501 1 Wiring Harness (Switches not Included)
10 35474202 1 Switch Box
11 35474501 1 Switch Box Assembly
12 35474851 1 Closer Switch Mount Plate
13 37474101 1 Control Wire Tube
14 75089777 1 Limit Switch
15 75086852 8 #8-32 x 3/8" Self Tapping Screw
16 35476101 1 Limit Switch Boot
17 75086707 2 #10-32 x 5/8" Phillips Head Screw
18 75089320 1 5/8”" ID Grommet
19 75089322 1 5/16” ID Grommet

SWITCHES ARE NOT
INCLUDED IN THE
WIRING HARMESS
ASSEMBLY

TO PUMP UNIT

REVISED:

E.O.
REV.

© 2009 Waltco Lift Corp. All rights reserved

12/1/03

5221
02

PM-204



ELECTRO HYDRAULIC LAYOUT
(Built thru 3-84)

+ DIRECTION OF

ARROW

WHITE \
BLUE .
BROWN \ N

CLOSING

CYLINDER

CLOSING
VALVE

UPPER
PORT

MAIN CYLINDER

i,

I COMPENSATED
VALVE

CENTER
PORT

e
N

B NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

CAUTION
WALTCO Do not run the hydraulic hose in or near REVISED: 8-1-09
TRUCK EQUIPMENT CO. the vehicle exhaust stream. ES\). 8551
RGL & RBGL SERIES PM-226A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 75083072* 1 1/4” 1.D. x 54” Hose Assembly 29 75085005* 2 3/8”-16 Hex Nut, Serrated
(With 3/8” and 1/4” Ends) 30 70091631* 1 Release Solenoid
2 37295001 * 1 Hydraulic Pump Unit (RGL-20, 30) 70091632* 1 Replacement Coll
37495001 ® 1 Hydraulic Pump Unit (RGL-40, 60) 31 80001065* 1 Solenoid Kit
37595001 ° 1 Hydraulic Pump Unit (RGL-50) 32 20220900* 2 Pump Mounting Bracket
3 75082914* 1 3/8” Straight Swivel 33 75088081* 2 3/8” Lock Washer
4 75083016* 1 1/4” x 45° Elbow 34 75086055* 4 3/87-16 x 3/4” Hex Head Screw
5 70110010 1 Flow Control Valve (RGL-20) 35 7508984 7* 1 20 Amp Fuse Holder
70110020 1 Flow Control Valve (RGL-30, 40)
70110030 1 Flow Control Valve (RGL-50, 60) NOTES:
6 75083030* 2 1/8” x 90° Elbow
7 75082615* 1 1/8” Nipple A. When ordering a complete replacement pump, please use
8 | 70189855* 2 | 1/8” Flow Control Valve part number 70400175
B. When ordering a complete replacement pump, please use
9 75083071* 1 | 1/4”1.D. x 54” Hose Assembly part number 70400200.
(With 1/8" Ends) C. When ordering a complete replacement cylinder, please use
10 75085181* m 1 Locknut (AN364-820A) part number 80000943.
11 37470301* m 1 Hex Head Bolt (Grade 8)
12 75086223* 1 1/2”-20 x 5" Hex Head Bolt (Grade 8)
13 75085110* =m 1 1/2”-20 Hex Nut (Grade 8)
14 75088083* 1 1/2" Lock Washer
15 37480050* 1 Closer Cylinder
16 75082616~ 1 ]| 1/8"x1/4" Nipple ® Bushing may not be required on new cylinders.
17 75088080* 2 | 5/16” Lock Washer * Used on all RGL & RBGL Series Il Liftgates.
18 75083070 1 1/4” 1.D. x 68" Hose Assembly
(with 1/8” and 1/4” Ends) E NOTE:
19 37478803* 1 Safety Switch . .
20 75086036* 2 | 5/167-18 x 1” Hex Head Screw These are special high grade nuts and
21 70120000* 1 | Closing Valve bolts and must be purchased from
22 75083035* 1 | 3/8" Male x 1/4” Female x 90° Elbow Waltco.
23 75083036* 3 3/8" x 90° Elbow
24 75089311* 1 Cylinder Breather Cap
25 75082903* @ 2 1/8” x 3/8” Bushing
26 35280050 © 1 Hydraulic Cylinder Assembly (RGL-20)
35480050 1 Hydraulic Cylinder Assembly (RGL-30,40)
35680050 1 Hydraulic Cylinder Assembly (RGL-50,60)
27 75083069* 1 3/8” I.D. x 65" Hose Assembly
(With 3/8" Ends)
28 20690500* 1 Pump Box Assembly

© 2009 Waltco Lift Corp. All rights reserved




ELECTRICAL COMPONENTS
(Built thru 3-84)

WALTCO
TRUCK EQUIPMENT CO.

RGL & RBGL SERIES |

ITEM | PART NUMBER | QTY DESCRIPTION
1 75086852 13 #8-32 x 3/8”" Self Tapping Screw
2 75089770 3 Nut with Rubber Cap
3 37494001 1 Recessed Plate Assembly
4 75089808 2 Momentary Toggle Switch
5 35474901 1 Switch Guard
6 75089780 1 Key Switch
7 75089320 1 5/8”" ID Grommet
8 35474202 1 Switch Box
9 35475501 1 Wiring Harness
10 75089321 3 3/4" ID Grommet
11 75089779 1 Safety Switch
12 37478701 1 Safety Switch Plate
13 70120000 1 Closing Valve
14 37474101 1 Control Wire Tube (RGL-20,30,40)
37674101 1 Control Wire Tube (RGL-50,60)
15 75089803 1 Closer Switch
16 75088080 2 5/16” Lock Washer
17 75086036 2 5/16”-18 x 1" Hex Head Screw
18 75089322 1 5/16” ID Grommet
19 37478102 1 Valve Box Body
20 37478202 1 Valve Box Cover
21 37474502 1 Switch Box Assembly
22 37474602 1 Closer Switch Mount Plate
23 75089819 1 Switch Guard

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

12-83

PM-227C



ELECTRO HYDRAULIC LAYOUT

(Built 3-84 thru 2-94)

DIRECTION OF
ARROW

WHITE \
BLUE —-.

BROWN ‘\\\\\\\\\ I~

CLOSING
CYLINDER

CLOSING
VALVE

UPPER
PORT

CENTER
PORT

MAIN CYLINDER

i

COMPENSATED
VALVE

FLOW
VALVE

LOWER

7 PORT
/

1)
G

\@

CAUTION

B NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO Do not run the hydraulic hose in or near REVISED: 8-1-09
TRUCK EQUIPMENT CO. the vehicle exhaust stream. E}S\}. 8551
RGL & RBGL SERIES PM-226B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 75083072* 1 1/4” 1.D. x 54" Hose Assembly 70091632* 1 Replacement Caoil
(With 3/8” and 1/4” Ends) 31 80001065* 1 Solenoid Kit
2 37295001 * 1 Hydraulic Pump Unit (RGL-20, 30) 32 20220900* 2 Pump Mounting Bracket
37495001 ® 1 Hydraulic Pump Unit (RGL-40, 60) 33 75088081* 2 3/8” Lock Washer
37595001 ° 1 Hydraulic Pump Unit (RGL-50) 34 75086055* 4 3/87-16 x 3/4” Hex Head Screw
3 75082914* 1 3/8" Straight Swivel 35 75089847* 1 20 Amp Fuse Holder
4 75083016* 1 1/4” x 45° Elbow
5 70110010 1 | Flow Control Valve (RGL-20) NOTES:
70110020 1 Flow Control Valve (RGL-30, 40)
70110030 1 Flow Control Valve (RGL-50, 60) A. When ordering a complete replacement pump, please use
° 75083030% 2 1/8" x 90° Elbow B \F;\?rqtagug:é):rrir? Oiocooln715lete replacement pump, please use
! 75082615 1 1/8" Nipple part number 7%400208. P PP
8 70189855* 2 | 1/8" Flow Control Valve C. When ordering a complete replacement cylinder, please use
9 75083071* 1 1/4”" 1.D. x 54" Hose Assembly part number 80000943.
(With 1/8” Ends)
10 75085181* m 1 Locknut (AN364-820A)
11 37470301* m 1 Hex Head Bolt (Grade 8)
12 75086223* 1 1/2”-20 x 5" Hex Head Bolt (Grade 8)
13 75085110* m 1 1/2”-20 Hex Nut (Grade 8)
14 75088083* 1 1/2” Lock Washer ® Bushing may not be required on new cylinders.
15 37480050* 1 Closer Cylinder * Used on all RGL & RBGL Series Il Liftgates.
16 75082616* 1 1/8”" x 1/4” Nipple
17 75088080* 2 | 5/16” Lock Washer B NOTE:
18 75083070* 1 1/4” I.D. x 68" Hose Assembly These are special high grade nuts and
(with 1/8" and 1/4” Ends) bolts and must be purchased from
20 75086036* 2 5/16”-18 x 1" Hex Head Screw Waltco.
21 70120000* 1 Closing Valve
22 75083035* 1 3/8" Male x 1/4” Female x 90° Elbow
23 75083036* 3 3/8” x 90° Elbow
24 75089311* 1 Cylinder Breather Cap
25 75082903* @ 2 1/8”" x 3/8” Bushing
26 35280050 © 1 Hydraulic Cylinder Assembly (RGL-20)
35480050 1 Hydraulic Cylinder Assembly (RGL-30,40)
35680050 1 Hydraulic Cylinder Assembly (RGL-50,60)
27 75083069* 1 3/8” I.D. x 65" Hose Assembly
(With 3/8” Ends)
28 20690500* Pump Box Assembly
29 75085005* 3/8"-16 Hex Nut, Serrated
30 70091631* 1 Release Solenoid

© 2009 Waltco Lift Corp. All rights reserved




ELECTRO HYDRAULIC LAYOUT

(Built 2-94 thru 8-98)

NOTE

Do not connect this hose to the
cylinder until the system has

been bled and all air is out of the m

system.

NOTE: DIRECTION OF

ARROW

CAUTION

Do not run the hydraulic hose in or near
the vehicle exhaust stream.

B NOTE

NOTE: DIRECTION OF  These are special high grade

nuts and bolts and must be

%%EWR@ from Waltco.

MARKER #1

WHITE
MARKER #4

BLUE

ARROW
T BATTERY
NOTE: @
DIRECTION OF
ARROW
WALTCO EEOVISED: 2-215-39
TRUCK EQUIPMENT CO. REV. 12
RGL & RBGL SERIES PM-226
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 75083072 * 1 1/4" 1.D. x 54" Hose Assembly (with 3/8" 32 20220900 * 2 Pump Mounting Bracket
and 1/4" Ends) 33 75088081 * 2 | 3/18" Lock Washer
2 70400175 1 | Hydraulic Pump Unit (RGL-20, 30) 34 75086055 * 4 | 3/8"-16 x 3/4" Hex Head Screw
70400200 1 Hydraulic Pump Unit (RGL-40-60) 35 75089850 * 1 Fuse Holder
3 75082914 * 1 3/8" Straight Swivel 36 75082613* 1 3/8" Nipple
4 75089851 * 1 | 20AFuse 37 75082612* 1 | 3/8" Couple
5 70110010 1 Flow Control Valve (RGL-20 Only) 38 75082607* 1 1/8" Couple
70110020 1 Flow Control Valve (RGL-30, 40) 39 7043001-1* 1 Motor
70110030 1 | Flow Control Valve (RGL-50, 60) 40 70092503* 1 | valve Assembly, 2-way, 2 pos w/ Coil
6 75083030 * 2 | 1/8"x 90° Elbow 41 70402303* 1 | Coil, 10V, 25A
7 75082615 * 1 | 1/8" Nipple
8 70189855 * 2 1/8" Flow Control Valve
9 75083071 * 1 | 1/4"1.D. x 54" Hose Assembly NOTES:
(with 1/8" Ends) A. When ordering a complete replacement cylinder, please use
10 75085181 *® | 1 [ Lock Nut (AN 364-820A) part number 80000943,
11 37470301 * m 1 Hex Head Bolt (Grade 8)
12 75086223 * m 1 1/2"-20 x 5" Hex Head Bolt (Grade 8)
13 75085110 * m 1 ] 1/2"-20 Hex Nut « Bushing may not be required on new cylinders.
14 75088083 * 1 | 1/2" Lock Washer * Used on all RGL Series liftgates.
15 37480050 * 1 Closer Cylinder
16 75082616 * 2 | 1/8" x 1/4" Nipple B NOTE
18 75083070 * 1 1/4" 1.D. x 68" Hose Assembly (with 1/8" . .
and 1/4" Ends) These are special high grade nuts and bolts
21 70120000 * 1 | Closing Valve and must be purchased from Waltco.
22 75083035 * 2 3/8" Male x 1/4" Female x 90° Elbow
23 75083036 * 3 3/8" x 90° Elbow
24 75089317 * 1 Cylinder Breather Cap
25 75082903 * o 1 1/8" x 3/8" Bushing
26 35280050 * 1 Hydraulic Cylinder Assembly (RGL-20)
35480050 1 Hydraulic Cylinder Assembly
(RGL-30, 40)
35680050 1 Hydraulic Cylinder Assembly
(RGL-50, 60)
27 75083069 * 1 3/8" I.D. x 65" Hose Assembly
(with 3/8" Ends)
28 10092000 * 1 Pump Box Assembly
29 75085005 * 4 3/8"-16 Serrated Hex Nut
31 80001065 * 1 Solenoid Kit

© 2009 Waltco Lift Corp. All rights reserved




ELECTRICAL COMPONENTS

(Built 3-84 thru 3-87)

WALTCO
TRUCK EQUIPMENT CO.

RGL & RBGL SERIES

NOTE:

Switches are not included
in the Wiring Harness

Assembly.

ITEM | PART NUMBER | QTY DESCRIPTION
1 75086852 * 11 #8-32 x 3/8” Self Tapping Screw
2 75089770 1 Nut with Rubber Cap
3 37494001 1 Recessed Plate Assembly
4 75089805 * 3 Momentary Push Button Switch
5 75089808 * 1 | Momentary Switch
6 75089320 * 1 | 5/8"1.D. Grommet
7 37474203 1 Switch Box
8 75089782 1 Key Switch
9 37475503 1 Wiring Harness (Switches Not Included)
10 75089768 3 Rubber Cap (Used On Push Button
Switch)
11 75089769 1 Rubber Cap (Used On Key Switch)
12 37478803 1 Safety Switch
13 37478701 1 Safety Switch Plate
14 37475003 1 Extension Wires
15 75089321 3 3/4" 1.D. Grommet
16 70120000 1 Closing Valve
17 75089322 1 5/16” 1.D. Grommet
18 37474101 1 Control Wire Tube
19 37478102 1 Valve Box Body
20 37478202 1 Valve Box Cover
21 75086036 2 5/16"-18 x 1" Hex Head Cap Screw
22 75088080 2 5/16" Lock Washer
23 75000030 1 “O” Ring
24 75000034 * 3 | “O"Ring
25 75089783 1 Key
26 37475103 1 Dielectric Insulation

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

09/28/01
4585

03

PM-227A



ELECTRICAL COMPONENTS

(Built 3-87 thru 8-98)

WALTCO
TRUCK EQUIPMENT CO.

RGL & RBGL SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 75086852 * 6 | #8-32 x 3/8" Self Tapping Screw
2 37474203 1 Switch Box
3 37494001 1 Recessed Plate Assembly
4 75089805 * 2 Momentary Push Button Switch
5 75089808 * 1 | Momentary Switch
6 75089320 * 1 | 5/8"1.D. Grommet
7 37474203 1 Switch Box
8 75089782 1 Key Switch
9 37475504 1 Wiring Harness (Switches Not Included)
10 75089768 2 Rubber Cap (Used On Push Button
Switch)
11 75089769 1 Rubber Cap (Used On Key Switch)
16 70120000 1 Closer Valve
18 37474101 1 Control Wire Tube
21 75085005 2 3/8"-16 Serrated Hex Nut
23 75000030 1 “O” Ring
24 75000520 * 4 | Seal Ring
25 75089783 1 Key
26 37475103 1 Dielectric Insulation
27 80000581 2 Switch Kit (Includes ltems 4, 10, 24)
28 80000569 1 Switch Box Kit (includes Items 29 & 30)
29 37474303 1 Switch Box Mount Bracket
30 37474804 1 Switch Mount Bracket

A Included in Push Button Switch Replacement Kit 80000952.

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

09/28/01

4585
06

PM-227



ELECTRO HYDRAULIC LAYOUT

(Built 8-98 thru 1-01)

the system.

NOTE

Do not connect this hose to the cylinder until
the system has been bled and all air is out of

NOTE: DIRECTION OF

ARROW

NOTE: DIRECTION OF

7

CAUTION

Do not run the hydraulic hose in or near
the vehicle exhaust stream.

NOTE: DIRECTION OF

B NOTE

These are special high grade
nuts and bolts and must be

ARROW

purchased from Waltco.

BLACK
MARKER #1
GREEN
MARKER #¢2
WHITE
MARKER #3

-

G
@

TO BATTERY

ARROW
WALTco EEOVISED: 22155)9
TRUCK EQUIPMENT CO. REV. 08
RGL & RBGL SERIES PM-449
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 75083072 * 1 1/4" 1.D. x 54" Hose Assembly(with 3/8" 33 75088081 * 2 3/8" Lock Washer
and 1/4" Ends) 34 75086055 * 4 | 3/8"-16 x 3/4" Hex Head Screw
2 70400875 1 Hydraulic Pump Unit (RGL-20, 30) 35 75089850 * 1 Fuse Holder
70400925 1 Hydraulic Pump Unit (RGL-40-60) 36 75082613 * 1 3/8" Nipple
3 75082914 * 1 3/8" Straight Swivel 37 75082612 * 1 3/8" Couple
4 75089853 * 1 |5AFuse 38 75082607 * 1 | 1/8" Couple
5 70110010 1 Flow Control Valve (RGL-20 Only) 39 80001065* 1 Starter Solenoid Kit
70110020 1 | Flow Control Valve (RGL-30, 40) 40 70092503+ 1 | valve Assembly, 2-way, 2 pos w/ Coil
70110030 1 Flow Control Valve (RGL-50, 60) 41 70402303* 1 Coil, 10V, 25A
6 75083030 * 2 1/8" x 90° Elbow
7 75082615 * 1 | 1/8"Nipple NOTES:
8 70189855 * 2 1/8" Flow Control Valve
9 75083071 * 1 1/4" 1.D. x 54" Hose Assembly A. When ordering a complete replacement cylinder, please use
(with 1/8" Ends) part number 80000943.
10 75085181 * m 1 Lock Nut (AN 364-820A)
11 37470301 * = 1 Hex Head Bolt (Grade 8) ) ) .
12 75086223 *mW | 1 | 1/2"-20 x 5" Hex Head Bolt (Grade 8) * Bushing may not be required on new cylinders.
- Used on all RGL Series liftgates.
13 75085110 * m 1 1/2"-20 Hex Nut
14 75088083 * 1 1/2" Lock Washer
15 37480051 * 1 Closer Cylinder B NOTE
16 75082616 * 2 | 1/8" x 1/4" Nipple These are special high grade nuts and bolts
18 75083070 * 1 | 1/4"1.D. x 68" Hose Assembly and must be purchased from Waltco.
(with 1/8" and 1/4" Ends)
21 70120000 * 1 Closing Valve
22 75083035 * 2 3/8" Male x 1/4" Female x 90° Elbow
23 75083036 * 3 3/8" x 90° Elbow
24 75089317 * 1 Cylinder Breather Cap
25 75082903 * o 1 1/8" x 3/8" Bushing
26 35280050 * 1 Hydraulic Cylinder Assembly (RGL-20)
35480050 1 Hydraulic Cylinder Assembly
(RGL-30, 40)
35680050 1 Hydraulic Cylinder Assembly
(RGL-50, 60)
27 75083069 * 1 3/8" 1.D. x 65" Hose Assembly
(with 3/8" Ends)
28 10092000 * 1 Pump Box Assembly
29 75085005 * 4 3/8"-16 Serrated Hex Nut
31 70400854 * 1 Motor/Solenoid Assembly
32 20220900 * 2 Pump Mounting Bracket

© 2009 Waltco Lift Corp. All rights reserved




ELECTRICAL COMPONENTS

(Built 3-84 thru 2-94)

WALTCO
TRUCK EQUIPMENT CO.

RGL & RBGL SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 80000425 2 Raise/Lower SuperSwitch™
2 70120000 1 Closer Valve
3 37475505 1 Control Wiring Harness
4 75086860 8 #8 x 3/4" Ig. Self Tapping Screw
5 75085005 2 3/8"-16 Serrated Hex Nut
6 75082033 3 16 ga. Butt Connector
7 37423101 2 Switch Guard
8 37474102 1 Control Wire Tube
9 75082020 3 14-16 ga. to 10-12 ga. Step Down Buitt
Connector

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.
REV.

5-1-04
5221B

05

PM-227B



LIFTGATE HYDRAULIC AND ELECTRICAL LAYOUT
(Built 1-01 thru 4-04)

CAUTION

Do not run the
hydraulic hose
in or near the
vehicle exhaust
stream.

OTE: DIRECTION OF ARROW

These are special high grade

B NOTE

nuts and bolts and must be @ " R -
purchased from Waltco. @
WALTCO D siot
TRUCK EQUIPMENT CO. REV. 05
RGL & RBGL SERIES PM-533
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 35280050 * 1 Hydraulic Cylinder Assembly (RGL-20) 19 75086860 12 #8-32 x 3/4" |g. Self Tapping Screw
35480050 1 Hydraulic Cylinder Assembly 20 80000425 2 Raise/Lower SuperSwitch™
(RGL-30, 40) 21 80000844 1 | Open/Close SuperSwitch™
35680050 1 | Hydraulic Cylinder Assembly 22 75082033 9 | 16 Ga. Butt Connector
(RGL-50, 60) 23 37475506 1 | Control Wiring Harness
2 75083036 1 | 3/8"x90° Elbow 24 31423101 1 | outside Control Switch Guard
3 70110010 1 | Flow Control Valve (RGL-20 Only) 25 37423101 2 | Inside Control Switch Guard
70110020 1 Flow Control Valve (RGL-30, 40) 26 37481751 1 5/8"OD x 1/2" ID x 1” Lg. Bearing
70110030 1 Flow Control Valve (RGL-50, 60)
4 75082863 1 | 3/8"-18 NPT Male x 3/4"-16 37° Flare
Male Adapter NOTES:
5 75083108 1 3/4"-16 37° Flare Male x 9/16"-18 37°
Flare Male x 3/8” I.D. x 24-1/2” Lg. Hose A. When ordering a complete replacement cylinder, please use
Assembly part number 80000943.
6 75089317 1 Cylinder Breather Cap
7 75082867 2 9/16"-18 37° Flare Male Bulkhead 45°
Elbow
8 75083101 1 9/16"-18 37° Flare Female x 9/16"-18 37°
Flare Female x 3/8” I.D. x 65” Lg. Hose
Assembly (Truck Kit Only)
75083102 1 9/16"-18 37° Flare Female x 9/16"-18 37°
Flare Female x 3/8” 1.D. x 372" Lg. Hose
Assembly (Trailer Kit only)
9 37480051 1 Closer Cylinder
10 75086223 ® 1 1/2"-20 x 5" Hex Head Bolt (Grade 8)
11 37470301 W 1 | 1/2"-20 x 2-1/4" Hex Head Bolt (Grade 8) W NOTE
12 75088083 1 | 1/2" Lock Washer These are special high grade nuts and bolts
13 75085110 = 1 | 1/2"-20 Hex Nut and must be purchased from Waltco.
14 75085181 = 1 Lock Nut (AN 364-820A)
15 85803804 1 1/4-18 NPT Male x 9/16"-18 37° Flare
Male Adapter
16 75083109 1 9/16"-18 37° Flare Female x 9/16"-18 37°
Flare Female x 1/4” 1.D. x 66" Lg. Hose
Assembly
17 37474102 1 Control Wire Tube
18 75083103 1 9/16"-18 37° Flare Female x 9/16"-18 37°
Flare Female x 1/4” 1.D. x 76" Lg. Hose
Assembly (Truck Kit Only)
75083104 1 9/16"-18 37° Flare Female x 9/16"-18 37°
Flare Female x 1/4” 1.D. x 372" Lg. Hose
Assembly (Trailer Kit Only)

© 2009 Waltco Lift Corp. All rights reserved




SINGLE PUMP AND SINGLE PUMP W/ HAND PUMP HYDRAULIC AND ELECTRICAL LAYOUT
(Built 1-01 thru 7-04)

f@@
~
%
<o
<
J7
REVISED: 4-1-06
WALTCO E.O. 5221G
TRUCK EQUIPMENT CO. REV. 02
RGL SERIES PM-536A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590001 1 Hydraulic Enclosure Assy (Direct Power 27 75080062 2 Wire Clip
Only) 28 70092503 2 | valve Assembly, 2-Way, 2-Pos w/ Coil
31690001 1 Hydraulic Enclosure Assy (Aux. Batteries 29 10195536 1 Battery Cable Assy, 36"
Only) 30 | 70400858 1 | Motor/Solenoid Assy
2 75082867 2 45° Bulkhead Elbow, 9/16"-18 37° Flare 31 75086707 3 Screw, #10-32 x 5/8" Ig
Male : :
32 85803482 2 Hol i lip (H P i
3 75089571 1 | Plug, Plastic, %" dia. Hole oﬁlg)e ", Spring Clip (Hand Pump Option
4 31491803 1 | Motor Wiring Harness 33 75085000 3 | Hex Nut, #10-32, Serrated
5 75089343 2 Grommet, Split Rubber 34 31491301 1 Wire. Control
6 10291804 2 Bar, Battery Retainer (Aux. Batteries 35 10099501 1 Terminal Strip (90° Formed)
Only)
- - 36 70401651 1 Hand Pump Handle
7 10291403 2 Bar, Battery Retainer (Aux. Batteries (Included V\F/)ith ltem 13)
Only) .
- 37 75085093 1 Hex jam nut, 5/16"-18
8 75088053 4 Flat Washer, 3/8”" (Aux. Batteries Only) 38 20402303 3 Coil J10V 2BA
9 75085177 4 Nylon Locknut, 5/167-18 (Aux. Batteries . .
Only)
10 10195518 1 | Battery Cable Assy, 18" (Aux. Batteries PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
Only) PART No. DESCRIPTION
11 75085005 1 | Hex Nut, 3/8"-16, Serrated 38296503 | Single Pump Direct Power & 21" Enclosure (RGL-20,30)
12 75088081 5 | Lock Washer, 3/8” 38496503 | Single Pump Direct Power & 21” Enclosure (RGL-40,50,60)
13 70401650 1 | Hand Pump Kit (Hand Pump Option Only) 38296603 | Single Pump Aux. Battery & 31" Enclosure (RGL-20,30)
14 31591001 1 | Hydraulic Enclosure Cover (Direct Power 38496603 | Single Pump Aux. Battery & 31" Enclosure (RGL-40,50,60)
Only) : : 38297503 | Single Pump w/HP Direct Power & 21” Enclosure (RGL-20,30)
31691001 1 | Hydraulic Enclosure Cover (Aux. Batteries 38497503 | Single Pump w/HP Direct Power & 21” Enclosure (RGL-
Only) 40,50,60)
15 75089853 1 ] Fuse, 5 Amp 38297603 | Single Pump w/HP Aux. Battery & 31" Enclosure (RGL-20,30)
16 75083094 2 | Hose Assy, 3/8” ID x 18-1/2" x 9/16"-18 38497603 | Single Pump w/HP Aux. Battery & 31” Enclosure (RGL-
37° Flare Fem. 40.50 60)
17 75086055 5 Hex Bolt, 3/8"-16 x ¥4", Grade 5
18 75089572 3 P_IUQ' Plas'tu.:, 1-3/8" dia. Hole A. Included in Circuit Breaker Replacement Kit
19 37475506 1 Liftgate Wiring Harness 80000912.
31494601 1 Trailer Extension Harness (Trailer Kits B. When ordering a complete replacement pump, please
Only) use part number 70402075
20 75089243 A 1 Circuit Breaker, 150 Amp C. When ordering a complete replacement pump, please
21 10099500 2 | Terminal Strip use part number 70402050
22 75085003 4 Hex Nut, 5/16”-18, Serrated
23 75086217 2 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
24 85803921 1 Relay
25 70401550 ° 1 Hydraulic Pump Unit — Single Pump
(RGL-20 & 30 Only)
70401600 © 1 | Hydraulic Pump Unit — Single Pump
(RGL-40, 50, 60 Only)
26 70092501 1 Valve Assembly, 3-Way, 2-Pos w/ Coil

© 2009 Waltco Lift Corp. All rights reserved



DUAL PUMP HYDRAULIC AND ELECTRICAL LAYOUT
(Built 1-01 thru 7-04)

WALTco EEOVISED: 22155)9
TRUCK EQUIPMENT CO. REV. 03
RGL SERIES PM-537A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590001 1 Hydraulic Enclosure Assy (Direct Power 30 85803946 1 Auxiliary Control Extension Harness
Only) (Trailer Kits Only)
2 70092501 2 Valve Assembly, 3-Way, 2-Pos w/ Coll 31 31492201 2 Wire, Control
3 70092503 4 Valve Assembly, 2-Way, 2-Pos w/ Coil 32 75085093 1 Hex jam nut, 5/16"-18
4 70400858 2 Motor/Solenoid Assy 33 70402303 6 Coil, 10V, 25A
5 75089343 2 Grommet, Split Rubber, 5/8”" ID x 1-3/8”
Groove Dia.
6 75082867 2 45° Bulkhead Elbow, 9/16”-18 37° Flare
Male PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
7 70401575 ® 1 Hydraulic Pump Unit — Dual Pump PART NUMBER DESCRIPTION
20401625 © 1 ﬁ/ﬁ#&lﬁl(i)c&Pi?T:p Unit — Dual Pump 38298503 Dual Pump and 21" Enclosure Complete (RGL-20,30)
(RGL-40, 50, 60) 38498503 Dual Pump and 21" Enclosure Complete (RGL-40,50,60)
8 37475506 1 Liftgate Wiring Harness
31494601 1 Trailer Extension Harness (Trailer Kits A. gnoc(;légegci;n Circuit Breaker Replacement Kit
Only) B. When ordérin a complete replacement pump, please
9 75085000 1 | Hex Nut, #10-32, Serrated Use part e 7040950 pump, p
10 75086707 1 | Screw, #10-32 x 5/8"Ig. C. When ordering a complete replacement pump, please
11 31491601 1 Motor Wiring Harness use part number 70402225
12 75089804 1 Toggle Switch
13 75089851 1 Fuse, 10 Amp
14 75083094 2 Hose Assy, 3/8” ID x 18-1/2" x 9/16"-18
37° Flare Fem.
15 31591001 1 Hydraulic Enclosure Cover (Direct Power
Only)
16 10195536 1 Battery Cable Assy, 36"
17 75080062 1 Wire Clip
18 85803921 2 Relay
19 75086055 5 Hex Bolt, 3/8"-16 x ¥4", Grade 5
20 75089571 1 Plug, Plastic, %" dia. Hole
21 31491201 1 Wire, Key Switch Control
22 75086217 1 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
23 75089853 1 Fuse, 5 Amp
24 75085003 2 Hex Nut, 5/16”-18, Serrated
25 10099500 1 Terminal Strip
26 31491501 1 Wire, Key Switch Control
27 75088081 4 Lock Washer, 3/8”
28 75089572 3 Plug, Plastic, 1-3/8" dia. Hole
29 85803975 1 Auxiliary Push Button Control

© 2009 Waltco Lift Corp. All rights reserved



LIFTGATE HYDRAULIC AND ELECTRICAL LAYOUT
(Built from 4-04 thru 10-10)

NOTE: DIRECTION OF ARROW

CAUTION

Do not run the
hydraulic hose
in or near the
vehicle exhaust
stream.

m NOTE @ @/,
These are special high grade
nuts and bolts and must be M
purchased from Waltco. u @ he

WALTCOD LiFT corp. REVISED: T8
RGL & RBGL SERIES REV. 05
PM-533A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 35480050 1 Hydraulic Cylinder Assembly 22 75082033 9 16 Ga. Butt Connector
(RGL-20, 30, 40) 23 37475506 1 | Control Wiring Harness
35680050 1 Hydraulic Cylinder Assembly 24 31423101 1 Outside Control Switch Guard
(RGL-50, 60) 25 37423101 2 | Inside Control Switch Guard
2 75083036 1 | 3/8"x90° Elbow 26 37481751 1 | 5/8” 0D x 1/2" ID x 1” Lg. Bearing
3 70110020 1 Flow Control Valve (RGL-20, 30, 40)
70110030 1 | Flow Control Valve (RGL-50, 60)
4 75082863 1 | 3/8™-18 NPT Male x 3/4”-16 37° Flare
Male Adapter
5 75083108 1 | 3/4"-16 37° Flare Male x 9/16"-18 37° B NOTE
Flare Male x 3/8” I.D. x 24-1/2" Lg. Hose
Assembly These are special high grade nuts and bolts
6 75089317 1 | Cylinder Breather Cap and must be purchased from Waltco.
7 75082867 2 | 9/167-18 37° Flare Male Bulkhead 45°
Elbow
8 75083101 1 | 9/167-18 37° Flare Female x 9/16"™-18 37°

Flare Female x 3/8" I.D. x 65" Lg. Hose
Assembly (Truck Kit Only)

75083102 1 9/16”-18 37° Flare Female x 9/16"-18 37°
Flare Female x 3/8”" I.D. x 372" Lg. Hose
Assembly (Trailer Kit only)

9 37480051 1 Closer Cylinder

10 75086223 W 1 1/2"-20 x 5" Hex Head Bolt (Grade 8)

11 37470301 m 1 1/2"-20 x 2-1/4" Hex Head Bolt (Grade 8)

12 75088083 1 1/2" Lock Washer

13 75085110 m 1 1/2"-20 Hex Nut

14 75085181 m 1 Lock Nut (AN 364-820A)

15 85803804 1 1/47-18 NPT Male x 9/16"-18 37° Flare
Male Adapter

16 75083109 1 9/16"-18 37° Flare Female x 9/16"-18 37°
Flare Female x 1/4” 1.D. x 66" Lg. Hose
Assembly

17 37474102 1 Control Wire Tube

18 75083103 1 9/16"-18 37° Flare Female x 9/16"-18 37°

Flare Female x 1/4” 1.D. x 76" Lg. Hose
Assembly (Truck Kit Only)
75083104 1 9/16"-18 37° Flare Female x 9/16"-18 37°
Flare Female x 1/4” 1.D. x 372" Lg. Hose
Assembly (Trailer Kit Only)

19 75086860 12 #8-32 x 3/4" Ig. Self Tapping Screw
20 80000425 2 Raise/Lower Switch Kit
21 80000844 1 Open/Close Switch Kit

© 2009 Waltco Lift Corp. All rights reserved



SINGLE PUMP AND SINGLE PUMP W/ HAND PUMP HYDRAULIC AND ELECTRICAL LAYOUT
(Built 7-04 thru 4-05)

© 2009 Waltco Lift Corp. All rights reserved

/\
O@
/g/\
/\
<o
<o
g
T
REVISED: 8-1-09
WALTCD LiFT core. R o
RGL SERIES REV. 11
PM-536
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590001 1 Hydraulic Enclosure Assy (Direct Power 26 70092501 1 Valve Assembly, 3-Way, 2-Pos w/ Coil
Only) 27 75080062 2 | wire Clip
31690001 1 Hydraulic Enclosure Assy (Aux. Batteries 28 70092503 2 Valve Assembly, 2-Way, 2-Pos w/ Coil
only) : 29 10195536 1 | Battery Cable Assy, 36"
2 75082867 2 Ié\lASalfulkhead Elbow, 9/16"-18 37° Flare 30 7043002-1 © 1 Motor
— 31 75089833 ° 1 Starter Solenoid
4 31491803 1 Motor Wiring Harness 32 75089834 © 1 Buasr I;;r otenol
5 75089343 2 Grommet, Split Rubber . -
6 10291804 2 | Bar, Battery Retainer (Aux. Batteries 33 75085093 1 ] Hexjam nut, 5/16-18
on) y ' 34 | 70401501 1 | Reservoir
7 10291403 2 Bar, Battery Retainer (Aux. Batteries 35 75086707 3 Screw, #10f32 X _5/ 8"19.
Only) 36 85803482 2 Holder, Spring Clip (Hand Pump Only)
8 75088053 4 | Flat Washer, 3/8” (Aux. Batteries Only) 37 75085000 3 | Hex Nut, #10-32, Serrated
9 75085177 4 | Nylon Locknut, 5/16™-18 (Aux. Batteries 38 31491301 1 | Wire, Control
Only) 39 10099501 1 Terminal Strip (90° Formed)
10 10195518 1 Battery Cable Assy, 18" (Aux. Batteries 40 70401651 1 Hand Pump Handle
Only) (Included with Item 13)
11 75085005 1 Hex Nut, 3/8"-16, Serrated 41 70402303 3 Coil, 10V, 25A
12 75088081 5 Lock Washer, 3/8”
13 70401650 1 | Hand Pump Kit (Hand Pump Option Only) PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
14 31591001 1 (I—)chljr;e\ulic Enclosure Cover (Direct Power PART No. DESCRIPTION
nly -
: . 38296503 | Direct Power & 21" Enclosure (RGL-20,30)
31691001 1 Hydraulic Enclosure Cover (Aux. Batteries .
O¥1Iy) ( 38496503 | Direct Power & 21" Enclosure (RGL-40,50,60)
15 75089853 1 Fuse, 5 Amp 38296603 | Aux. Battery & 31" Enclosure (RGL-20,30)
37° Flare Fem. 38297503 | Hand Pump, Direct Power, & 21" Enclosure (RGL-20,30)
17 75086055 5 Hex Bolt, 3/8”-16 x ¥", Grade 5 38497503 | Hand Pump, Direct Power, & 21" Enclosure (RGL-40,50,60)
18 75089572 3 Plug, Plastic, 1-3/8” dia. Hole 38297603 | Hand Pump, Aux. Battery, & 31" Enclosure (RGL-20,30)
19 37475506 1 |_|ftgate W|r|ng Harness 38497603 Hand Pump, AuX. Battery, & 31" Enclosure (RGL'40,50,60)
31494601 1 Trailer Extension Harness (Trailer Kits
Only) A o :
20 75089243 A 1 Circuit Breaker, 150 Am Included in Circuit Break(_ar Replacement Kit 80000912.
21 10099500 5 T;:rrmu:nalrsztiripr b ® Included in Motor/Solenoid Assembly 70400858
22 75085003 4 Hex Nut, 5/16”-18, Serrated
23 75086217 2 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
24 85803921 1 Relay
25 70402075 1 Hydraulic Pump Unit — Single Pump
(RGL-20 & 30 Only)
70402050 1 Hydraulic Pump Unit — Single Pump
(RGL-40, 50, 60 Only)




DUAL PUMP HYDRAULIC AND ELECTRICAL LAYOUT
(Built 7-04 thru 6-05)

WALTCD LiFT corp. REVISED: o
RGL SERIES REV. 10
PM-537
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590001 1 Hydraulic Enclosure Assy (Direct Power 30 85803946 1 Auxiliary Control Extension Harness
Only) (Trailer Kits Only)
2 70092501 2 Valve Assembly, 3-Way, 2-Pos w/ Coil 31 75085093 1 Hex jam nut, 5/16"-18
3 70092503 4 Valve Assembly, 2-Way, 2-Pos w/ Coil 32 70402303 6 Coil, 10V, 25A
4 70400858 2 Motor/Solenoid Assy
5 75089343 2 Grommet, Split Rubber, 5/8”" ID x 1-3/8”
Groove Dia.
6 75082867 2 45° Bulkhead Elbow, 9/16"-18 37° Flare PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
Male PART NUMBER DESCRIPTION
7 70402250 1 | Hydraulic Pump Unit — Dual Pump 38298503 Dual Pump and 21" Enclosure Complete (RGL-20,30)
(RGL'ZQ & 30) - 38498503 Dual Pump and 21" Enclosure Complete (RGL-40,50,60)
70402225 1 Hydraulic Pump Unit — Dual Pump
(RGL-40, 50, 60)
7A 7043002-1 1 | Motor
7B 75089833 * 1 Starter Solenoid
7C 75089834 * 1 | Bus Bar
7D 70401501 1 Reservoir
8 37475506 1 Liftgate Wiring Harmness Included in Motor/Solenoid Assembly 70400858
31494601 1 Trailer Extension Harness (Trailer Kits
Only)
9 75085000 1 Hex Nut, #10-32, Serrated
10 75086707 1 Screw, #10-32 x 5/8" Ig.
11 31491601 1 Motor Wiring Harness
12 75089832 1 Toggle Switch
14 75083094 2 Hose Assy, 3/8”" ID x 18-1/2" x 9/16"-18
37° Flare Fem.
15 31591001 1 Hydraulic Enclosure Cover (Direct Power
Only)
16 10195536 1 Battery Cable Assy, 36"
17 75080062 1 Wire Clip
18 85803921 2 Relay
19 75086055 5 Hex Bolt, 3/8"-16 x %", Grade 5
22 75086217 1 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
23 75089853 2 Fuse, 5 Amp
24 75085003 2 Hex Nut, 5/16”-18, Serrated
25 10099500 1 Terminal Strip
26 31491501 2 Wire, Key Switch Control
27 75088081 4 Lock Washer, 3/8”
28 75089572 3 Plug, Plastic, 1-3/8" dia. Hole
29 85803975 1 Auxiliary Push Button Control

© 2009 Waltco Lift Corp. All rights reserved




SINGLE PUMP HYDRAULIC AND ELECTRICAL LAYOUT
(Built 4-05 thru 6-05)

oy
:

WALTCD LiFT corp. REVISED: o
RGL SERIES REV. 02
PM-536B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590001 1 Hydraulic Enclosure 33 70402303 3 Cail, 10V, 25A
2 75082867 2 45° Bulkhead Elbow, 9/16"-18 37° Flare
Male : : PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
3 75089572 3 Plug, Plastic, 1-3/8” d!a. hole PART No. DESCRIPTION
4 80000557 ! 25 ft. Battery Cable K!t 38296503 Single Pump (RGL-20 & 30 Only)
80000555 301, Battery Cable Kit 38496503 | Single Pump (RGL-40, 50 & 60 Only)
80000549 38 ft. Battery Cable Kit
5 75089343 2 Grommet, Split Rubber
6 37475506 1 Liftgate Wiring Harness
31494601 1 Long Trailer Extension Harness
31494602 1 Short Trailer Extension Harness
7 70402075 1 Hydraulic Pump Unit (RGL-20 & 30 Only)
70402050 Hydraulic Pump Unit (RGL-40, 50 & 60
Only)
8 75088081 4 Lock Washer, 3/8”
9 70401650 1 Hand Pump Kit (Optional) Ancluded in Motor/Solenoid Assembly 70400858
10 31591001 1 Hydraulic Enclosure Cover
11 85803921 1 Relay
12 75083094 2 Hose Assy, 3/8” ID x 18-1/2" x 9/16"-18
37° Flare Fem.
13 75086055 4 Hex Bolt, 3/8"-16 x %", Grade 5
14 70092501 1 Valve Assembly, 3-Way, 2-Pos w/ Coil
15 31491803 1 Motor Wiring Harness
16 10099500 1 Terminal Strip
17 75085003 2 Hex Nut, 5/16”-18, Serrated
18 75086217 1 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
19 31491301 1 Control Wire
20 70401501 1 Reservoir
21 70401651 1 Hand Pump Handle
(included with Item 9)
22 75085020 1 Hex jam nut, 5/16"-24.
23 75086707 3 Screw, #10-32 x 5/8" Ig.
26 85803482 2 Holder, Spring Clip (Hand Pump Option
Only)
27 75085000 3 Hex Nut, #10-32, Serrated
28 70092503 2 Valve Assembly, 2-Way, 2-Pos w/ Coil
29 75089853 1 Fuse, 5 Amp
30 75089834 * 1 | Bus Bar
31 7043002-1 * 1 | Motor
32 75089833 * 1 Starter Solenoid

© 2009 Waltco Lift Corp. All rights reserved



DUAL PUMP HYDRAULIC AND ELECTRICAL LAYOUT
(Built from 6-05)

WALTCD LiFT corp. REVISED: o
RGL SERIES REV. 05
PM-537B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590102 1 Hydraulic Enclosure Base 24 75085003 3 Hex Nut, 5/16"-18, Serrated
2 75088056 2 Washer, %2" 1.D. X 1-3/8" O.D. 25 10099500 1 Terminal Strip
3 80000557 1 25 ft. Battery Cable Kit 26 31491501 2 Wire, Key Switch Control
80000555 30 ft. Battery Cable Kit 27 75088081 4 Lock Washer, 3/8”
80000549 38 ft. Battery Cable Kit 28 75089572 1 Plug, Plastic, 1-3/8" dia. Hole
4 70400858 2 Motor/Solenoid Assy 29 31499001 1 Auxiliary Push Button Control
5 75089009 1 Grommet, Wiring Harness 30 75089312 1 Grommet, Battery Cable
6 75082867 2 45° Bulkhead Elbow, 9/16"-18 37° Flare 31 75085093 1 Hex jam nut, 5/16"-24
Male
7 70402250 1 Hydraulic Pump Unit — Dual Pump
(RGL-20 & 30)
70402225 Hydraulic Pump Unit — Dual Pump PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
N - I(\ii;""o* 50, 60) PART NUMBER DESCRIPTION
B 75089833 1 Starter Solenoid 38298504 Dual Pump and 21" Enclosure Complete (RGL-20,30)
A 38498504 Dual Pump and 21" Enclosure Complete (RGL-40,50,60)
7C 75089834 1 Bus Bar
7D 70092501 2 Valve Assembly, 3-Way, 2-Pos w/ Coil
7E 70401501 1 Reservoir
TF 70092503 4 Valve Assembly, 2-Way, 2-Pos w/ Coll A Included in Motor/Solenoid Assembly 70400858
7G 70402303 6 Call, 10V, 25A
8 37475506 1 Liftgate Wiring Harness
31494601 Long Trailer Extension Harness
31494602 Short Trailer Extension Harness
9 75085000 1 Hex Nut, #10-32, Serrated
10 75086707 1 Screw, #10-32 x 5/8" Ig.
11 31491601 1 Motor Wiring Harness
12 75089832 1 Toggle Switch
13 75089569 2 Plug, Plastic, 7/8” dia. Hole
14 75083094 2 Hose Assy, 3/8”" ID x 18-1/2" x 9/16"-18
37° Flare Fem.
15 31590902 1 Hydraulic Enclosure Cover
16 10195524 1 Battery Cable Assy, 24"
17 75080062 1 Wire Clip
18 85803921 2 Relay
19 75086055 4 Hex Bolt, 3/8"™-16 x ¥4", Grade 5
20 75089578 2 Plug, Plastic, 3/8" Hole
21 10195518 1 Ground Cable, 2 Ga. X 18" Lg.
22 75086007 2 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
23 75089854 2 Fuse, 15 Amp

© 2009 Waltco Lift Corp. All rights reserved



SINGLE PUMP HYDRAULIC AND ELECTRICAL LAYOUT
(Built from 6-05)

WALTCD LiFT corp. REVISED: o
RGL SERIES REV. 04
PM-536C
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590102 1 Hydraulic Enclosure Base 30 75089833 * 1 Starter Solenoid
2 75082867 2 45° Bulkhead Elbow, 9/16"-18 37° Flare 31 75089834 * 1 Bus Bar
Male 32 75085000 3 Hex Nut, #10-32, Serrated
3 75085093 1 Hex jam nut, 5/16"-24 33 70401501 1 Reservoir
4 31491803 1 | Motor Wiring Harness 34 75086707 3 | Screw, #10-32 x 5/8" Ig.
5 75089309 1 | Grommet, Wiring Harness 35 85803482 2 | Holder, Spring Clip (Hand Pump Only)
6 75089312 1 Grommet, Battery Cable 36 70402303 3 Coil, 10V, 25A
7 75089578 2 Plug, Plastic, 3/8” Dia. Hole
8 75089569 2 | Plug, Plastic, 7/8” Dia. Hole PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
9 10195518 1 Ground Cable, 2 Ga. X 18" Lg. PART No. DESCRIPTION
10 ] 80000557 1 ] 251t Battery Cable Kit 38296504 | Direct Power & 21" Enclosure (RGL-20,30)
80000555 301, Battery Cable Kit 38496504 | Direct Power & 21” Enclosure (RGL-40,50,60)
80000549 38 ft. Battery Cable Kit
11 70401651 1 Hand Pump Handle
(Included with Hand Pump Kit)
12 75088081 4 Lock Washer,.3/8" . A Included in Motor/Solenoid Assembly 70400858
13 70401650 1 Hand Pump Kit (Optional)
14 31590902 1 Hydraulic Enclosure Cover
15 75089854 1 Fuse, 15 Amp
16 75083094 2 Hose Assy, 3/8” ID x 18-1/2" x 9/16"-18
37° Flare Fem.
17 75086055 4 Hex Bolt, 3/8"-16 x %", Grade 5
18 75089572 1 Plug, Plastic, 1-3/8" dia. Hole
19 37475506 1 Liftgate Wiring Harness
31494601 Long Trailer Extension Harness
31494602 Short Trailer Extension Harness
20 75088056 2 Washer, %2" 1.D. X 1-3/8” O.D.
21 10099500 1 Terminal Strip
22 75085003 3 Hex Nut, 5/16"-18, Serrated
23 75086007 2 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
24 85803921 1 Relay
25 70402075 1 Hydraulic Pump Unit — Single Pump
(RGL-20 & 30 Only)
70402050 Hydraulic Pump Unit — Single Pump
(RGL-40, 50, 60 Only)
26 70092501 1 Valve Assembly, 3-Way, 2-Pos w/ Coll
27 31491301 1 Wire, Control
28 70092503 2 Valve Assembly, 2-Way, 2-Pos w/ Coil
29 7043002-1 * 1 | Motor

© 2009 Waltco Lift Corp. All rights reserved



LIFTGATE HYDRAULIC & ELECTRICAL LAYOUT
(Built from 10-10)

CAUTION

Do not run the
hydraulic hose
in or near the
vehicle exhaust
stream.

NOTE: DIRECTION OF ARROW

B NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCD LiFT corp. REVISED: k0
RGL & RBGL SERIES REV. 01
PM-533B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 35480050 1 Hydraulic Cylinder Assembly 22 75082033 9 16 Ga. Butt Connector
(RGL-20, 30, 40) 23 37475506 1 | Control Wiring Harness
35680050 1 Hydraulic Cylinder Assembly 24 31423101 1 Outside Control Switch Guard
(RGL-50, 60) 25 37423101 2 Inside Control Switch Guard
2 75083036 1 ] 3/8"x90° Elbow 26 37481751 1 |5/8"0Dx 1/2" ID x 1” Lg. Bearing
3 70110020 1 Flow Control Valve (RGL-20, 30, 40)
70110030 1 Flow Control Valve (RGL-50, 60)
4 75082863 1 3/8"-18 NPT Male x 3/4"-16 37° Flare
Male Adapter
5 75083108 1 3/4”-16 37° Flare Male x 9/16"-18 37° W NOTE
Flare Male x 3/8” I.D. x 24-1/2" Lg. Hose These are special high grade nuts and bolts
Assembly and must be purchased from Waltco.
6 75089317 1 Cylinder Breather Cap
7 75082867 2 9/16"-18 37° Flare Male Bulkhead 45°
Elbow
8 75083101 1 9/16"-18 37° Flare Female x 9/16"-18 37°
Flare Female x 3/8" I.D. x 65" Lg. Hose
Assembly (Truck Kit Only)
75083102 1 9/16”-18 37° Flare Female x 9/16"-18 37°
Flare Female x 3/8”" I.D. x 372" Lg. Hose
Assembly (Trailer Kit only)
9 37480051 1 Closer Cylinder
Includes fitting 75083120
10 75086223 W 1 1/2"-20 x 5" Hex Head Bolt (Grade 8)
11 37470301 m 1 1/27-20 x 2-1/4" Hex Head Bolt (Grade 8)
12 75088083 1 1/2" Lock Washer
13 75085110 m 1 1/2"-20 Hex Nut
14 75085181 m 1 Lock Nut (AN 364-820A)
15
16 75083109 1 9/16"-18 37° Flare Female x 9/16"-18 37°
Flare Female x 1/4” 1.D. x 66" Lg. Hose
Assembly
17 37474102 1 Control Wire Tube
18 75083103 1 9/16"-18 37° Flare Female x 9/16"-18 37°
Flare Female x 1/4” 1.D. x 76" Lg. Hose
Assembly (Truck Kit Only)
75083104 1 9/16"-18 37° Flare Female x 9/16"-18 37°
Flare Female x 1/4” 1.D. x 372" Lg. Hose
Assembly (Trailer Kit Only)
19 75086860 12 #8-32 x 3/4" Ig. Self Tapping Screw
20 80000425 2 Raise/Lower Switch Kit
21 80000844 1 Open/Close Switch Kit

© 2009 Waltco Lift Corp. All rights reserved




INANIGATORE

RGL / RBGL
Series | and
Series Il

LIFTGATE PARTS AND MAINTENANCE GUIDE

Schematics
RGL Series |

Electrical Schematic — All Years

RGL Series I

Electrical Schematics

Toggle Switch Control
(Built thru 3/84)

Push Button Switch Control with Closer Switch
(Built from 3/84 thru 3/87)

Push Button Switch Control with Closer Switch
(Built from 3/87 thru 8/98)

Raise/Lower Super Switch Control
(Built from 8/98 thru 12/01)

Single Pump

Dual Pump

Raise/Lower and Open/Close Super Switch Control
(Built from 12/01 thru 4/04)

Single Pump

Dual Pump

Raise/Lower and Open/Close Super Switch Control

(Built from 4/04 thru 7/08)
Single Pump
Dual Pump

Raise/Lower and Open/Close Super Switch Control
(Built from 7/08)

Single Pump

Dual Pump

Hydraulic Schematics

Hydraulic Schematic
(Built thru 12/01)
Single Pump
Dual Pump

Hydraulic Schematic

(Built from 12/01 thru 7/04)
Single Pump
Single Pump w/ Hand Pump
Dual Pump

Hydraulic Schematic

(Built from 7/04)
Single Pump
Single Pump w/ Hand Pump
Dual Pump

Click here ES@Bd&W;Il@ﬁWéﬁﬂ)@kﬁ\%ﬁ@?és%%%ﬂimd by approximate ship dates.



RGL SERIES | ELECTRCAL SCHEMATIC — ALL YEARS

WIRING — == = RAISE
HARN T C:—
WIRI NG DIAGRAM : T LOWER
RAISE & LOWER
FOR RGL LIFT GATES SWITCH
3-84 RAI'SE (INStDE)
RAISE & LOWER ==
SWITCH -—P_—:C*
LOWER | ‘ g
| H :
RGL CONTROL CIRCUIT SCHEMATIC ] 4%,/1%9‘—‘-—
KEY SWITCH BLUE . 1 GREEM
BATTERY 144 KEY SELECTOR r—l___u.oss \i{
}-——(\,—0/ ' ]
h} FUSE SWITCH “o— ) !
SWITCH OUTS1DE !
RA1SE + LOWER TO l
SAFETY BATTERY |
1 T MOTOR LU I
GHD SHITCH SOLENCID T_,.._‘_...__'_,___
|
|
{NSIDE VALVE l
RA |
1S TnER SOLENOID 4 ‘
GND I
!
YELLOW
. BROWN
I
MOTOR ; GREEN
SOLENO D i
I VALVE
Il SOLENOID
% | *sgbfcmn IiIHIT SWITCH :
! ! TCH NORMALLY CLOSED
#-@ CLOSE
$ Aot ] ]
T =T BLACK
|I L‘ [ii 1
1
. i GREEN *
12VDC BAYTERY oron X NORMAL NOTE
|| ,ﬁ@ BLUE ON SOME UNITS, THE
CLOSE BLUE & GREEN WIRES
' ON THE "'SELECTOR
A + - | SWITCH" WILL HAVE
a:n sr;o WHITE TO BE REVERSED.
CLOSE
SWITCH
Page 1 of 20

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il ELECTRCAL SCHEMATIC — TOGGLE SWITCH CONTROL
Built thru 3/84

RAISE
=
WIRING :
HARNESS \ ;
|
. LOWER
BREEH
\ RAISE & LOWER
SHITCH
‘LN \ | (INsIDE>
\ | I
I
BRONN
WIRING DIAGRAM
FOR ROL , RBGL SERIES I RAISE
WITH |
CYLINDER CLOSING W:Eﬁﬁhwﬂ
UTSIDE | | 1 BROKN
LOWER T /‘/
‘ W YELLOW
| L
GREEH
BLUE /
\‘
. LA
KEY SITCH . E= T
YELLON |
|
BCHEMATIC DIAGRAM VELLOK
CLOSER _
m G SHITCH | _
USE iy AFETY SHITCH
s
i p——o% OUTSIDE Mo o VELLOW
RAISE & LOWER . d
BATTERY RAISE :
SHITCH | e
RatsE | !
»——J-oi_ 1 NORM cwseni GREEN
L '
G i (e |
LR |
—
,[R'“CI,S_E_' LOWER ‘|
| L
I ¥ ’ @—_<
! LowEn | |_
INSIDE =
RAISE & LOWER 61D
SHITCH
|
BROWN
YELLOW

1
S:I.nEiiIV]EDD GREEN (I|Hlii BEED)

CLOSED

SPRING
RETURN
MOTOR CLOSER
SOLENDID SHITCH
HORMAL BLACK / BLUE
12vDC
BATTERY =

Page 2 of 20

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il ELECTRCAL SCHEMATIC — PUSH BUTTON SWITCH CONTROL
with CLOSER SWITCH - Built from 3/84 thru 3/87

wmmsunnNEsS\_fr_::%: )

LOWER

RED
BROWN n
RAISE SWITCH

i -

BRowN - | |
LOWER SWITCH / '

KEY SWITCH ! L
- a— N
mls‘;e:af;lﬁmn / e N HH” | W '
S i)
H I
O] mom 0 BATTERY [ [ B
AISE SWITCH /
] i }—L GREEN —I— : :
:'i": / SAFETYSWITCH |;|
¢ 3 CLOSER SWITCH

.igjw{cn -
1 5 / =®

]
YELLO
"BULLET WRE
uuuuu \1\ -
LOWERING -
wnn:“ / SOLENDID l [~
BLAGK YALVE 1
204 CLOSER SWITCR BROWN )
| FUSE 71 _"
I 1 I
| KEY - l -
BATTERY SWITCH

HITE BROWN sLus
20 AMP ’ /
FUSE

~a

A
STABTER LOWERING ,Lm/d QAT
SOLENOID SOLENDID
VALVE
Pl A=

+ BULLET CONNECTORS

SWITCH

Page 3 of 20

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il ELECTRCAL SCHEMATIC — PUSH BUTTON SWITCH CONTROL
without CLOSER SWITCH - Built from 3/87 thru 8/98

INSIDE
RAISE & LOWER

SWITCH

O

/—BLUE@

WIRING HARNESS\

@Rzn\

@mwu7 »
~
RAISE & CLOSE SWITCH

-

(Dsrow
LOWER SWITCH /

RAISE & LOWER SWITCH <INSIDE>

RAISE
/f=
S
—
LOWER
~d /—BLUE@

aH

[ep

KEY SWITCH

el

BN

)]

/—BRENN®
RAISE SWITCH
L o] ] TO BATTERY
@ }“' STARTER
% /Bws@ SOLENOID
LOWER SWITCH /
\ e} @nuz M @BLUE\\
}>_| (DR~ R
BRIOWN _ N
@ /-nnwu@ /‘ @ R ' @VH[TE\\
20 AMP O 1
FUSE LOWERING
[ o—— SOLENOID
BATTERY KEY VALVE
SWITCH
L 20 AMP FUSE ® —
— WHITE: —
GND @m\ GND
— =
= N J
®whire—"] LOWERING /
STARTER SOLENDID O
SOLENOID VALVE

i

Page 4 of 20

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il ELECTRCAL SCHEMATIC — RAISE/LOWER SUPER SWITCH

CONTROL - Built from 8/98 thru 12/01

SINGLE PUMP

AJIOANAISTdS/d0LOW/ dWNNd

AdI3TOSINOD JOLON WO S

JAIMN MO TTIA/ A2V 1D

aNo
| 37450
7 A¥3ALLYE 9O 0
Ad3LLVE
A 2T

J31T1041INOD dO0LOW
WOd4 JdIM d3d

“\\\“\\\“\\\“\\\“ -
I
|
aND 7
m ENIERUIS wwémﬁwm€%> SHHIJLINS
EIEETSN ml T0YLINOD 3AISLND
(E> 3LIHM ﬂ ﬁ\\ ! SIMOT
> MIvd - | -
- —
! \\4 | (2> NIZgD~  NIZAD | \\g mw
J3TI0YINOD ! , . MMHHU
Lo na | 5 © 3LIHA = 31THA, 5
aIoN3os i () AJv1d AJ91d
1O3YIM JLIHM 7 | HOLIAS Lo
ONIN3MOT ! , ! LD
S A G — ﬁ 7 ENCR mw
S3TI0NLINDD YOLONW I TINGINDD JOLON | | mm
WON4 39T 3NTE/ILIHA ﬁ
I
! |
1IN
]!
! |
I
I
I
! 7 HOLIMS
Inml 08INOD 3AISNI
! |
ﬁ %\J AIM0T
I
I

(2 N3Za0

ﬂ\\“
NIZ&D |
JLIHM

| (©) JLIHA
—-—1 (D Mavg

Nova
HOLIMS

3SIvy

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il ELECTRCAL SCHEMATIC — RAISE/LOWER SUPER SWITCH

CONTROL - Built from 8/98 thru 12/01

DUAL PUMP

FAINSOTIONT JIINVATAH
L @ N3399
(2 N33O ano
ENIE =
R @ N3ZP
37893
T NH3Llve WO 0 STHILIAS T0JLINOD AAVITIIXNY
Ad3LLveE
NOILISOd NOILISOd A el SSINAVH ONIAIA HOLIMS
3304 vg HOLIMS AYWAINd HOLIMS AdYITIXNY pr—r ey (2 N33¥3 LVH_’U\\W@)E
e EE @ N3IZP m [RERTAL
ATOASIS TS/ A0 LONW/ dWNNd —_
AIOAAISIS/J0LON/ dWNd AAYTIIXNY © 3LTHM HOLIAS
AT ENT
YITIOYINDD S0L0N WOY
JIIM MOTIIA/ PTG
YITIOYINDD S0L0N STIONINDD NOLOW WON4 Y3ITVIONINDD 3010
WON4 JIIA T3 M ADTIEANIVE WO¥4 AN T3
RN A T
! b ! o
i aND N9 AN || i N
' ' ' ' Y
@ N33 Lo ! __SS3NagH SNIAIA SIHILIAS o
|
(@ N33a0 i i (2 N33 i J 08INO3 3dIS1nd ©
T ILIHA [ © 3LHA | 5 ! SIMTT
[ ¥V | ] @ v | - | —-- ()
4IVIONINGT | Lo D amoaing J Tt e | w
NOD NOD ! : WU
A0L0W WOd4 NN i i JOLOW WOA 4 I ey © 3IER EINGLY
JYIM 3LIHA QION3T0S [ aION3T0S 39 ILTHA i [ @ oviE va,jmﬁ L [a R
! BIEELGR] [ ONI3ADT | I ' HOLIMS
e e N ﬁ | ENCN
YITIOYINDD 3010 Y3ITIOYINDD 3010 '
WOY4 3NIN 3NT8/3LIHA GITINAINDY SHLON SFTTHALNGD &010H WO¥4 3NN 3NTE/3LIHA ” ﬁ
378v0 Ad3Llvd 91 98 X ¥O 2 | i
| |
Il
IR
| |
|
|
L !
! i HJLIMS
Inn OYINDD JAISNI
|
ﬁ r 43N0
|
|

@ N33a9

_‘1
NEEEEN| J
JLIAA ]

(€) JLIHM

R—

M wovia va,jmﬁ L
HILIMS

ENCX]

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il ELECTRCAL SCHEMATIC — RAISE/LOWER and OPEN/CLOSE
SUPER SWITCH CONTROL - Built from 12/01 thru 4/04

SINGLE PUMP

(9 NADIE

@ ZMumU[/

€> ILIHM
/

@ X974

> 3N18

> 3N78

(45} xudjm\\

Ad3L1va
JAA 21
d377041NOD
A0L0W WOd4
3dIM 3LIHM

Y3ITIOYINDD JOLON WON4
FAIA MOTI3A/A097

A3TT04INDD H0L0W WOd4
JAIM 3N/ 3LTHM

¥37709INDD HOLOW 4370INDD HOLOW
WO4 3JIM 43
AdOg TI04INYW

EVANILZAN

SSINYYH DONIJIM

S3IHOLIMS TO41INODJ 3AISLNO

3AATIVA @ION3TOS
3sS013/351vd

ano

AATIYA TION3TOS
ONIN3dO

bl
= 3ATYA TION3OS

7

7

? an
| ONIIADT
|

7

// ® »avd

—

N3d0
—--
J (@ N33gos N3] J
> (& AOT13ke  3LIAM!
> 3INTd HovTE
- HOLIAS
330712
d3M0T
—--
N ) @ N3Fo EEER]]
7 J > © 3LHA.  3LAAL
M v IET Ve
HOLIAS
ENCH]

HOLIMS T04LINOD 3AISNI

d3Mo7
—--
@ N33a0 T NI#o|
() JLIHM JLIHM |
D v ET SOvIE
[o1ms ]
3SIva

Page 7 of 20

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il ELECTRCAL SCHEMATIC — RAISE/LOWER and OPEN/CLOSE

SUPER SWITCH CONTROL - Built from 12/01 thru 4/04

DUAL PUMP

SIHOLIMS OYINOD AAVITIXNY

SSINAYH ONINIA HOLIAS

D 3LAA /A N33

¥3IM0T

I{

SIHILIAS

J
W &> JLIHM /M Xavia N3an

L

©D 3LHA /A MOT13A S3IHILIMS

@ NIZO

) ILTHA /M OV TE

an ILHA /M 3078

Av13d o
dnd >m<j;:<\/ T
w8
8 i
s NN
Y55\
oF
A3
dhNd AdvIIdd \
9 NMO¥E
v (B XIvIE
8 i
FERCELA AR

> 38

M ovE

N

D ILTHA \>\

O N |
S N

38N4 voi
N340
o > 3LIHA
NOLLISOd NO1LISOd
e 3804 ve HILIAS AdVHIAd HILIAS ANVITIXNY
@ N33O
AIOAAISTA/d0L0ON/ dWNd
AAVITIXNY
JIOAAIST/d0LON/ dWNd
\l AdYWINd
aNg aND OND
UITIOAINDD HOLOW WOHA HITIONINDD HOLOW WOHA = T T
¥31OIINDD T RIA ADTIIA/S09E FAIA ADTIIA/XIVIE N 43 1I0AINDD
HDLOW WS | | —d010N WOa3
A 133 JAIA 133
43TI0AINDD_S0LOW WO 43TI0ALNDD A0LON WO
" JIA 3NTE/ILIHM JWIA 3NTE/ILHA T
H3TI0ALNDD dOLON—"
43TI04INDD HOLOW
43 TI04INDD
SOLOA WON4 3993 91 .72 X V0 2 wmmmmunmww
JAIA IUTHA SHIA ST

@D 3LIHM /M 20V

AQOE I04INYW

\\u>4<>

IAWA TIONITOS
ONIN3IMOT o
dANd AT =

azmu>J<>Enqunm
= 3S0710/3S1vd
dWNd AZYITIXNY

3ATWA TION3TOS
ONINIMDT
dhNd AYIIXNY

wo a9

i B

@ Sﬁm/
N
W 3nE \\ 0D 3LIHA /A ADTI3A
| N
\ o
3ATYA QION3TOS
ONIN3&O
dhNd AdTAINd
VRN
N
3ATWA TIONIOS
IANWA mONIIDSs ONIN3HD
3S072/3819y dWnd AdYITIXNY
dNNd AdYWIdd
o
— b —t -

/Amc ILIHA /M X098

q

© MDA

T 3LIHA /M 3078

35079

&0 SOV IE /R LR HOLIAS

ESTZ

S3IHOLIMS T0¥LINO3 3AIS1INO

[GIEERE]

© AOT13A,  JUHA Mﬂu

[SZEERRE] ERERET
uosins]

35073

SSINAYH INTHIM 7 ;

d3IN0T
[GRIEEEE]

© JLIAA \OTWU
DOV Ve
[wosies]

3s1vd

Page 8 of 20

HJOLIMS T04LNOOD 3AISNI
d3na
[N EEEE M EE 5] 711
(© JLAA,  JIHA .IWU
<D IV HIvE
[wovies]

ESTHY

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il ELECTRCAL SCHEMATIC — RAISE/LOWER and OPEN/CLOSE
SUPER SWITCH CONTROL - Built from 4/04 thru 7/08

SINGLE PUMP

(%) NMOdd
(8 AJ39Td

> 3N

@ Zuumu/

(€ J1IHM
/

G 3NTE

I 3974

/

Ad3LLvE
3N 2T
¥3704LNDOD
A0L0W WOod4
JAIMN JLIHM

¥3TT0LINOD d0L0W
WOd4 3dIM 03

IATYA TION3TOS

A3TI0LINOD dO0LOW WOA4
JAIM MOTI3A/ A9

¥377041NOD JO0L0W WOd4
3AIM 3NTE/3LTHA

d377041INOD d0L0OW

AQO9 A104INGW

f
f
f
f
f
f
f
f
f
_
IATYA f
f
f
f
f
f
f
|
|
f
f
f

| 3SO0712/3S1vd ;
| e |
h JATYA TION3TOS h
! ONIN3dO !
| |
v aNg i
' —= 3ATYA QION3TOS
U 7 ONI¥3IMOT 7
d ” ”
ano
| 7 |
| |
1 / I A _
Hﬁ AN
ity | @2
,
I O 3INg
(S MOTT3A |
N |

]

INdYH ONISIM

SIHOLIMS T04LNOD 30IS1Nd

ano
N3dO
LA 1
J @ N33 739] J
S © AOTIIAT  N3#0!
p> 3N714 ava
HOLIMS
33070
DMU
¥3MOT
LA 1
ECIEERE] 739] J
7 S ® 3lnAe  N3g0!
D v ET Svia IuEE
ESTH] ~
o
,ﬂ : (8]
, , (@]
| | ©
' ' HJILIMS T04LNOD 3AISNI o
7’ DMU
T ¥3MOT
LA 1
@ N33 739] J
& JLHA e NIIE0!
D v ET v ia
hotins|

ENL]

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il ELECTRCAL SCHEMATIC — RAISE/LOWER and OPEN/CLOSE
SUPER SWITCH CONTROL - Built from 4/04 thru 7/08

DUAL PUMP

SSINAVH ONIAIA

S3IHILIMS TOHINOD AAVITIXNY

HILIAS

G5 3LAR 7R N385 IR0

i

SIHILIMS

J
W &) 3LIHA /M >3viE N3an

1

I

(@ N33

®> ILIHA /M avTE

ap 3ILHM /M 3NTE

Ay

dhNd AZVITIXNY 1/

AvI3y

dind E(E&/

(vD> ILIHA S\

N3330
o

Ad311v8
A 2l

)
3sn4 vs 7
@ N33¥9
NOI1LISOd NOILISOd
3SN4 ¥S HILIMS AdVIWINd HOLIAS AdvITIXNY
@ N30 SIOANISIS/ 010N/ dWNd
ASTIIXNY
HIOASIS TS/ H0LON/ dWNNd

43ITI04INDD
A0L0W WA 4
Y WE

\quiu

J3T0HLNOT §0LOW WOHH
73N ADTIIA/NIVE

aN9 N9 aN9

¥3TIOHLNOD d0L0W WOHS
™ JIA INTE/ILTHA

¥3ITI0INDD
A0L04_WOA
JAIA 3LHM

@D 3LHA /A HvTE

¥3ITIOILNDD HOLON

H3ITOYLINOD d0L0W WOdS
3AIA AOTIIA/IVIE N

¥3TI0ALNDI HOLOW_WOH4

AN 3INTE/ILTHA T

¥3TI04INDI HOLON—

aNg aN9 QN

¥3TI04INDD
| — 40100 W04
RN )

3890 91 .v2 X W0 2

AQOE TIO4INYW

\\u>é>

IATWA QIONITOS
ONINIADT ann
EAERYIOEE] =

@ xufml/

@ 3Ine \\a: 3LIHA /A ADT13A

/

IATWA TION3TOS
38072/38193
dWNd AdYWIAd

an9 ano IATIVA G1ONITOS
= MY 350710/3SIvd
3IATWA TIONITOS dANd AJYITIXNY
ONIN3dO
dNNd AdYWIAd

3IATWA TIONITOS
ININIdD
dNNd AdYITIXNY

IATWA QION3TOS
ONI¥3ADT
AN ANV ITIXNY

ane ano ano

I

/ /ac 3LHA /A VI8

ap ILHA /M 3078

<€ ADTI3A

¥31704LNDY
A0LOW_WOAA
JAIA ILIHA

SSINAVH ONTAIA

SIHILIAS
3507

@D 3ILHA /A ADT13k

ED v e /M ILIAR HILIAS

ESTH]

S3HIOLIAS TO81INOD 3dIS1nO

ano

w1 N3dD
ETSTT N

@ N3389 [EE] J
[SRREN N3349
[ZEEDNE) ERERET
Losons|

35013

Ln

ano

w1 ¥3IM0T
ETSTT N

N

N ) @ N33 [EF] J
} WS

© 3LHMe  N3ZE

M AIvE EREAET
Losons|

3siva

Page 10 of 20

HJILIMS T041NOJ 3AISNI
ano

EET g}
IORA 1
[EEETD) L= J
) IR NI3ET’
Moy ET v
wauins |

ESCE]

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il ELECTRCAL SCHEMATIC — RAISE/LOWER and OPEN/CLOSE

SUPER SWITCH CONTROL - Built from 7/08

SINGLE PUMP

(9> NMOdE

(8) AJvIE

> 3md

N
7’ L 13
&> 3n8
M HvE

d3Lavis | J0A el
1|

: m
? = = QION3TOS ? Ad3Llve
1

dnnd

S3AIM
HOLIAS TWA3HL

N AQO49 dIO4INGW
ANTIA

IATWA TION3TOS
ENTRRVENE]

ano

,
,
W
u>4<>m:_uzu1:u_w 7
ONIN3dO |

|

N9
= 3ATYA TION3TOS
ONIA3MOT

|
ano i
|
1
f
1

bbby |

SSINAVH ONIAIM

(S MOT13A

S3IHILINS T041INOD 3AISLNd

(2> N3339

(2> N3349
M AJ9d
€ JLIHM

Page 11 of 20

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il ELECTRCAL SCHEMATIC — RAISE/LOWER and OPEN/CLOSE

SUPER SWITCH CONTROL - Built from 7/08

DUAL PUMP

SSINAYH INIAIA

S3HOLIMS TO4INOD AAVITIXNY

HILIAS

&> 3LAA /A NI3ED /M_..U\\mu)_ﬂ
kuxuz\)n

J
w &> ILTHA /7MW 3D N3do

6 3LIHA /M %0v7E

ap 3LHA /A 3078

A3
dANd AIVITIXNY

NOLLISOd
HILIAS AdVITIIXNY

AIOAAISIA/J0L0ON/ dWNd

aNo anNo

AvI3d
dANd AAHIA

]
v i S
N30 3sn4 ve
ano @ N33
@ NITH
NOLLISOd
AdaLLvE
2an 2t 384 s HILIAS AdvHIad
@ N33
4 AJYITIIXNY
: AIOAA3SId/d0L0OW/dWNd
[ ,\quiu
I aNa aNo 7 |
| / /
. — , ,
Ty i ”
J |
A ILHA v 01 .72 X VO 2
AQDE TIO4INYW
@D LA /A T8 NN
anog
1/ IATYA OION3TOS
@ X9 INIAIATT e
v 1/ AHNd ABYHIAD =
PERERN L
je 7 T & OD ILIHA /A MOTI3A
58
% [l oo IAT9A INITDS
= O 3spma/3s1va
IAWA QIONITOS AHNd AIVITIXNY
% z)nmm\ ONIN3dD
AN AdVHING
vie 8 HviE
) v
[73)
i = @ INE IAWA QIONITOS  IATWA IONITOS
3IAWA mONITDS  ONIN3AD EEEy
55 b 38070/38193 AHNd AAVITIXNY dNnd AVITIXNY
o i AHNd ARYNIAd
N9 o ano
@ I8 MY Y - -
M xvE
/!,mr 3LIHA /M XIvTE
D ALHA /A 3078
@) ADTIIA

JAIA ILHA

SSINATH ONIAIA

3300

[
va
[
@b IR 7R >nju>m.uvmu5:>w

EP v /A ILAR HILIAS

ESCE]

S3IHILIAS TO¥LINOD 3aISind

@ N3380

© 3LAA

Page 12 of 20

@ ILAA

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il HYDRAULIC SCHEMATIC - Built thru 12/01

SINGLE PUMP

ANTVA
dION310S
ONIHIMOT

P

dI0Ad3S3d / HOLON / dANd

R

d3ANITAD 43SOT10
(140d ¥3ddn) (1¥0d ¥31N3D) /?mon_ H3Imo) M
140d LdN .8/€ 140d 1dN .8/ 14¥0d LdN /T
35010
ANTVA
el TOYLNOD MO
ad33dsS ONISOT1O
N3dO
N3dO
ANTVA
@31vSNIdINOD ANTVA
JunsSsadd —0 1OY1INOD MO
L ad3d3ds ONIN3IdO
-
ANTIVA 43SO10

3sivy

H3ANITAD L1411

Page 13 of 20
© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il HYDRAULIC SCHEMATIC - Built thru 12/01

DUAL PUM

r
m ANTVA
T/ TOY.LNOD MOT4

d33ds ONISOTO

| |
_ ST ST T TT T T T T T - |- T ST Tt TTTTTT T T T | |
| Lo | L | |
| : ! ! _ |
1 \ !
_ INTIVA _ ANTVA | _ f
| dIoN310s | aloN310S _ ,
| oNIaMOT ! ONIYIMOT — ! |
I
_ | ! (MIoAY3STY | _ (MIoAy3say |
! _ _ Jo03ais 1431 i 40 3aIs 1437) !
_ / dIOAY3ISTY | / HIOAY3IS3Y |
: ! O _ | juotonsannd | LT [O W ! | /HOLOW/dNNd
_ | - | AUV | - _ Agvixny |
[ ! 1 !
| ! _ ! | |
! 1 | ! 1 !
_ e - - — - — - — — - — 4 _||||.Y| ||||| \W ||||| — e —-— W
| (1d0d ¥3Imo1) (140d ¥3IMOT) I\ (L40d ¥31N3D) I\ / (L¥0d ¥3ddn) f
| 140d 1dN .¥/T 1d0d 1dN .8/€ 140d 1dN .8/€ 140d 1dN .¥/T |
_ (Li0d u3ddn) ANTVA MOFHO ANTVA MOFHO f
m TVNY3LX3 TVNY3LX3 2
N
|
| (140d ¥31N30) ﬂ .m
| 1¥0d 1dN .8/€ L <t
_ | —
I O
_ | D2
_ L ®©
o ¥

JHNSOTONI DITNVIAAH
d3ANITAD

43S0OT10
ANTIVA

d3S0710
/ N3do

N3dO

H 3s010

X.«. d43aMOo1 3sO10
—
INTVA IATVA
[ 1O8INOO MO - T04.LNOD MOTH
d3LYSNIdNOD d33dS ONINIdO
FUNSSIHd ¥IANITAD 1411

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il HYDRAULIC SCHEMATIC - Built from 12/01 thru 7/04

SINGLE PUMP

NSO TONT JT 1NYAITAH

AIOAA3S3d B
A0LOW/dWNd

| ANTYA
qION3T10S
ONIS3IMOT

W3LS
JATHIIAD T9ANTA
' 3IATWA ONIN3ADT

J &
&

] ,

ANTWA |
\

QION3TOS SONIN3dO
K d
INTIA
QION3OS —f

380710/38Ivd

JAIHAIAD YNNI |
\L\M\/q{\/ ONIN3dO |
|
|
f ,
AQDE AI0SINYW IATYA

EVARLZAN
| 10d4INOD MO74
033dS SNISOTD

|
Hld
1081NOD MO7T4 |

033dS SNIN3dO

| was
)

+

9, 1¥0d
MDg73 M ////\\Emd
Qv3HAING Iv3HATINg
SI-.,v/€ 81-,91/6
IATFA
Q31YSNINOD D|( 4
ENQSSENERE <
330713
[[== % . N3O
~—
3SIve ¥3M0T

A3ANITAD &3SO713
J3ANITAD L4177

a1oN3Tos
3SO712/381Ivd

W3LS
JATAAIAO TYNNYIW
IATYA BNINIdO

W3LS
JATAAIAO TYNNYW
INTYA SNIAIMOT

A0Od T THIINYIW IANTEA

ANTYA
0d4INOD MO714
033dS SNIN3dO

EVANAZAN
ANTYA

0dINOD MO714
033dS BNISOT2

ONI3dO

Page 15 of 20

INTYA
qQIoN3T0s
ONIS3IMDT

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il HYDRAULIC SCHEMATIC - Built from 12/01 thru 7/04

SINGLE PUMP w/ HAND PUMP

A0L0OW/dWNd |

EVANAZAN
qION3T0S
ONI&3MOT

|
|
7 AIOAS3IS3S B |
|
|

W3LS
JATIHIAD TYNNTW
VSN UZEM\;DJ[/ - 1=

INTYA

QION3TOS SNIN3dO

)

EVLZAN
QION30S —f
380712/3819d

|
B
|

;

Mmog13
av3EAINg
Sl-.¥/€

ANTIA
A3LYSNIdWOD D|( a
JANSS3dd

[[==

—~———
3SIvy d3M07

A3ANITAD L4171

81-.91/6

ENINe]

..

A3ANITAD ¥3SO710

W3LS
IATIIIAD TYNNTH
INATYA ONIN3IdO

Jﬁ\\’ dWNd ONVH

0334S ONISOT0

NN
T0d1INOD MO74

J
: |
me /A//Emm TI04INSH IATEA
a/mﬁ /Cmm?\/mu MDA

I33d4S BNIN3dO

/}mmd
av3HXINg

|
A009 QI04INYW
|

| W3LS
3AIHIAT T9NNYA
3IATWA ONIN3AD

W3LS
JAIIAIAD 9NNV
| IATYA ONIF3IMOT

|

ANTYA

ONI3dO

EVAAZAN
qION3T0S
ONId3IMOT

EVARIAZAN

041INOD MO74
033d4S SNIN3dO

1041INOD MOT4
T33d4S ONISOTD

dWnd aNvH

Page 16 of 20

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il HYDRAULIC SCHEMATIC - Built from 12/01 thru 7/04

DUAL PUMP

ENAZA
QI1ON3T0S
ONIS3AOT
dWNd AdVWIdd

JIOAY3S3d 3
J010W/dhnd
AJVNIdd

JANSO TOND T 1NVATAH

INTIA
TION3TOS
ONIN3dO

dhNd AdVWIdd

INWA IATWA
QIaN30S f@r —~—O4INDD MDA\ IATYA QIONITOS
3SO0712/3S1vy 0334S ONISOT2
T%a ASTNTSD 1 ey ”

I D

IATYA dind AdYITIXNY

A/Er ———IDY¥INDD MO
0334S ONIN3dO

o EE\ /.? 13404

MDET13 M /}mmd
av3aHxIng Qv3HAINg

S1-,9/¢ 81-.91/6
IATYA
Q3LYSNIdWOD |( A
3ANSS3ad B
38072
I N3dD
B
ENA] d3mng J3ANITAD &3SO71D

AIANITAD L1417

AI0AS3S3Y 3
S0LOW/ dWnd
AAVITIIXNY

3ATVA QION3T0S
3S0713/3S19d
dWNd AdVITIXNY

/f;mmm TI04INGIN IATTA

AQUd T IO4INVIAN IATYA

INTA
TO4INOD MDT4
0334S ONIN3dO

JATWA TQION3TOS
ONIN3dO

dWNd AdVYWIdd AATYA
T0dINOD MOT14

IATVA QION30S 1334S DONISOTD

3SO10/3S1vy
dhNd ASVWISd

IATYA QION3TOS
ONIY3IMOT
dWNd AdVWIdd

«e Ld0d

.8, 13d0d

JATYA QION3TI0S
ONIN3dO
dhnd AFYITIIXNY

3ATVA QION3TOS
3SO0713/3S1vy
dWNd AJVITIXNY

Page 17 of 20

3ATYA QION3TOS
ONIY3IMOT
dWNd AJVITIIXNY

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il HYDRAULIC SCHEMATIC - Built from 7/04

SINGLE PUMP

JANST 1ONT DI NYITAH

AIOAI3STY 3 I I
A0LOW/dWNNd

| 3IATIA
| QI10N3T0S
ONTYIATT

W3LS
JATISINADO IYNNTW

o

N

I 3ATWA ONTIIADT

EVALCZAN
QION30S SNIN3dO

W3LS

JAISA3IAO YNNI
\ \\,\m>4<> ONIN3dO
% 7

/
AQ0g dIO4INVW 3ATVA

’y

| IATA
QION3T0S —
I 3S070/3SIvd

[~
k ﬁ ,/wmu:ED a3x14
T334S 9NISOTD

iy ~—

[T S30I4Id0 d3XI4
T334S 9NIN3dO

/;& 1404

Mmogan3 M
aT93HATING

91— /€

ANTOA
A31YSN3dWOO
3dNSS3ad

]

[[==

———
3SIvY 301

J3ANITAD 1417

/ MOg713
av3HA1Ng

81-,91/6

3S0712

N340

]

JIANITTAD o38O0

qION3TOS
380710/ 3S1IVd

W31S
JATAAIAD VNN
IATYA BNINIdO

W3LS
JAId4d3A0 TYNNYW
IATYA DNIHEAO0T

AUOd T THAINYW AN TYA

EANAZAN

=)

Wy
1d0d

1d0d

&

Page 18 of 20

ONI3dO

INTA
qION3N0S
ONIY3AD0T

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il HYDRAULIC SCHEMATIC - Built from 7/04

SINGLE PUMP w/ HAND PUMP

FANSO TONG 3T MY AU AH

JIOAY3STY R |
JOLOW/JWNd |

| EVAZAN
qION3Tads

INIH3IMOT

W3LS
JATIIIAO TENANYW

ANTEA
TION3TOS SNIN3dO

I IATYA ONINIADOT

W3Ls
JATIAIIAD T9NNYR !
IATYA ONINIAO

dhNnd ONVH

N |

EAZAN
QION310S —
350713/3S1Vd

[

l
L
l
l
l

]

@ ,
« ﬁmv ,A/Emm TI0AINYN IATVA I
4 mm M/MQEED TIXT 4

@33d4S SNISOTO

3014780 a3XI4 I
133dS 9NINIdO

mog13
av3IHATNG
S1-.%/€

INTYN
Q3LYSN3dWOD ug Q
3INSSHNd

==

——

3S1vd Jd3IM0T

JIANITAD L1417

/\)mmd
av3IHING

81-,91/6

380710

B ..

JIANITAD d3SO710

aIoNdTds
3S0710/381vd

W31S
JATSIIAD TTYNNYIW
ANATYA DNINIdO

W3LS
JATIAIAO TYNNYIW
IATYA ONIYIAOT

AdDd T TO4INYAN ATV

INTIN

Page 19 of 20

oONINIADT dWnd aNVH

© 2009 Waltco Lift Corp. All rights reserved



RGL SERIES Il HYDRAULIC SCHEMATIC - Built from 7/04

DUAL PUMP

JIOAN3S3IY B
J0L0OW/dWNd
AdVWIHd

JINSOT1ONT O NV AH

JI0NAA3S3S %

IATYA
TION3TO0S
INIA3IAOT
dind AdYhIdd

| 3010W/dWNd
// I \Eidx:(

INTYA
aroN3os
ONIN3dD

dinNd AdYWIdd

IATYA dION3TOS
3S0713/3S19y
dWNd AdVITIXNY

IATIYA QION3T0S
ONIN3dO
dWNd AdYITIXNY

INTA
QION3I0S_

35070/3519%

”%E ASTWIND

=]

mogn3 \
av3HAINg

Il-.v/€

IATWA
T31YSNINDT )| g
3NSSI¥d

[T==

B —
3SIvY J3A0T

JIANITAD L4177

I N

/fﬁEm ATI04INYW IATIVA
|
|
|
| 7
L !
|
ﬂ/}mmjm
av3ExIng

81-,91/6

IATYA TION3TIOS
ONIN3IMOT
dWNd  AdVITIXNY

& ~—— 30L4T¥0 03x14
033dS ONISOTD

3314180 d3XI4
A m@ 033d4S 9NIN3dO

EN ]

N3dO

I

J3ANITAD d3S073

AdOd T T1O4INVIN IATTYA

IATWA TIONITOS
ONIN3dO
dWNd ASYWIdd

IATYA QION30OS
350713/ 3S1vd
diWNd  AdVWIAd

ANTYA QIONITOS
ONIY3IADT
dWNd AdYWIdd

#V, ld0d

#8, 1d0d

IATYA QION3T0S
ONIN3dO
dWnd AJVITIXNY

JATYA QION3T0S
3S0710/381vd
dWNd  AJVITIXNY

Page 20 of 20

IATYA TION3ITOS
ONTI3MOT
dWnd AQVITIXNY

© 2009 Waltco Lift Corp. All rights reserved



RGL-SERIES PUMPS & CYLINDER Parts Drawings

If unsure of the correct pump or cylinder part number, click here.

QUICK TIP:

Most pumps have a pump pressure decal on them that also includes the pump part
number. This number will always be an 8-digit part number. If still unsure, please contact
Waltco for assistance.

CYLINDERS
Part Number Description PM No.
35280050 Lift Cylinder PM-206
35480050 Lift Cylinder PM-229
35680050 Lift Cylinder PM-222
37480050 Closer Cylinder PM-238
37480051 Closer Cylinder PM-238A
HYDRAULIC PUMPS
RGL Series | — Cam Closer
Part Number Description Pump Mfr. Pressure | PM No.
35295000 RGL-20, 30 Hyd. Pump Assy Fenner 1800 PSI | PM-123B
35495000 RGL-40, 60 Hyd. Pump Assy Fenner 2200 PSI | PM-108B
35595000 RGL-50 Hyd. Pump Assy Fenner 1900 PSI | PM-108B
70400325 RGL-20, 30 Hyd Pump Assy* Monarch 1800 PSI | PM-462
70400350 RGL-40, 60 Hyd Pump Assy* Monarch 2200 PSI | PM-462
70400375 RGL-50 Hyd Pump Assy* Monarch 1900 PSI | PM-462
* These are used for service replacements for any RGL Series | liftgate. They were never sold with new
liftgates.
RGL Series Il — Cylinder Closer
Part Number | Description Pump Mfr. | Pressure | PM No.
37295000 RGL-20, 30 Hyd. Pump Assy Fenner 1800 PSI | PM-123B
37495000 RGL-40, 60 Hyd. Pump Assy Fenner 2200 PSI | PM-108B
37595000 RGL-50 Hyd. Pump Assy Fenner 1900 PSI | PM-108B
70400175 RGL-20, 30 Hyd. Pump Assy — Electropak Monarch 1800 PSI | PM-463
70400200 RGL-40, 50, 60 Hyd. Pump Assy — Electropak Monarch 2200 PSI | PM-463
70400875 RGL-20, 30 Hyd. Pump Assy — Thermalpak Monarch 1800 PSI | PM-464
70400925 RGL-40, 50, 60 Hyd. Pump Assy — Thermalpak | Monarch 2200 PSI | PM-464
70401550 RGL-20, 30 Hyd. Pump Assy — Thermalpak Monarch 1800 PSI | PM-567
70401600 RGL-40, 50, 60 Hyd. Pump Assy — Thermalpak | Monarch 2200 PSI | PM-567
70401575 RGL-20, 30 Dual Pump Hyd. Pump Assy — Monarch 1800 PSI | PM-568
Thermalpak
70401625 RGL-40, 50, 60 Dual Pump Hyd. Pump Assy — Monarch 2200 PSI | PM-568
Thermalpak
70402075 RGL-20, 30 Hyd. Pump Assy — Thermalpak Monarch 1800 PSI | PM-654
70402050 RGL-40, 50, 60 Hyd. Pump Assy — Thermalpak | Monarch 2200 PSI | PM-654
70402250 RGL-20, 30 Dual Pump Hyd. Pump Assy — Monarch 1800 PSI | PM-655
Thermalpak
70402225 RGL-40, 50, 60 Dual Pump Hyd. Pump Assy — Monarch 2200 PSI | PM-655
Thermalpak

© 2004, 2005, 2@t altaediitckoponipigreniesyvedll rights reserved

80101039 Rev. 01 4/03




SOLENOID OPERATED PUMP UNIT
(Built thru 2-94)

WALTCO
TRUCK EQUIPMENT CO.
35295000 / 37295000
ITEM | PART NUMBER | QTY DESCRIPTION
1 U25163 1 Motor
2 70091618 1 Coupling
3 80001065 1 Solenoid Kit
6 70091291 1 Plug (Series I)
75082908 1 Bushing (Series II)
7 70091291 1 Plug (Series 1)
75082903 1 Bushing (Series II)
10 70091274 1 End Head
12 70091629 1 Shaft Seal
20 70091614 1 Pump Assembly Kit
29 70091759 1 Suction Cover Kit
30 70091462 1 Reservoir
31 70091265 4 Screw
32 70091270 1 Breather Cap
33 75000027 1 “O” Ring
34 70091493 1 Return Tube
40 70091249 1 Ball
70091250 1 Spring
41 70091295 1 Adjustment Screw
42 70091294 1 Relief Cap Assembly
50 70091395 1 Check Cap Assembly
52 70091296 1 Spring Retainer
53 70091281 1 Spring & Ball Assembly
50 | e Valve Seal Kit
75000025 1 “O” Ring
75000026 2 “O” Ring
75000036 2 “O” Ring
70091297 2 Seal Ring
61 70091685 1 Release Valve Assembly Complete
62 70091358 1 Solenoid Bracket
63 70091352 6 Screw
64 70091631 1 Solenoid
65 70091353 1 Cover

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

8-1-09
6251

05

PM-123B



SOLENOID OPERATED PUMP UNIT
(Built thru 2-94)

-

1[ @:&v

WALTco REVISED: 8-1-09
TRUCK EQUIPMENT CO. Eé)v gésl
35495000 / 35595000 / PM-108B
37495000 / 37595000
ITEM | PART NUMBER | QTY DESCRIPTION
1 U25163 1 Motor
2 70091618 1 Coupling
3 80001065 1 Solenoid Kit
6 70091291 1 Plug (Series I)
75082908 1 Bushing (Series II)
7 70091291 1 Plug (Series 1)
75082903 1 Bushing (Series Il
10 70091274 1 End Head
12 70091629 1 Shaft Seal
20 70091614 1 Pump Assembly Kit
29 70091759 1 Suction Cover Kit
30 70091462 1 Reservoir
31 70091265 4 Screw
32 70091270 1 Breather Cap
33 75000027 1 O-Ring
34 70091493 1 Return Tube
40 70091249 1 Ball
70091250 1 Spring
41 70091295 1 Adjustment Screw
42 70091294 1 Relief Cap Assembly
50 70091395 1 Check Cap Assembly
52 70091296 1 Spring Retainer
53 70091281 1 Spring & Ball Assembly
50 | e Valve Seal Kit
75000025 1 O-Ring
75000026 2 O-Ring
75000036 2 O-Ring
70091297 2 Seal Ring
61 70091685 1 Release Valve Assembly Complete
62 70091358 1 Solenoid Bracket
63 70091352 6 Screw
64 70091631 1 Solenoid
65 70091353 1 Cover

© 2009 Waltco Lift Corp. All rights reserved



70400150, 70400325, 70400350, 70400375, 70400850 SOLENOID OPERATED

(Service Pump for Cam Close Pumps before 2-94)

OUTLET PORT
3/8 NPT REF

WALTCO
TRUCK EQUIPMENT CO.
MONARCH PUMP

ITEM | PART NUMBER | QTY DESCRIPTION
1 70400176 1 Reservoir
2 70400004 1 Breather
3 70091738 6 Screw
4 70400482 2 3/8-16 x 1-1/4" Flat Head Cap Screw
5 70400481 1 Bracket
6 70091728 2 Spacer
7 70091730 1 Screen
8 70400476 1 Suction Tube
9 70091732 1 Return tube
10 70092504 1 Bushing, Reducer, 1/4" NPT to 1/8" NPT
11 70400426 1 Pump Assembly
12 70091717 1 O-Ring
13 70400006 1 Seal
14 70400007 1 Check Valve Assembly
15 70092355 1 Relief Valve
16 70092503 1 2-Way/2-Position Valve w/ Coil
17 7043001-1 1 Motor
18 70091721 1 Bearing
20 70091712 2 #10-32 x 1-1/4" Round Head Machine
Screw
21 80001065 1 Solenoid Kit
22 70402303 1 Caoll, 10V, 25A

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.
REV.

8-1-09
6251
06

PM-462



70400175, 70400200 SOLENOID OPERATED
(Built 2-94 thru 8-98)

CHECKED
OUTLET PORT
3/8 NPT REF

RETURN PORT {

3/8 NPT REF
UNCHECKED L 4
OUTLET PORT .
1/4 NPT REF ) H
Eil

: :@-?

i

[

WALTCO
TRUCK EQUIPMENT CO.
MONARCH PUMP

ITEM | PART NUMBER | QTY DESCRIPTION
1 70400176 1 Reservoir
2 70400004 1 Breather
3 70091738 6 Screw
4 70091730 1 Screen
5 70400476 1 Suction Tube
6 70091777 1 Return tube
7 70092504 1 Bushing, Reducer, 1/4" NPT to 1/8" NPT
8 70400205 1 Pump Assembly
9 70091717 1 O-Ring
10 70400006 1 Seal
11 70400007 1 Check Valve Assembly
12 70092355 1 Relief Valve
13 70092503 1 Valve Assembly, 2-Way, 2-Pos w/ Coil
14 7043001-1 1 Motor
15 70091721 1 Bearing
16 70402303 1 Call, 10V, 25A
18 80001065 1 Solenoid Kit

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

8-1-09
6251
04

PM-463



70400875, 70400925 SOLENOID OPERATED w/ Thermalpak

(Built 8-98 thru 1-01)

CHECKED
OUTLET PORT

U8 NPT REF .

RETURN PORT ¢
NPT REF

OUTLET PORT

8
UNCHECKED K 4

1/4 NPT REF =
! >

} @g

e

WALTCO
TRUCK EQUIPMENT CO.
MONARCH PUMP

ITEM | PART NUMBER | QTY DESCRIPTION
1 70400176 1 Reservoir
2 70400004 1 Breather
3 70091738 6 Screw
4 70091730 1 Screen
5 70400476 1 Suction Tube
6 70091777 1 Return tube
7 70092504 1 Bushing, Reducer, 1/4" NPT to 1/8" NPT
8 70400205 1 Pump Assembly
9 70091717 1 O-Ring
10 70400006 1 Seal
11 70400007 1 Check Valve Assembly
12 70092355 1 Relief Valve
13 70092503 1 Valve Assembly, 2-Way, 2-Pos w/ Coil
14 70400854 1 Motor (70400175)
15 70091721 1 Bearing
16 70402303 1 Call, 10V, 25A
20 80001065 1 Solenoid Kit

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

8-1-09
6251
03

PM-464



70401500, 70401550, 70401600 — Gravity Down Single Pump w/ Thermalpak

(Built 1-01 thru 7-04)

WALTCO
TRUCK EQUIPMENT CO.
70401500, 70401550, 70401600

OUTLET PORT
37" FLARE (3/8 TUBE) REF
A B

RETURN TUBE MUST
BE AIRTIGHT

THERMO-PAK

CONTROLLER
VVOLTAGE GUARD

VIHITE WIRE
WHITE/BLUE WIRE —~_|

BLACK/YELLOW WIRE —_|

—

RED WIRE

SCHEMATIC %_@-\;

ITEM | PART NUMBER | QTY DESCRIPTION
1 70401502 1 Valve Assembly Complete, 12VDC
2 70092503 2 Valve Assembly, 2-Way, 2 Pos w/ Caoll
5 70092501 1 Valve Assembly, 3-Way, 2 Pos w/ Caoll
6 70402303 3 Call, 10V, 25A
8 70092500 2 Check Valve
9 70401503 2 Flow Control Valve
10 70401504 2 Lowering Valve Screw Assembly
11 70401505 3 1/4”-20 x 2-3/4" Socket Head Cap Screw
12 75082866 2 45° Elbow, 9/16"-18 “O” Ring x 9/16"-18
37° Flare
13 70400858 1 Motor Assembly (includes Solenoid)
14 70091721 1 Bearing
15 70401506 1 Base Assembly
16 70401507 1 “O” Ring
17 70091717 1 “O” Ring
18 70400006 1 Shaft Seal
19 70092355 1 Relief Valve Assembly
20 70401508 1 Pump Assembly
21 70401509 4 1/4"-20 x 3" Socket Head Cap Screw
22 70401405 1 Return Tube
23 70091731 1 Suction Tube
24 70091730 1 Filter, Screen
25 70401501 1 Reservoir
26 70401404 1 Breather
27 70091738 6 #10-24 x 3/8” Thread Forming Screw
28 70401510 1 Gasket
29 70401511 1 Plug, Drain
30 80001065 1 Solenoid Kit

6
A

{ X

—
(Cm

e

w\
[}
. [}

P
N

Ry

REVISED:

E.O.
REV.

© 2009 Waltco Lift Corp. All rights reserved

8-1-09
6251
04

PM-567



70401525, 70401575, 70401625 — Gravity Down
(Built 1-01 thru 7-04)

WALTCO
TRUCK EQUIPMENT CO.

70401525, 70401575, 70401625

Dual Pump w/ Thermalpak
6

ITEM | PART NUMBER | QTY DESCRIPTION
1 70401527 1 Valve Assembly Complete, 12VDC
2 70092503 4 Valve Assembly, 2-Way, 2 Pos w/ Caoll
5 70092501 2 Valve Assembly, 3-Way, 2 Pos w/ Caoll
6 70402303 6 Call, 10V, 25A
8 70092500 4 Check Valve
9 70401503 2 Flow Control Valve
10 70401505 3 1/4"-20 x 2-3/4” Socket Head Cap Screw
11 75082866 2 45° Elbow, 9/16"-18 “O” Ring x 9/16"-18
37° Flare
12 70401528 1 Pressure Tube
13 70401529 1 Elbow Assembly
14 70400858 2 Motor Assembly (includes Solenoid)
15 70091721 2 Bearing
16 70401506 1 Base Assembly
17 70401507 2 “O” Ring
18 70091717 2 “O” Ring
19 70400006 2 Shaft Seal
20 70092355 2 Relief Valve Assembly
21 70401530 1 Base Assembly
22 70401531 1 Connector Assembly
23 70401508 2 Pump Assembly
24 70401509 8 1/4"-20 x 3" Socket Head Cap Screw
25 70401405 1 Return Tube
26 70091731 2 Suction Tube
27 70091730 2 Filter, Screen
28 70401406 1 Return Tube
29 70401526 1 Reservoir
30 70401404 1 Breather
31 70091738 12 #10-24 x 3/8" Thread Forming Screw
32 70401510 1 Gasket
33 70401511 1 Plug, Drain
34 80001065 2 Solenoid Kit

© 2009 Waltco Lift Corp. All rights reserved

34

REVISED:

E.O.
REV.

8-1-09
6251
04

PM-568



70402025, 70402050, 70402075 — Gravity Down Single Pump w/ Thermalpak
(Built from 7-04)

N
(o] .
WALTCO eseo g1
TRUCK EQUIPMENT CO. REV. 02
70402025, 70402050, 70402075 PM-654
ITEM | PART NUMBER | QTY DESCRIPTION
1 70402026 1 Reservoir
2 70091738 6 #10-24 x 3/8” Thread Forming Screw
3 70401404 1 Breather
4 70402027 1 Valve Assembly Complete, 12VDC
5 70401505 3 1/4"-20 x 2-3/4” Socket Head Cap Screw
6 70401504 2 Lowering Valve Screw Assembly
7 70402028 2 Ball, 1/4" Dia.
8 70092501 1 Valve Assembly, 3-Way, 2 Pos w/ Caoll
9 70092503 2 Valve Assembly, 2-Way, 2 Pos w/ Coll
10 70092500 2 Check Valve
11 70400858 1 Motor Assembly (includes Solenoid)
12 70091721 1 Bearing
14 70402029 2 #10-32 x 3/8" Thread forming screw
15 80001065 1 Solenoid Kit
16 75089834 1 Buss Bar
17 70401506 1 Base Assembly
18 70400006 1 Shaft Seal
19 70091717 1 “O” Ring
20 70401507 1 “O” Ring
21 70092355 1 Relief Valve Assembly
22 70401508 1 Pump Assembly
23 70401509 4 1/4”-20 x 3" Socket Head Cap Screw
24 70091731 1 Suction Tube
25 70091730 1 Filter, Screen
26 70401405 1 Return Tube
27 70401415 4 Plug
28 70402031 1 Plug Orifice, #66 Hole
29 70402032 2 Check valve Cartridge
30 70400103 1 Plug Orifice, #55 Hole
31 75082866 2 45° Elbow, 9/16"-18 “O” Ring x 9/16"-18
37° Flare
32 70401510 1 Gasket
33 70401511 1 Plug, Drain
34 70402303 3 Call, 10V, 25A

© 2009 Waltco Lift Corp. All rights reserved



70402200, 70402225 70402250 — Gravity Down Dual Pump w/ Thermalpak

(Built from 7-04)

9e”

WALTCO
TRUCK EQUIPMENT CO.
70402200, 70402225, 70402250

i

ITEM | PART NUMBER | QTY DESCRIPTION
1 70401526 1 Reservoir
2 70091738 12 #10-24 x 3/8” Thread Forming Screw
3 70401404 1 Breather
4 70400858 2 Motor Assembly (includes Solenoid)
5 70091721 2 Bearing
7 70402029 4 #10-32 x 3/8" Thread forming screw
8 80001065 2 Solenoid Kit
9 75089834 2 Buss Bar
10 70401506 1 Base Assembly
11 70400006 2 Shaft Seal
12 70091717 2 “O” Ring
13 70401507 2 “O” Ring
14 70092355 2 Relief Valve Assembly
15 70401508 2 Pump Assembly
16 70401509 8 1/4”-20 x 3" Socket Head Cap Screw
17 70091731 2 Suction Tube
18 70091730 2 Filter, Screen
19 70401405 1 Return Tube
20 70402201 1 Valve Assembly Complete, 12VDC
21 70401505 3 1/4”-20 x 2-3/4" Socket Head Cap Screw
22 70092501 2 Valve Assembly, 3-Way, 2 Pos w/ Caoll
23 70092503 4 Valve Assembly, 2-Way, 2 Pos w/ Caoll
24 70092500 4 Check Valve
25 70401528 1 Pressure Tube
26 70401529 1 Elbow Assembly
27 70401531 1 Connector Assembly
28 70401530 1 Base Assembly
29 70401406 1 Return Tube
30 70401415 4 Plug
31 70402031 1 Plug Orifice, #66 Hole
32 70402032 2 Check valve Cartridge
33 70400103 1 Plug Orifice, #55 Hole
34 75082866 2 45° Elbow, 9/16"-18 “O” Ring x 9/16"-18
37° Flare
35 70401510 1 Gasket
36 70401511 1 Plug, Drain
37 70402303 6 Call, 10V, 25A

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.




LIFT CYLINDER — 35280050

(All Years)

SPECIFICATIONS:
Retracted 36.75"
Extended 66.75"
Barrel O.D. 2.88"

WALTCO

TRUCK EQUIPMENT CO.
LIFT CYLINDER - 35280050

ITEM | PART NUMBER | QTY DESCRIPTION
1 35281650 1 Locknut
y 2 * 1 | Wear Ring
3 | * 1 Seal Ring
N * 1 “O" Ring
5 | o * 1 “O” Ring
6 35281550 1 Piston
7 35282050 1 Barrel Assembly
8 35281150 1 Shaft
9 35280250 1 Nose Bearing
(L0 N * 1 |"O”"Ring
11 | e * 1 Back-up Ring
(172 [— * 1 Rod Seal
(i [ * 1 | Rod Wiper
14 35282950 1 Retaining Ring
15 35280095 1 Repair Kit

* Indicates parts included in repair kit.

NOTE: Refer to cylinder serial number located on
the cylinder barrel when ordering parts.

Example: 11 35201-XXXXXX

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.
REV.

4-21-2000
3443
03

PM-206



LIFT CYLINDER — 35480050

(All Years)

el ]

/
\\/ N >
W
y \
4 \ | :
HER i
\ # —I } 1 o
i |
4 \
SPECIFICATIONS:
Retracted 36.75" @
Extended 66.75"
Barrel O.D. 3.88”
WALTCO EFOYISED. 431424132000
TRUCK EQUIPMENT CO. REV. 03
LIFT CYLINDER - 35480050 PM-229
ITEM | PART NUMBER | QTY DESCRIPTION
1 35481650 1 Locknut
2 | e * 1 "O" Ring
3 | - * 1 Wear Ring
4 | - * 1 Seal Ring
5 35482050 1 Barrel Assembly
6 | - * 1 "0O" Ring
7 35481550 1 Piston
8 35480250 1 Nose Bearing
9 | e * 1 "O" Ring
10 | - * 1 Backup Ring
11 | - * 1 Rod Seal
12 10182950 1 Retaining Ring
13 | - * 1 Rod Wiper
14 35481150 1 Shaft
15 35480095 1 Repair Kit

* Indicates parts included in repair kit.

NOTE: Refer to cylinder serial number located on
the cylinder barrel when ordering parts.

Example: 11 35401-XXXXXX

© 2009 Waltco Lift Corp. All rights reserved



LIFT CYLINDER — 35680050

(All Years)

(I I

SPECIFICATIONS:
Retracted 35.75"
Extended 64.75"
Barrel O.D. 3.88"

WALTCO

TRUCK EQUIPMENT CO.
LIFT CYLINDER - 35680050

S

ITEM | PART NUMBER | QTY DESCRIPTION
1 35481650 1 Locknut
2 35681550 1 Piston
3 | * 1 Wear Ring
4 | e * 1 Seal Ring
5 | - * 1 "O" Ring
6 | - * 1 "0O" Ring
7 35681150 1 Shaft
8 35682050 1 Barrel Assembly
9 35680250 1 Nose Bearing
10 | oo * 1 Rod Seal
11 | e * 1 "O" Ring
12 | e * 1 | Backup Ring
13 35682950 1 Retaining Ring
14 | e * 1 | Rod Wiper
15 35680095 1 Repair Kit

* Indicates parts included in repair kit.

NOTE: Refer to cylinder serial number located on
the cylinder barrel when ordering parts.

Example: 11 35601-XXXXXX

© 2009 Waltco Lift Corp. All rights reserved

] M
X
NENK
NS
N X
NI
NS
REVISED: 8-1-09
E.O. 6251
REV. 04
PM-222



CLOSER CYLINDER — 37480050

(Built thru 12-97)

X
2

1M

_l

N

SPECIFICATIONS:
Retracted 11.63"
Extended 18.13"
Barrel O.D. 2.38"

WALTCO

TRUCK EQUIPMENT CO.
CLOSER CYLINDER - 37480050

ITEM | PART NUMBER | QTY DESCRIPTION
1 37481650 1 | Locknut
y 2 * 1 | Wear Ring
3 | * 1 "0O" Ring
N * 1 Seal Ring
5 | * 1 |"O"Ring
6 37481550 1 | Piston
7 37481150 1 | Shaft
8 37482050 1 Barrel Assembly
9 37480250 1 Nose Bearing
T T T — * 1 |"O"Ring
A — * 1 | Rod Wiper
12 37482950 1 | Retaining Ring
13 75089303 1 Grease Fitting
14 37480095 1 | Repair Kit

* Indicates parts included in repair kit.

NOTE: Refer to cylinder serial number located on
the cylinder barrel when ordering parts.

Example: 11 37401-XXXXXX

© 2009 Waltco Lift Corp. All rights reserved

REVISED: 4-21-2000
E.O. 3443
REV. 03

PM-238



CLOSER CYLINDER RM - 37480051
(Built from 12-97)

©)

sl

]

N
—
—l

@

SPECIFICATIONS:
Retracted 11.63"
Extended 18.13"
Barrel O.D. 2.38"

WALTCO
TRUCK EQUIPMENT CO.
CLOSER CYLINDER RM - 37480051

ITEM | PART NUMBER | QTY DESCRIPTION
1 37481650 1 | Locknut
y 2 * 1 | Wear Ring
3 | * 1 "0O" Ring
N * 1 Seal Ring
5 | * 1 |"O"Ring
6 37481550 1 | Piston
7 37481151 1 Rod Assembly
8 37482050 1 Barrel Assembly
9 37480250 1 Nose Bearing
T T T — * 1 |"O"Ring
A — * 1 | Rod Wiper
12 37482950 1 | Retaining Ring
13 37481751 1 | Bearing
14 37480095 1 | Repair Kit

* Indicates parts included in repair kit.

NOTE: Refer to cylinder serial number located on
the cylinder barrel when ordering parts.

Example: 11 37401-XXXXXX

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

4-21-2000
3443

01

PM-238A



WALTCO approximate serial number dates.

Page 1 of 3

Revised 12-14-10
Ser No Date Ser No Date Ser No Date Ser No Date
220000 | 11/88 322000 | 03/95 424000 | 03/00 526000 | 06/05 618000 | 11/10
221000 | 12/88 323000 | 04/95 425000 | 04/00 527000 | 07/05 619000 | 12/10
222000 | 01/89 324000 | 06/95 426000 | 05/00 528000 | 07/05
223000 | 03/89 325000 | 07/95 427000 | 07/00 529000 | 09/05
224000 | 04/89 326000 | 09/95 428000 | 08/00 540000 | 09/05
225000 | 05/89 327000 | 09/95 429000 | 08/00 541000 | 10/05
226000 | 06/89 328000 | 11/95 440000 | 09/00 542000 | 11/05
227000 | 08/89 329000 | 01/96 441000 | 11/00 543000 | 11/05
228000 | 10/89 340000 | 02/96 442000 | 12/00 544000 | 12/05
229000 | 11/89 341000 | 03/96 443000 | 02/01 545000 | 02/06
240000 | 01/90 342000 | 04/96 444000 | 04/01 546000 | 03/06
241000 | 02/90 343000 | 05/96 445000 | 05/01 547000 | 03/06
242000 | 07/90 344000 | 07/96 446000 | 09/01 548000 | 03/06
243000 | 04/90 345000 | 08/96 447000 | 09/01 549000 | 04/06
244000 | 05/90 346000 | 10/96 448000 | 11/01 560000 | 05/06
245000 | 07/90 347000 | 12/96 449000 | 01/02 561000 | 06/06
246000 | 09/90 348000 | 03/97 460000 | 04/00 562000 | 06/06
247000 | 12/90 349000 | 03/97 461000 | 05/02 563000 | 06/06
248000 | 12/90 360000 | 04/97 462000 | 06/02 564000 | 06/06
249000 | 02/91 361000 | 05/97 463000 | 09/02 565000 | 07/06
260000 | 04/91 362000 | 06/97 464000 | 10/02 566000 | 08/06
261000 | 05/91 363000 | 07/97 465000 | 12/02 567000 | 09/06
262000 | 08/91 364000 | 08/97 466000 | 01/03 568000 | 10/06
263000 | 10/91 365000 | 10/97 467000 | 02/03 569000 | 11/06
264000 | 12/91 366000 | 11/97 468000 | 05/03 580000 | 01/07
265000 | 02/92 367000 | 12/97 469000 | 05/03 581000 | 01/07
266000 | 03/92 368000 | 01/98 480000 | 07/03 582000 | 02/07
267000 | 05/92 369000 | 06/98 481000 | 08/03 583000 | 03/07
268000 | 06/92 380000 | 03/98 482000 | 10/03 584000 | 05/07
269000 | 08/92 381000 | 06/98 483000 | 11/03 585000 | 06/07
280000 | 09/92 382000 | 06/98 484000 | 01/04 586000 | 07/07
281000 | 11/92 383000 | 08/98 485000 | 02/04 587000 | 10/07
282000 | 12/92 384000 | 08/98 486000 | 02/04 588000 | 11/07
283000 | 02/93 385000 | 11/98 487000 | 03/04 589000 | 01/08
284000 | 03/93 386000 | 12/98 488000 | 03/04 600000 | 02/08
285000 | 04/93 387000 | 12/98 489000 | 05/04 601000 | 05/08
286000 | 06/93 388000 | 01/99 500000 | 05/04 602000 | 07/08
287000 | 07/93 389000 | 04/99 501000 | 06/04 603000 | 09/08
288000 | 08/93 400000 [ 02/99 502000 [ 06/04 604000 | 01/09
289000 | 10/93 401000 | 03/99 503000 | 07/04 605000 | 04/09
300000 | 11/93 402000 [ 05/99 504000 | 09/04 606000 | 07/09
301000 | 02/94 403000 | 05/99 505000 | 10/04 607000 | 08/09
302000 | 02/94 404000 [ 06/99 506000 | 12/04 608000 | 10/09
303000 | 03/94 405000 | 08/99 507000 | 01/05 609000 | 11/09
304000 | 04/94 406000 [ 08/99 508000 | 02/05 610000 | 12/09
305000 | 05/94 407000 | 10/99 509000 | 02/05 611000 | 01/10
306000 | 08/94 408000 [ 11/99 520000 | 03/05 612000 | 03/10
307000 | 09/94 409000 11/99 521000 | 03/05 613000 | 05/10
308000 | 10/94 420000 | 12/99 522000 | 03/05 614000 | 06/10
309000 | 10/94 421000 | 12/99 523000 | 04/05 615000 | 08/10
320000 | 12/94 422000 | 04/00 524000 | 04/05 616000 | 09/10 *All Serial Number
321000 | 01/95 423000 | 03/00 524500 | 05/05 617000 | 10/10 Dates are approximate

© 2009 Waltco Lift Corp. All rights reserved

Page 1 of 3



WALTCO approximate serial number dates.

Page 2 of 3

SerNo__Date SerNo__Date
116000 | 01/83 173000 | 08/88 230000 | 02/94 277000 | 08/99 335000 | 05/05
117000 | 05/83 174000 | 10/88 231000 | 05/94 278000 | 10/99 336000 | 11/05
118000 | 09/83 175000 | 11/88 232000 | 08/94 279000 | 12/99 337000 | 11/05
119000 | 12/83 176000 | 01/89 233000 | 10/94 290000 | 02/00 338000 | 03/06
130000 | 03/84 177000 | 03/89 234000 | 12/94 291000 | 04/00 339000 | 04/06
131000 | 05/84 178000 | 04/89 235000 | 02/95 292000 | 06/00 350000 | 08/06
132000 | 07/84 179000 | 07/89 236000 | 05/95 293000 | 08/00 351000 | 01/07
133000 | 10/84 190000 | 09/89 237000 | 08/95 294000 | 11/00 352000 | 04/07
134000 | 12/84 191000 | 11/89 238000 | 11/95 295000 | 02/01 353000 | 09/07
135000 | 03/85 192000 | 01/90 239000 | 01/96 296000 | 05/01 354000 | 01/08
136000 | 04/85 193000 | 03/90 250000 | 03/96 297000 | 07/01 355000 | 08/08
137000 | 07/85 194000 | 05/90 251000 | 06/96 298000 | 09/01

138000 | 10/85 195000 | 07/90 252000 | 09/96 299000 | 01/02

139000 | 11/85 196000 | 10/90 253000 | 12/96 310000 | 04/02

150000 | 03/86 197000 | 12/90 254000 | 03/97 311000 | 07/02

151000 | 05/86 198000 | 03/91 255000 | 05/97 312000 | 10/02

152000 | 09/86 199000 | 06/91 256000 | 08/97 313000 | 01/03

153000 | 12/86 210000 | 09/91 257000 | 10/97 314000 | 04/03

154000 | 03/87 211000 | 12/91 258000 | 01/98 315000 | 07/03

155000 | 05/87 212000 | 04/92 259000 | 03/98 316000 | 11/03

156000 | 07/87 213000 | 06/92 270000 | 05/98 317000 | 03/04

157000 | 10/87 214000 | 09/92 271000 | 07/98 318000 | 04/04

158000 | 11/87 215000 | 12/92 272000 | 10/98 330000 | 04/04

159000 | 12/87 216000 | 02/93 273000 | 12/98 331000 | 07/04

170000 | 02/88 217000 | 05/93 274000 | 02/99 332000 | 10/04

171000 | 04/88 218000 | 08/93 275000 | 04/99 333000 | 12/04 *All Serial Number
172000 | 06/88 219000 | 12/93 276000 | 06/99 334000 | 04/05 Dates are approximate

© 2009 Waltco Lift Corp. All rights reserved

Page 2 of 3



WALTCO approximate serial number dates.

Shipped From Warehouses

M1000 | 12/87 M9000 | 02/98 M17500( 07/04 D1000 | 01/91
M1100 | 12/88 M9500 | 06/98 M18000| 10/04 D2000 | 06/92
M1500 [ 04/89 M10000| 09/98 M19000( 01/05 D3000 | 03/94
M2000 | 03/90 M10500| 01/99 M19500( 04/05 D4000 | 03/95
M2500 [ 12/90 M11000| 04/99 M20000( 01/06 D5000 | 11/96
M3000 | 09/91 M11500| 08/99 M20500( 03/06 D6000 | 04/98
M3500 [ 07/92 M12000| 01/00 M21000( 08/06 D7000 | 04/99
M4000 | 04/93 M12500| 09/00 M21500( 01/07 F1000 | 02/00
M4500 [ 02/94 M13000| 10/00 M21600( 03/07 S1000 | 04/00
M5000 | 06/94 M13500| 02/01 M21700( 04/07 A1000 | 04/00
M5500 | 11/94 M14000| 07/01 M21800( 05/07 T8000 | 05/00
M6000 | 04/95 M14500| 01/02 M21900( 07/07 T9000 | 09/02
M6500 [ 09/95 M15000| 06/02 M22000( 08/07 T9500 | 11/03
M7000 | 04/96 M15500| 01/03 M22100( 11/07 T9900 | 06/04
M7500 [ 10/96 M16000| 07/03 M22200( 12/07
M8000 | 04/97 M16500| 11/03 M22300( 01/08
M8500 [ 09/97 M17000| 04/04 M22600( 06/08
Ser No Date Ser No Date Ser No Date Ser No Date
W1000 | 11/94 W2600 | 10/97 W4200 | 07/00 W5800 | 01/03
W1100 | 02/95 W2700 | 12/97 W4300 | 09/00 W5900 | 02/03
W1200 | 04/95 W2800 | 01/98 W4400 | 11/00 W6000 | 04/03
W1300 | 06/95 W2900 | 06/98 W4500 | 01/01 W6100 | 06/03
W1400 | 08/95 W3000 | 07/98 W4600 | 03/01 W6200 | 08/03
W1500 | 10/95 W3100 | 09/98 W4700 | 05/01 W6300 | 10/03
W1600 | 12/95 W3200 | 12/98 W4800 | 07/01 W6400 | 01/04
W1700 | 03/96 W3300 | 03/99 W4900 | 10/01 W6500 | 03/04
W1800 | 05/96 W3400 | 05/99 W5000 | 12/01 W6600 | 06/04
W1900 | 08/96 W3500 | 07/99 W5100 | 12/01 W6700 | 09/04
W2000 | 09/96 W3600 | 09/99 W5200 | 02/02 W6800 | 12/04
W2100 | 12/96 W3700 | 10/99 W5300 | 03/02 W6900 | 02/05
W2200 | 02/97 W3800 | 12/99 W5400 | 06/02 W7000 | 05/05
W2300 | 04/97 W3900 | 03/00 W5500 | 07/02
W2400 | 06/97 W4000 | 04/00 W5600 | 09/02
W2500 08/97 W4100 | 05/00 W5700 | 01/03
CMC100| 05/07 CMT100| 05/07
CMC200| 07/07 CMT200
CMC300| 09/07 CMT300
CMC400| 10/07 CMT400
CMC500| 12/07 CMT500
CMC600[ 01/08 CMT600
CMC700[ 06/08

© 2009 Waltco Lift Corp. All rights reserved

Page 3 of 3

*All Serial Number
Dates are approximate

Page 3 of 3



	RGL Series
	RGL Liftgate Terminology
	Platform - Single Piece
	PM-202 - Cam Close (Built thru 3-87) 
	PM-230A - Cylinder Close(Built thru 1-90)
	PM-230 - Cylinder Close (1-90 thru 12-97)

	PM-443A - Cylinder Close (Built from 12-97)

	Platform - Two Piece
	Platform Support Linkage
	Platform Support Linkage Special (Pg. 1)
	Platform Support Linkage Special (Pg. 2)
	PM-197 - Cam Close (Built thru 3-87)

	PM-228 - 96" Wide, Fixed Ramp (Built thru 12-97) 
	PM-389 - Cyl Close, 102" Wide, Fixed Ramp (Built thru 12-97)
	PM-244 - Cyl Close, 96" Wide, Butt End (Built thru 12-97) 
	PM-390 - Cyl Close, 102" Wide, Butt End (Built thru 12-97)

	PM-439 - Cyl Close, 96" Wide, Fixed Ramp (12-97 thru 7-01)
	PM-440 - Cyl Close, 102" Wide, Fixed Ramp (12-97 thru 7-01)
	PM-441 - Cyl Close, 96" Wide, Butt End (12-97 thru 7-01)

	PM-442 - Cyl Close, 102" Wide, Butt End (12-97 thru 7-01)
	PM-439A - Cyl Close, All Sizes (Built from 7-01)

	Ramps
	PM-243A - 16" Alum and 12" Steel Folding (Built thru 11-01)
	PM-243B - 16" Alum and 12" Steel Folding (Built from 11-01)

	Runner Assembly
	Upper Roller Tandem Assembly
	PM-203 - Cam Close, 1 pc Decks (Built thru 3-87)
	PM-196 - Cam Close, 2 pc Decks (Built thru 3-87)
	PM-224A - Cyl Close, 1 pc Decks (Built thru 3-87)
	PM-223A - Cyl Close, 2 pc Decks (Built thru 3-87)
	PM-224 - Cyl Close, 1 pc Decks (3-87 thru 12-97)
	PM-223 - Cyl Close, 2 pc Decks (3-87 thru 12-97)
	PM-446A - Cyl Close, All Decks (Built from 12-97)
	PM-208 - Upper Roller Assy, No Cable Brake (Built thru 3-87)
	PM-266 - Upper Roller Assy, Cable Brake (3-87 thru 12-97)
	PM-448 - Upper Roller Assy, Cable Brake (Built from 12-97)

	Main Frame Assembly
	Series II Cylinder Close w / Brake
	Pulley and Cable Information
	PM-198 - RGL-20,30,40, Cam Close, No Cable Brake (Built thru 3-87)
	PM-239 - RGL-50,60, Cam Close, No Cable Brake (Built thru 3-87)
	PM-225A - RGL-20,30,40, No Cable Brake (Built thru 3-87)
	PM-240A - RGL-50,60, No Cable Brake (Built thru 3-87)
	PM-225 - RGl-20,30,40, Cable Brake (3-87 thru 8-98)
	PM-240 - RGL-50, 60, Cble Brake (3-87 thru 8-98)

	PM-225B - RGL-20,30,40, Cable Brake (8-98 thru 1-01)
	PM-240B - RGL-50,60, Cable Brake (8-98 thru 1-01)
	PM-225C - RGL-20,30,40, Cable Brake (1-01 thru 7-01)
	PM-240C - RGL-50,60, Cable Brake (1-01 thru 7-01)
	PM-225D - RGL-20,30,40,50,60, Cable Brake (7-01 thru 4-04)
	PM-225E - RGL-20,30,40,50,60, Cable Brake (Built from 4-04)

	RBGL Platform / Runners
	PM-231A - Fixed Railing (Built thru 1-90)
	PM-231 - Fixed Railing (1-90 thru 12-97)
	PM-444 - Fixed Railing (Built from 12-97)
	PM-370 - Fold Down Railing (11-95 thru 12-97)
	PM-445 - Fold Down Railing (Built from 12-97)

	Hydraulics and Controls
	Hydraulics and Electrical Layouts
	PM-200 - Hydraulic Parts, Cam Close (Built thru 3-87)
	PM-204 - Electrical Parts, Cam Close (Built thru 3-87)
	PM-226A - Hydraulic Parts (Built thru 3-84)
	PM-227C - Electrical Parts (Built thru 3-84)
	PM-226B - Hydraulic Parts (3-84 thru 2-94)
	PM-226 - Hydraulic Parts (2-94 thru 8-98)
	PM-227A - Electrical Parts (3-84 thru 3-87)
	PM-227 - Electrical Parts (3-87 thru 8-98)
	PM-449 - Hydraulic Parts (8-98 thru 1-01)
	PM-227B - Electrical Parts (8-98 thru 1-01)
	PM-533 - Liftgate Hyd & Elec Parts (1-01 thru 4-04)
	PM-536A - Single Pump & Single Pump w/ Hand Pump Hyd & Elec Parts (1-01 thru 7-04)
	PM-537A - Dual Pump Hyd & Elec Parts (1-01 thru 7-04)
	PM-533A - Liftgate Hyd & Elec Parts (4-04 thru 10-10)
	PM-536 - Single Pump & Single Pump w/ Hand Pump Hyd & Elec Parts (7-04 thru 4-05)
	PM-537 - Dual Pump Hyd & Elec Parts (7-04 thru 6-05)
	PM-536B - Single Pump & Single Pump w/ Hand Pump Hyd & Elec Parts (4-05 thru 6-05)
	PM-537B - Dual Pump Hyd & Elec Parts (Built from 6-05)
	PM-536C - Single Pump & Single Pump w/ Hand Pump Hyd & Elec Parts (Built from 6-05)
	PM-533B - Liftgate Hyd & Elec Parts (Built from 10-10)

	Schematics
	Electrical Schematics
	RGL Series I (Cam Close)
	RGL II Toggle Switch Control (thru 3/84)
	RGL II Push Button with Closer Switch (from 3/84 thru 3/87)
	RGL II Push Button without Closer Switch (from 3/87 thru 8/98)
	RGL II Single Pump Raise/Lower Super Switch (from 8/98 thru 12/01)
	RGL II Dual Pump Raise/Lower Super Switch (from 8/98 thru 12/01)
	RGL II Single Pump Raise/Lower and Open/Close (from 12/01 thru 4/04)
	RGL II Dual Pump Raise/Lower and Open/Close (from 12/01 thru 4/04)
	RGL II Single Pump Raise/Lower and Open/Close (from 4/04 thru 7/08)
	RGL II Dual Pump Raise/Lower and Open/Close (from 4/04 thru 7/08)
	RGL II Single Pump Raise/Lower and Open/Close (from 7/08)
	RGL II Dual Pump Raise/Lower and Open/Close (from 7/08)

	Hydraulic Schematics
	RGL II  Single Pump (thru 12/01)
	RGL II  Dual Pump (thru 12/01)
	RGL II Single Pump (from 12/01 thru 7/04)
	RGL II Single Pump w/ Hand Pump (from 12/01 thru 7/04)
	RGL II Dual Pump (from 12/01 thru 7/04)
	RGL II Single Pump (from 7/04)
	RGL II Single Pump w/ Hand Pump (from 7/04)
	RGL II Dual Pump (from 7/04)


	Pumps
	PM-123B (35295000, 37295000) (Built thru 2-94)
	PM-108B (35495000, 35595000, 37495000, 37595000) (Built thru 2-94)

	PM-462 (70400150, 70400325, 70400350, 70400375) (Service Pump for Cam Close pumps before 2-94)

	PM-463 (70400175, 70400200) Single Pump (2-94 thru 8-98)
	PM-464 (70400875, 70400925) Single Pump (8-98 thru 1-01)
	PM-567 (70401550, 70401600) Single Pump (1-01 thru 7-04)
	PM-568 (70401575, 70401625) Dual Pump (1-01 thru 7-04)
	PM-654 (70402050, 70402075) Single Pump (Built from 7-04)
	PM-655 (70402225, 70402250) Dual Pump (Built from 7-04)

	Cylinders
	PM-206 (35280050) RGL-20 Lift Cyl (All Years)
	PM-229 (35480050) RGL-30,40 Lift Cyl (All Years)
	PM-222 (35680050) RGL-50,60 Lift Cyl (All Years)
	PM-238 (37480050) Fold Cyl (Built thru 12-97)
	PM-238A (37480051) Fold Cyl (Built from 12-97)


	Serial Numbers
	Tech Tips
	United States Parts Price List
	Canadian Parts Price List
	Installation Instructions
	Owner's Manual


	OnDate: 
	SerialNo: Click the link at bottom of the page for a list of liftgate serial numbers, organized by approximate ship dates.


